O-0t 10-660-00F 1 9pP0D Ssiied

doLovdl M

.

479 "19-0161S1
479 19019 1Sl

2SS SPADLY




\
L] ry,




=Y U PDTHEHICHTI->T

1. =2 ) 2 OER
°© A7 ¥7d TS1610GL,GLF, TS1910GL, GLF HOMREE , B K
UHXRERR ZLRBRLTWET, = v dnF ¥ 2AA1-BDA, 2AAL -

BEA#HEB LT b T,
O BREFFLI Y EYa-23-VTEoTsh, BHOAHERERX2EbLLTED

'i _35-0 fé;—\i‘éﬁ_\'j - F#iﬂ(ﬁ@ﬁl b ’C‘-;-o

R | T B Ra-r|® O R|w-r|m R|z-p

TG10 1401 [ TB23 1410 | TS1700| 1419 | TX1000 | 1428
TC15 1402 |TM1200 | 1411 | TS2200 | 1420 | TX1500]| 1429
TB15 | 1403 |TB2300 (1412 |TS1610| 1421 |TS2205 1430
TB20 | 1404 |[TB1700 [ 1413 [TS1910| 1422 |T83110 | 1431
TR 1405 |TB1400 | 1414 | TS2210| 1423
TRIL - | 1406 | TB2400 | 1415 | TS2510 | 1424
TBL7 1407 |TB2000 | 1416 ﬂwgw.lMS
TR1S 1408 [TB2800 l“? TS3510 | 1426

TR1LD 1409 {TB2500 [ 1418 | TX1300 | 1427

°© WHRESOHI (V] (W] ODOWTWaEHHE, BEFHKG2EHLTnES,
R i 8 d -
[W] e + 4RI
0 ﬁﬂ%@fﬁOMRJ&HZﬁHi@a—t?RHﬁVfKL6%&%&%%L
TEbET,
°© 12D [SET] OEHEMRL - 2F L TCLILEFTFCIX LTS D+,
(#1)
RTT VR4 —-nSET
CRTFT WL ERA -
CRTTYrIEY v RTT V7R 4 —nSET OH LR
L S i i VU N
Hamao (L) (R) &, EITHMIKH > CRIBMATIREY b BrERLT
BhET,




S 9 B R
PN —C TR
2 TE T DN T O B T A

o HEEREIT-—NEIrEa—8I3-FLlEhoTnbkd , ME 28 LOBEEK
FMALTTFE N,
Mo - FOERE, Hx - FOL0FREBES LaEaX S rsamInEt L,
M iE # &
0000—-000-0000~-0

SRS FEOEES (2

BT - VORREML , % SAEBRWTN AL VICEEINE Lk,

M 12 iR BERICR B IC 0 B M E N E L,

A (X, XiEV) G (W) e oo
00000Q— 000000

) - o3 F BB

X40116-00060—-Vd40116—-0006200
AL, 27 Y)vrey, Ry, F-A-Erdfs T,
Bl 27 e

X58016—300224258016—030222




HOW TO USE THIS PARTS RIST

CONSTRUCTION OF PARTS LIST:

1. Sketch in this list points out all range of component parts, sccessories, and

order-made parts and for the Engine Model ISUZU 2AAl1-BDA, 2AA1-BEA

series,

2. Parts-number is arranged according to COMBPUTER, system, the first four
letters of which means model of each brand.

Indication of model in code is as follows:

MODEL CCDE | MODEL CODE MODEL CODE MODEL CODE
TC10 1401 | TB23 1410 | TS1700 | 1419 | TX1000 | 1428
TC15 1402 | TM1200 | 1411 | TS2200 | 1420 | TX1500| 1429
TB15 1403 | TB2300 | 1412 | TS1610 | 1421 | TS2205 | 1430
TB20 | 1404 | TB1700 | 1413 | TS1910 | 1422 | TS3110 | 143
TR1 1405 | TB1400 | 1414 | TS2210 | 1423
TRIL | 1406 | TB2400 | 1415 | TS2510 | 1424
TB17 1407 | TB2000 | 1416 | TS2810 | 1425
TRIS 1408 | TB2800 | 1417 | TS3510 | 1426
TRILD | 1409 | TB2500 | 1418 | TX1300 [ 1427

3. UV, W" mark on the head of parts -number means standard parts you

can get in an ordinary market,

DYH e ISO screw
TWH e 1SEKI standard parts
4. "Complete' in parts-name indicates that over two parts are being

" welded or coaked.
5. Each component of an set is listed next to the set in which it is includ-
ed, being prefixed with a black point{(s) as shown below.
( Example )
STEERING WHEEL SET
+WHEEIL, steering
+CAP, steering‘ Component and subassembly
‘EMBLEM of STEERING WHEEL SET
6. Key to symbols,

R.H .......... Right hand side ( Viewed from the operator's seat
facing toward front)

L.H .......... Left hand side ( Viewed from the operator's seat
facing toward front)




* o . Means order-made parts.

........... Not supplied as a single part.

CAUTION FOR CRDERING SPARE PARTS:

l.. Especially, please do not forget to point out Parts-Number without any

mistake because of COMPUTER system.

2. The structure of the Part Code Number is consisting of the 10-figure

old code number, the control and coating color reference number added

this time.

Genuine Parts

N 0000—-000—0000—=0

Coating Color Ref.No. ( ch_angeable)
e Serial Parts No.

D RN Parts Code No.

e e e Assembly Group Ref. No.
e et ar et e e e e i e Model Code No. '

Category No.

3. The Category Number for the parts on the market has been changed

“from X' to "V,
except screws. Furthermore, the figure "0 has been added at the end of

the parts code number to make this number 12-figures in total.

Parts cn the market (X or V) Standard Parts ( W)

..... Newly added
OO0O0LOO—00OLOHOO

P s The figure 0"
e Size

et et v aar et et vy Surface Treatment

Quality of Material
e e et e aeaeen e Kind of Parts
........................................................ Category No.
Example: Spring Washer
X40116-00060 —= V40116-000600
Besides, the above-mentioned rule is not applied to the Spring Pin,
the Roller Pin and theTaper Pin.
Example: Spring Pin

X58016-30022 — V58016-030220

o




Y ow—
SHASSIS

10
10

11
11

12
12

13
13

15
15

16
16

17
17

E|

x

CONTENTS

% o
GROUP NAM

v o) oK
CYLINDER ........

7SR -

CRANK CASE .......i.0euivenn.

FAITHEY— -2 & T

TIMING GEAR CASE and FAN ...

5y ¥¥7 b
CRANK SHAFT

oy AA=H
VALVE MECHANISM ..

2TV RT A

FUEL SYSTEM  +vrivneunennsn.

Ty R—w

ENGINE PARTS

E I

OIL PUMP .............. P

AA T 0L

OIL FILTER  ..vv.u... Cea e

N
STARTER

YA V-4
GENERATOR

Ao wars 57
INJECTION PNMP
u

7 YL~ &

RADIATOR  .......... e

A 7T -2 R F A
INTAKE SYSTEM

TES—RAP LA rF—FrRATL
EXHAUST and INTAKE SYSTEM

PR I B A R L R T R R R R

]
PAGE

19




No.
Fig,

Fig,

18
18

19
19

20

20

21
21

22

.22

23
23

24
24

25
25

26
26

27
27

28
28

29
29

30
30

31
31

32
32

33
33

34

34

35
35

36
36

% E]

GROUP NAME

i SN o
BONNET ..v'vrvrinnnnnn. e e e
7 -4 BAfE

FRAME SYSTEM ...... e e e
TZRL FS&vr (GLAED
AXLE BRACKET (For GL) .t titieannneletnnn e ineannnnennnes .
TZRM TS eh (TS1610GLF,TS1910CGLFA)
AXLE BRACKET (For TS51610 GLF, TS1910GLF) ............. N
Jerspr 722 (T8§1610GL, TS1910GLE)

FRONT AXLE (For TS1610 GL, TS1910 GL) ....... S .
Zayp FrRAA (TS1610GLY,TSLI910CQLFAED

FRONT AXLE (For TS1610GLF, TSI910GLF) .. cvvuevenenn.n. -
TAZ7veryvn #v~ (TSI610GLF, TS19106GLFRE)
DIFFERENTIAL GEAR (For TS1610GLF, TSL910GLF) ........... .
FIFAF AT - RE L v T4 (TS1610GLF,TS1910GLFE
FINAL CASE and KNUCKLE ARM (For TS1610GLF, TS1910GLF}...~
7zorb skhf—n (TSI1610GL,TS1910GLA)

FRONT WHEEL (For TS1610 GL, TS1910 GL) .. .....vvvrneennn.. .
Zaxb kqi—-a (TS1610GLF,TS1910GLFA

FRONT WHEEL (For T51610GLF, TS1910GLF) ......... e
RFTFT N kg -0

STERING WHEEL ............ e e m e e
A—=2 Sz
METER PANEL .........0uvurnnn.. ot e et et
TI vF ~mpry

CLUTCH HOUSING ittt it i teee it et s e e e
T vF O Ty Fy—

CLUTCH HOUSING GEAR ..... e e
75 wF  NEg

CLUTCH PEDAL ittt it te it e e et et et e e PR
M4 e b BEE (TS1610CLF,TS1910GLFA)
DRIVE SHAFT SYSTEM (For TS1610GLF, TS1910GLF) ...vvvvnn.
73 vF

CLUTCH .......... e e

JarnAw g
FUEL TANK ... ittt te e riaannn. e e e e S

2o rpha vaRF A
THRO T T LE SYSTEM ottt ittt st ettt e e et e ettt e

43

45
47
51
53
55
57
59
61
63
65
67
71

73

~—




T4 FPutrTy
GENERAL ASSEMBLY

No, 35 S .xznazs
Fig. 35 FUEL TANK

|
No. 1
1

No 36 AT T xdy-Ab E AT =g ATFA
s anp b LATH Fig. 7 EXHAUST and INTAKE SYSTEM
Fig, 36 THROTTLE SYSTEM
No. 28 AFT ) ¥ F kg —n
Ne, 16 w5 —2va2ia . Fig. 28 STERING WHEEL
Fig., 16 INTAKE SYSTEM :
No 29 —z2 i3
No, 18 PRV N ) . A-Z 3 A
L Fig. 29 METER PANEL

Fig, 18 BONNET

No. 49 Zawx kvt
No. 51 xwzpynar &=7 L Fig. 49 FENDER and SEAT
Fig. 51 ELILCTRICAL SYSTEM

No, :40 2y -~ N
Fig. 40 GEAR SHIFT

No, 52 gy yurEAvria
Fig. 5¢  WIRING DIAGRAM

No, 15 5 01— 2 Na, 134 PR
Fig. L34 CLUTCH

Fig. 15 RADIATOR

A Fal)ss AT A
HYDRAULIC SYSTEM

No. 19 7w — s [WR
Fig. 19 FRAME SYSTEM

T 48 HYDRAULIC PIFING H‘n:rD:KuAI?II:Ii: LII}F7TI~A7R;/IA

Fig, 48 HYDRAULIC PIFING

No. 53 NpF ) AT A A~ AP YRERFA
THREE POINT SYSTEM

Fig. 53 BATTERY SYSTEM

. 20 5 C5 Ay ¥ - FLRRND G
No FoAn Fayrzt  (OQLHD REAR AXLE HOUSING

Fig. 20 AXLE BRACKET (For GL)

No. 2V Fsaa Fuswtr (PSISLOALE, TS 1310GL I IgE\:AII ‘f:'rh/[[:“lajll_’.

Fig. 21 AXLE BRAGKET {For TS51610 GLF, TS51910GLIE}

No. 25 2 b —mgLUF 2o FT—a (M816100LF,TS1910GLIIM) Ry~ F—=Z 47 N
POWER TAKE OFF

Fig. 25 FINAL CASE and KNUCKLE ARM (For TS1610GLF, TS1910GLF)

Fv—% (T81610GL,TS1910QLAD

No, 22 st 72aa {TS1610GL, T81910GLJD
BRAKE (For TS1610GL, TS1910GL)

Fig. 22 FRONT AXLE (For TS1610 GL, TS51910 GL)

|45 Fw—% (TS16100LF,TS1910GLE)

No. 2} sarr FZAA (PSL610ALF,TS19100LFAD
|45 BRAKFE {For T$l610GLF, TS§1910GLF)

Fig. 23 FRONT AXLE (For TS1610GLF, TS1910GLF)

No. 24  gizyvryya £v= (TS1610ALYF, TS19100L D ‘:i FATT LT R
DIFFERENTIAL GEAR

Fig. 24 DIFFERENTIAL GEAR (For TS1610GLF, TS1910GLF)

No. 33 [ B N S b Crs16loULE, 18191 0UL D No, 37 P wRT v o~ A
Fig, ;37 TRANSMISSION CASE

d
Fig, 33 DRIVE SHAFT SYSTEM (For TS1610GLF, TSI910GLF)

No. 138 F 3w vy oaw A —
Fig. 38 TRANSMISSION 'GEAR

No, 30  p3595 ~pues

No, 26 2nwb Aqd-a (TS1GI0GL, TS1910GLM)
Fig. 30 CLUTCH HOUSING

Fig. 26 FRONT WHEEL (For TS1610 GL, T51910 GL)

No, '43 a527 & 7v-4 »2F4

No 31 5 - o e
' I vFE oy
Fig. 43 STEP and BRAKE SYSTEM

Mo. 27 dawl g - 1TS1610GLF,I'8191001 P ol g
¢ pa Fig. 31  CLUTCH HOUSING GEAR

Fig. 27 FRONT WHEEL (For TS1610GLF, TS1910GLF)

No. . 32 FA IS S Y
Fig., & 32 CLUTCH PEDAL







37
37

38
38

39

39

40

40

41
4]

42
42

43
43

44
44

45
45

46
46

47
47

48
48

49
49

50
50

51
51

52
52

53
53

54
54

55
55

E4 R B

GROUP NAM PAGE
pFRIT VY ardy— R . .
TRANSMISSION CASE  .........ven.. e e a b e a e e f e 81

b vAT vy avFEFY—
TRANSMISSION GEAR .............. e B - -

Ny - T2 Az
POWER TAKE OFF ...t iutttntrtrnananerenaannoeansnanns oo 87

¥¥— ¥7h
GEAR SHIFT ... . it e i snann, s .. 91

¥~ TFTLZARAND ST
REAR AXLE HOUSING ......... e i e e r e e, 95

FTAZTlriryar Fi—
DIFFERENTIAL GEAR ,.......... e e e e e . 97

RFv7 k& FV—F ¥RFaA
STEP and BRAKE SYSTEM ... . ... ... cu.... e e .. 101

ZlV—% (T8§1610GL,TSL1910GLAD
BRAKE (For TS1610GL, TSI910GL) ...vuiiint e ensnnnnns . 103

Zv—=% (T81610GLF,TS1910GLM™
BRAKE (For TSI610GLF, TSLI910GLF) .uvvutriettieeernanaenn, 105

~g Val) vz VAT A
HYDRAULIC SYSTEM ..... et s e e e e 107

AfVEY s YT -
HYDRAULIC LIFT ARM . ....coovvnvnnn... A, . 111

~qd Fay vy SLESy
HYDRAULIC PIPING .. .0''intiineeinrenaanenn. e ve. 113

AR S

FENDER and SEAT ........ . e co. 115
) ¥ kA :
REAR WHEEL  t\vtitit ettt ettt et ee e i . 119

W b A rRF LA
ELECTRICAL SYSTEM N e e 121

TAXN 2 TETAXYT 5 4
WIRING DIAGRAM . i i e e e e e, ‘125

SAwF ) YRT A
BATTERY SYSTEM ...t i et e e e e 127

AN — #HAf»wp rRFa

THREE POINT SYSTEM ... ... iitiiiiiinnnnns e 129
¥ —
TOOLS ....... e e e e e s e ceves 133







Iy
'ENGINE

2AA1-BDA

2AA1-BEA










vy
Fig. 1 CYLINDER

No. 1




No. 1

RHES| H&HD - F & # mm| B W ﬁ %
Ref No. Parts Code Name Q'ty Standard Remarks
vY»g ~»F ASSY 2~1581r
1- 1 5681-111-0098-0 | CYLINDER HEAD ASS'Y 1 511110-0980 Included 2™~ 15
=) EeyF J¥— F={RA
1- 2 5691-~112-9006-0 | SEALING CAP, rear face 1 D=g44.5 911129-0060
V-l FyyF FrA T =AR
1- 3 5691-112-9081-0 | SEALING CAP, under face 2 D=£16 911129-0810
=¥ Fvo7F Tl 7adza : T F
1- 4 5691-112-9082-0 | SEALING CAP, upper face 2 D=g18 911129-0820
=y Frr7 KA dyk-
1- 5 5691-112-9083-0 | SEALING CAP, drilled passage 2 D=g12 911129-0830
- ez
1- 6 5690-920-2008}L0 | PLUG 1 909202-0080
P
1I- 7 5690-992-0843-0 | PACKING 1 909920- 8430
HKAFHA N A )R AN p s
1- 8 5691-172-1113-0 | VALVE GUIDE, intet cylinder 2 911721-1130
ARFHA Nz YA PR Ax
1- 9 5691-172-1159-0 | VALVE GUIDE, exhaust cylinder head 2 911721-1590
S_F - '
1-10 5681-256-9004-0 | SEAL, valve 4 512569-0040
AT — k- v}
1-11 5691-171-5054-0 | YALVE SEAT, insert inlet 2 911715-0540
SARF—} Y- TSR} :
1-12 5691-171-1066-0 [ VALVE SEAT, insert exhaust 2 911711-0660
= Hvb T3 ASSY
1-13 5691-115-0194-0 [ HOT PLUG ASS'Y 2 911150-1940
) -z
1-14 5690-986-0522-0 | PLUG" -2 909860-5220
75y )
1-15 5690-966-4034-0 | PLUG 1 909664-0340
AZ M
1-16 5690-983-0212-0 | STUD 2 909830-2120
NF X PN TT L ) .
1-17 5691-177-7152-1 | HANGER, engine lifting rear 1 911777-1521
N | Ha b . . L
1-18 T5690-204-08K8-0 | BOLT 2 902040-8280
5. W : '
1-19 5690-915-0508-0 | WASHER, spring 2 MB 909150-5080
Y E ~ulV HAFvH . . B
1-20 5691-114-1641-0 ] GASKET, cylinder head 1 .‘_311141—6410
Har b ' e
1-21 5690-980-2514-0 | BOLT 11 909802-5140
—_— . i
T v g ~v )l #of—- ASSY i ABCRU 2381
1-22 5681-117-0083-0 | CYLINDER HEAD COVER ASS'Y 1 511170-0830 Included23,A.B.C
Sy Fv—}
f—A G792 28=—01——PI-ATE—baffle —— 9= 1 —79-2280——
LY a :
=B 5699—34F DE=0-]=—38CRIW TR
. $.W
F=C—5690-915—0505=0 WASHER-—spring L, Q00 L EO=5 0 5rlox
A4 747~ FrvFASSY
1-23 5691-175-0602-0 ;| , OIL FILLER CAP ASS'Y 1 911750-6020
~o B gei— Ak
1-24 5681-117-3005-0 | PACKING, head cover 1 511173-0050
~y M A= F ) ’
1-25 5691-117-5011-0 | NUT, head cover 2 911175-0110
L ) )
1-26 5691-117-9105-0 | WASHER 2 911179-1050
Apdraavl Hei— Forh .
1-27 5691-117-9030-0 | PACKING, head cover nut A . 911179-0300
- Ba—F THUbhvrh 47
1-28 5681-371-3012-0 | PIPE, water outlet 1 513713-0120 ‘
e Fosie B—f AL T o0 O
1-29 ‘5688-245--0&@&-0 COVER HEAT SWITCH —_ 1 —> {6582450-6669
' E | mrs vy YzFavsy zorp
1-30 5681-177-7004-0 | ‘HANGER, engine lifting front 1 511777-0040
- Hygdwg (g o~y })
1-31 5691-374-3602-0 PACKING, housing to head 1 913743-6020
L kAR oAb
1-32 5690-190-0822-0 | SEMS BOLT 4 901900-8220
' aIRI A
1-33 5691-973-2074-0 | CONNECTOR 1 919732-0740
fo— Ty
1-34 5698-251-1978-0 | PLUG, glow 2 982511-9780




No. 2 2522 sr—R
Fig. 2 CRANK CASE

)




No. 2

RAHES WL I— F & % ¥ R % ki &
Ref No. Parts Code Name Q'ty Standard Remarks
vyva— KF— ASSEY 2~7&ir
Z2-1 5691-121-7619-0 [ GYLINDER BODY ASS'Y 1 911217-6190 Included 27
#Ha b
2- 2 5690-980-2591-0 | , BOLT 6 909802-5910
wel¥Z Fyyd J¥- Ta2A=R
2- 3 5691-121-9005-0 | , SEALING CAP, rear face 1 D=#38. 1 911219-0050
=Ny Fxv7 JX¥- F=43R T
2- 4 5691-121-9195-0 | , SEALING CAP, rear face 1 D:d36 911219-1950
=)y Fx27 (L)
2- 5 5691-112-9006-0 | , SEALING CAP, (L.H) 1 D=g45 911129-0060
=Yg Fxy7 (L)
2- 6 5691-121-9006-0 | , SEALING CAP, (L.H) 2 D=¢d31.75 911219-0060
Fa-Fa
2- 7 5690-966-4034-0 | , PLUG 2 909664-0340
- r s
2- 8B 5690-920-1056-0 | PLUG 1 509201-0560
7o
Z- 9 5690-920-1318-0 | PLUG 2 909201-3180
7z
2-10 5690-986-4015-0 | PLUG 1 909864-0150
75 .
2-11 5690-920-1328-0 | PLUG 2 909201-3280
-
2-12 5690-920-1345-0 | PLUG 2 909201-3450
. =7
2-13 5690-990-2299-0 | NIPPLE 1 909902-2990
Y- Fr—F wUrrp FF-
2-14 5681-134-1061-0 { REAR PLATE, cylinder body 1 511341-0610
. b
2-15 | 5690-980-0684-0 | BOLT 3 909800-6840 Mo
v—n
2-16 5690-992-4449-0 | SEAJL, ] 909924-.4490
Abvw—}F ¥
2-17 5690-816-1032-0 | PIN, straight 1 908161-0320
- Y—= KAk
2-18 5698-911-2911-0 | BOLT, reamer 1 1.=43 989112-91190
F vk
2-19 5690-911-0410-0 | NUT 1 909110-4100
5.W
2-20 5690-915-0510-0 | WASHER, spring 1 MI10 209150-5100
AR KNP
2-21 5690-191-1020-0 | SEMS BOLT 3 901911-0200
13 Bor 7093
222 | 569038212250 | BOLT 2 | myzx2€ 2250
5.W |
[~ — Y L LOn Ny - a3 Fe [IT IR WL nk st ] L'} OAOYED D8
e F=A Dy AT aaa I S aRss E L S U Yol oy opt HIg a +oF 2
vy =R
2-24 5681-121-5029-0 | CASE, crank 1 511215-0290
’ ApPL—}} B
2-25 5690-815-1222-0 | PIN, straight 2 908151-2220
J F40 -1 ASSY 27,2841
2-26 [ 5681-136-0355-0 | OIL PAN ASS'Y 1 511360-3550 Included 27,28
o i
2-27 5690-966-2012-0 | , PLUG 2 909662-0120
FARTE g
2-28 5690-992-0651-0 | . PACKING 2 909920-6510
‘ Aok (Al g5 sy )
2-29 5691-136-7801-0 | PACKING, oil pan to crank case 1 911367-8010
Kb
2-30 5690.205-0614-0 | BOLT 21 902050-6140
3 .W
2-31 5690-915-0506-0 | WASHER, spring 2] 909150-5060
| A4n L F—F ASSY
2-32 [ 5691-176-0052-0 | Ol LEVEL GAUGE ASS'Y 1 511760-0520
SNy N -
2-33 5690-992-0609-0 | PACKING, level gauge 1 909920-6090
Ry (NTY I r— A XN SIF ¥ vT)
2-34 5691-125-8108-0 | PACKING, bearing case teo bearing 2 911258-1080
T . T - 0 ! cap
2-35 5690-206-0822-0 | BOLT 8 902060-8220
Ko b
2-36 5690-106-5880-0| BOLT 2 901065-8800
i+ A b
2-37 §5690-960-2070-0| BOLT 3 909602-0700
5 .W
2-38 5690-915-0508-0 | WASHER, spring 14 M8 909150-5080




REHES| EHa1—-F L # 1 = H B i) &
Ref No. Parts Code Name Q'ty Standard Remarks
A4 Fvevr wA—F R4 v
-39 5688-241-0012-1 | OIL PRESSURE, warning switch 1 582410-0121
g a—4 PLw S47 ASSY
2-40 5681-372-1028-0 | WATER DRAIN PIPE ASS'Y 1 513721-0280
1 aen
2-41 5690-960-0082-0 | BOLT 1 L=129

909600-0820




SERVICE MEMO

.............................................................................................................................................

.............................................................................................................................................
- - [ L SR L R R L E R A R L E LR LR R LR R S Seb il S i

...........................................................................................................................




No.3 1 XIvIXY—4—RETFrV
Fig.3 TIMING GEAR CASE and FAN




o

No. 3

.ﬁ.lﬂ%% gﬁ ﬂ: =a— F AR % ﬂfl ﬂ ﬁ % ﬁ' %
Ref No.| Parts Code Name Q'ty Standard Remarks
FAIYY Fx— F-—-R
3.1 5691-131-1807-1 | TIMING GEAR CASE H 911311-8071
£ar— =R Fi-
3- 2 5691-132-1137-0 | COVER, gear case 1 911321-1370
Hy— F—R& Pl luEy
3- 3 5691-132-2066-0 | PACKING, gear case cover 1 911322-0660
;E o " 907900
3- 4 5690 -0612-0 | BOLT 2 9620406120
5.W
3- 5 5690-915-0506~-0 | WASHER, spring F4 Méb 909150-5060
o o= ez
3- 6 5691-131-2046-0 | PACKING, pgear case 1 911312-0460
A v
3- 7 5690-992-4448-0 | OIL SEAL 1 909924-4480
WA 2RIy HFX— Fr-—-=A
3- 8 5691-132-7045-0 | POINTER, timing gear case 1 911327-0450
XA g, L Val wF ST TAFLLT ’
3-9 5690-411-0820-0 | STUD, hydraulic pump fixing 3 904110-8200
¥x— = Syixw
. 3-10 5691-131-2803-0 ) PACKING, gear case 1 911312-8030
LaA Kl
3-11 5680-903-0015-0 | SEMS BOLT T 509030-0150
) VAN
3-12 5690- 1_Q5—5855—0 BOLT 2 901055-8550
’ S .Ww
3213 5690-915-0508-0 | WASHER, spring 2 M8 909150-5080
Fr— F—A fA- SHeky
3-14 5691-132-2083-0 | PACKING, gear case cover 1 911322-0830
F vt
3-15 5690-911-0408-0 | NUT 4 909110-4080
Hap
3-16 5690-105-587Y5-0 | BOLT 1 901055-8750
5.W ’
3-17 5690-915-0508-0 | WASHER, spring 4 M8 909150-5080
Y, Vo) »2 FrF V4T
3-18 5691-252-5801-0 | GEAR, hydraulic pump drive 1 912525-8010
F547 £¥- wa7b
3-19 5691-253-3801-0 | SHAFT, drive gear 1 912533-8010
R.B.B
3-20 5690-009-0667-0 | BEARING, radial ball 2 900090-6670
T}, v YrgF EF- Farh
3-21 5691-131-1806-0 | PLATE, cylinder bedy front 1 911311-8060
gg;g Aygy (FaxbTl— by EET) I
3-22 56%1-131- -0 | PACKING, front plate to cylinder 1 911312-0840
Abw—p K body
3-23 5690-815-1030-0 | PIN, straight 2 9G8151-0300
LR K}
3-24 5690-190-0822-0 | SEMS BOLT 3 901900-8220
E
3-25 5690-411-0822-0 | STUD 2 904110-8220
v +—s Hr7 ASSY O 27~37%81r
3-26 5681-361-0080-0 | WATER PUI\.{_P ASS'Y' 1 513610-0800 Included 277 37
ETINETAE
3-27 5690-981-4014-0 | SCREW, set 1 909814-0140
5.W
3-28 5690-915-0508-0 | WASHER, spring 1 M8 909150-5080
4 2~z
3.29 5691-362-1076-0 | IMPELLER 1 913621-0760
g FTT .
3-30 5691-364-2080-0 | CENTER, fan 1 913642-0800
Boie O a-g K7 FT-
3-3t 5691-361-2053-0 | COVER, water pump body 1 913612-0530
ZZgl)a Rowxpa
3-32 5690-304-0816-0 | SCREW, slottle 1 90304 0-8160
Y- g Hr7T F v 34~3881r
3-33 5698-851-1169-0 | WATER PUMP KIT 1 988511-1690 Included 34~ 38
~7T I} ¥ o axz=yp
3-34 5681-363-1005-0 [ BEARING UNIT 1 513631-0050
Ray ~NFlrry a=x}
3-35 5691-363-9001-0 | THROWER, bearing unit 1 913639-0010
»—na 2=zt ASSY
3-36 5691-362-0016-0 | SEAL UNIT ASS'Y 1 913620-0160
Ak (el F
3-37 5691-361-3607-0 PRCKI G, cover t?) body 1 913613-6070
Rk (HrT ) »ERTF )
3-38 5691-361-4043-0 | PACKING, pump to cylinder body 1 913614-0430




No. 3

RHES| H&a—F & # mu| B % ] #
Ref No. Parts Code Name Q'ty Standard Remarks
oz FHap
3-39 5680-900-0089-0 | SEMS BOLT 1 . 509000-0890
A LA KAk
3-40 5680-900-0088-0 | SEMS BOLT 4 509000-0880
&b
3-4] 5690-105-6055-0 | BOLT 1 901056-0550
S.W C
3-42 5690-915-0510-0 | WASHER, spring 1 MI10 909150-5100
TPx¥Ab Fw—}F Z27¥ Fah
3-43 5681-367-4040-0 | ADJUST PLATE, fan belt 1 513674-0400
2=y 77 ASSY
. 3-44 5691-366-0654-0 | COOLING FAN ASS'Y P | 913660-6540
F—1
3-45 5691-364-1609-0 | PULLEY ] 913641-6090
R~N—H 7TV ’
3-46 5698-913-6423-0 | SPACER, fan 1 989136-4230
Ko b
. 3-47 5690-105-5635-0 | BOLT 4 901055-6350
. 5.W
3-48 5690-915-0506-0 | WASHER, spring 4 Mé 309150-5060
N, - T
3-49 5691-367-1808-0 | BELT, cooling fan 1 1.=988 913671-8080




SERVICE MEMO

.............................................................................................................................................
.............................................................................................................................................




No. 4 25>»2 47}
Fig. 4 CRANK SHAFT

13

21




No. 4

REES| EH&aA—F ] # B®| #A % % e
Ref No.| Parts Code Name Q'ty Standard Remarks
25wy NFUsF xwvh AFSF—F
4- 1 5681-151-0011-1 | CRANK BEARING KIT 5. T, D. 1 511510-0111
N gavs SFYes Fooh 7/# +A X
| -5 6 A1 5 3= 001 =0 EIAPNIE R ARING KT 1 25 SO0y
23wy RFPVry Fob Ty H4X
5681-154-0011-0 | CRANK BEARING KIT U. 5. 1 0.50 511540-0110
.G FTwr NTNH Fwl Teg HAA 100 Ry
5681-15%-0011-0 | CRANK BEARING KIT U. §, 1 511540-0110
) AFRAP RTY¥I
4- 2 5691-158-1057-0 § BEARING, thrust 2 911581-0570
Ht3=0 | €xbr xar&—F N E’ZO
4- 3 5681-211 28561 | PISTON 5. T. D. A 2 512111-
gi9-p | €=xpr A—t B2’ 190
5681-211-4956=+| PISTON O. S. g FA 0.50 5121 14~&5&L
2 ERbw Yy FTyr REvF-| 2
4- 4 5681-21¥-1010-0 | PISTON RING KIT 5. T.D. O 2~y 5121%1-0100
) ERpbry Y Fyb d-svAX 2
568]-21‘&-40]0-0 PISTON RING KIT O.S. 1 0.50 512184-0100
082 az2F4»# wwl ASSY s o2fe G~TEW
4- 5 5651—223—9#6;-0 CONNECTING ROD ASS'Y Q 2 412230-:1&%6 Included 6~7
sooh Wb« IRFFA¥Y oyl £ o0l
4- 6 5691-223-5689-0 | BOLT, connecting rod O 4 #lZZBS—G&é{)
Fyar AESL TP
4- 7 5691-225-1062-0 | BUSH, small end 2 912251-0620
IRLTF AT YN SXTNTuvy REF~F
4. 8 5681-227-1005-0 | CONNECTING ROD BEARING SET 2 512271-0050
= T'f/fﬂ'?l"\ 1) r2r 5.T.D.
+ v} 7/}3'-4:(
5681-227-3005-0 | CONNEGTING ROD BEAR]NGUSET 2 0.25 512273-0050
. ARPFALT AN RFYLT b F A X
5681-227-4005-0 | CONNECTING, ROD BEARING SET 2 0.50 512274-0050
IR ZFarFav<T vy U.S.
-l’./bT/ﬂ'V"IX’
5681-227-5005-0 | CONNECTING ROD BEARING SET 2 0.75 512275-0050
: :w-?r{/?’uzl:’\?g_y_‘fz_ u.sS. -
5681-227-6005-0 | CONNECTING ROD BEARING SET 4 1.00 512276-0050
apgFAvra ’t“U«Mx U.s.
5681-227-7005-0 CONNECTING ROD BEARING SET 2 1.25 512277-0050
E=xbv Ew u.s. )
4- 9 5681-221-1009-0 | PIN, piston 2 512211-0090
’ zF w7 Y&
4-10 5680-958-7001-0 | SNAP-RING 4 509587-0010
{| #25v2 w+7F ASSY { 128t
4-11 5691-232-0614-7% | CRANK SHAFT AS5'Y 1 912320-6149 Included 12
E PR S
4-12 5690-815-1222-0 | PIN, straight 1 908151-2220
754 #&4—A ASSY &L
4-13 5691-233-0642-0 | FL.Y WHEEL ASS5'Y 1 912330-6420 Included 14
| vy 24— {
4-14 5691-233-3036-8 | RING-GEAR 1 912333-0368
§iz0 Rene T H
4-15 5650-980-1001-0 | BALL BEARING 1 509801-0010
F o FA+4—n
4-16 5681-233-6002-0 WASHER flywheel 1 512336-0020
7 =t ¥
4-17 5690-803-0743-0 | KEY, father 1 9080307430
¥y - w7 b
4-18 5691-252-1042-0 GEAR, crank shalft 1 912521-0420
A
4.19 5680-900-0018-1 BOLT 6 509000-0181
Eégé T e2Fwsr wxT} 3 gos?
4.20 5681-237~ -0 | PULLEY, c¢rank shaft 1 512376850
b
4.21] 5690-980-2606-0 | BOLT 1 909802-6060
vy 2Frs T .
4-22 5691-237-9016-0 | WASHER, crank pulley 1 912379-0160
A APa-—
4-23 5691-236-2039-0 | OIL THROWER 1 912362-0390

12




13-

o RORED

No. 3 207 AH=XA
Fig. 5 VALVE MECAHNISM




No. 5

RHES| &K —F i+ B mH| R % ] e
Ref No.| Parts Code Name Q'ty Standard Remarks
fa T
5- 1 5681-251-1023-0 | SHAFT, cam 512511-0230
xF AL Fr—}
5- 2 5691-168-1010-0 | PLATE, thrust 911681-0100
#_
5- 3 5690-800-0718-0 | KEY 908000-7180
Gh wr7 b Ev— o
5- 4 5691-252-2801-0 | GEAR, cam shaft 912522-8010
Ty 43T hA—n
5- 5 5681-251-9002-1 | WASHER, timing wheel 512519-0021
b .
5- 6 5680-900-0069-0 | BOLT L=25 509000-0690
B S-S 7
5- 7 5690-190-0816-0 | SEMS BOLT 901900-8160
YeZ b oTA ML Fy—
5- 8 5691-253-1024-0 | SHAFT, idle gear . 912531-0240
FAFA Fh— {(FravF)
5- 9 5691-252-3080-0 | IDLE. GEAR, with bush 912523-0800
F o TAFAEY -
5691-252-8801-0 | BUSH, idle gear 912528-8010
) ZAGAF HF-—
5-10 5681-253-5005-0 | COLLAR, thrust 512535-0050
PN
5-11 5680-900-0084-0 | SEMS BOLT 509000-0840
{fvvwlr snd
5-12 5691-255-1802-0 | YVALVE, inlet 912551-8020
TEF -2} T
5-13 5691-255-2801-0 | YVALVE, exhaust 912552-8010
' RFY ¥y RaF
5-14 5691-256-1037-0 | SPRING, valve 912561-0370
AFY sy -k ASSY
5-15 5691-256-3095-0 | SPRING SEAT ASS'Y 912563-0950
Jigi-28d-5ovdpp | 27TV vt AT— £ 2545 —o0¥O
5-16 HFEFE256-501=0] COLLAR, sprit RS HEOED-
Ea k)
5-17 56%91-257-1801-0 | TAPPET 912571-8010
F oo ooy
5-18 5691-257-5168-0 | RCD, push 912575-1680
ogw#h T—a ASSY (C)
5-19 5691-261-1347-0 | ROCKER ARM ASS'Y (C} 912611-3470
F vy oa
5691-261-5018-0 | , BUSH 912615-0180
medh FT—a ASSY (D) i
5-20 5691-261-1349-0 | ROCKER ARM ASS'Y (D} 912611-3490
) - . T v oa
5691-261-5018-0 | , BUSH 912615-0180
FT4AF AZY a
5-21 5691-261-6023-0 | SCREW, adjust 912616-0230
+ 7k
5-22 5690-911-1108-0 | NUT 909111-1080
avh FT—4& ¥v7b
5-23 5691-262-1126-0 | SHAFT, rocker arm 912621-1260
FELeavh T4
5-24 5691-262-6005-0 | PLUG, rocker arm 912626-0050
Ty b wvh T4
5-25 5691-262-8093-0 | BRACKET, rocker arm 912628-0930
RTNY S BTV Y 2y
5-26 5690-994-0607-0 | SPRING COMP. 909940-6070
AF w7 Y ’
5-27 5690-918-0019-0 | SNAP-RING 909180-0190
At
5-28 5690-105-0850-0 | BOLT ¢01050- 8500
7y
5-29 5690-916-4008-0 | WASHER 909164-0080
. + v
5-30 5690-911-0508-0 | NUT M8 909110-5080
7 vy
5-31 5690-916-4508-0 | WASHER M8 909164-5080




15

No. 6 71IN AT 4H
Fig. 6 FUEL SYSTEM




No. 6

AHES| M&HI-—F AR # B B % L] x
Ref No. Parts Code Name Qty Standard Remarks

Fa-va

6- 1 5681-531-1006-0 | NOZZLE 2 515311-0060
S xr sRkag

5681-533-0003-0 | HOLDER, nozzle 2 515330-0030

Y—np, S xA -}t

b- 2 5691-531-5027-0 | SHIELD, nozzle heat 2 “915315-0270
T, S XA KA

6- 3 5691-531-5026-0 | WASHER, nozzle holder 2 915315-0260
7yvy,b—p o}

6- 4 5691-531-5028-0 | WASHER, heat shield 2 915315-0280
Py, AL}

6- 5 5691-531-5074-0 { WASHER, corrugated 2 915315-0740
Qi xPira K47 ASSY Ml .

6- 6 5691-541-2817-0 | INJECTION PIPE ASS'Y NO. 1 1 915412-8170
{v¥=2yar 447 ASSY W2

6- 7 5691-541-2818-0 | INJECTION PIPE ASS'Y NO. 2 1 915412-8180
79 »7 ASSY 9. Lo

6- 8 5691-541-9072-0 | CLIP AS5'Y 1 915419-0720 Included 9, 10

J R2Y 2,227 TAxy LT
6- 9 ~5690-981-2539-0 | SCREW, clip fixing 1 909802-5390
' 5.Ww :

6-10 5690-195-0505-0 | WASHER, spring 1 M5 901950- 5050
E=—n 07

6-11 5690-971-3057-0 [ PIPE, vinyl 1 L=130 909713-0570

' 1596 | zaxm Sf7 ASSY S#o

6-12 5681-541- 0| FUEL PIPE AS55'Y . 1 515411-2589

+4 7 raF ASSY %9 [ TR

6-13 5691-320-1812-1 | OIL FILTER ASS'Y 1 913201-8121 Sec Fig. 9

R

6-14 5691-321-9077-0 | PACKING 1 913219-0770
AR FAb
6-15 5690-190-0835-0 | SEMS BOLT 3 901900-8350 .
T Hab
6-16 5690-190-0845-0 | BOLT 1 901900- 8450
dAA 47T ANBY
6-17 5691-331-2335-0 | OIL PIPE ASS'Y 1 : 913312-3350
Fadvh Hab
6-18\__M BOLT, joint 1 909906- 1051
6-19 5690-992-0900-0 | PACKING 2 909920-9600
N - [ | 4@ =t ar ey AYSY boors a1
6-20 M 56B1-560-0657-N | INJECTION PUMP ASS'Y 1 515600-65TQ for TSl610
|| Ax@=22ay ¥y ASSY | orsao
6-20-1( 5681-560-0658-8 | INJECTION PUMP ASS'Y 1 .515600-6580, for TS1910
e
6-21 5681-131-9056-0 | PACKING 1 511319-0560
K b
6-22 5690-105-5870-0 | BOLT 1 901055-8700
5&90103—00/5‘-—0 LR KA $pf03 3 —0/80
6-23 SEMS BOLT 3 FPFTO-0F00
’ ' A7 A b
6-24 5690-105-5855-0 | BOLT 1 901055-8550
o b
6-25 5690-911-0408-0 | NUT 1 909110-4080
5w
6-26 5690-915-0508-0 | WASHER, spring 3 M8 909150-5080
AT b
6-27 5690-204-0814-0 | BOLT 1 902040-8140
LW
6-28 5690-915-0508-0 | WASHER, spring 1 909150-5080
A
6-27 5690-957-1408-0 | PACKING 4 909571-4080
' Az ary Har? £
6-30 5681-252-4038-0 | GEAR, injection pump 1 512524-0380
FIr et
6-31 5691-975-1803-0 | BRACKET 1 919751-8030
-Eés" 9423 Pp | VY rx . SoP%23-~0/90
6-32 O-RING 1 909G 0= F4{H)

16




17

No.7 TV N—=v
Fig.7 ENGINE PARTS




No. 7

HHUES| BHI1-F & B\®s| A % i E
Ref No. Parts Code Name Q'ty Standard Remarks
{frvvh w=k-—nf
7.1 5691-411-2816-0 | MANIFOLD, inlet 1 914112-8160
ZEFSF~RAF w=k—nalV
7- 2 5681-414-1035-0 | MANIFOLD, exhaust 1 514141-0350
A9 .
7- 3 5690-411-0830-0 | STUD 4 . 904110-8300
M vt
T7- 4 5691-414-6088-0 | GASKET 1 9141456-0880
466 08300 | wat 9o 660-8D0
7- 5 5690-+6+=5836=9~ BOLT 1 TSR3 00.
£ ar Halp
7- 6 5690-196-0835-0 | SEMS BOLT 4 901960-8350
.. L L S . W . )
= & ot SHE=0 T WASHER—spring : T SO=S080:
VAN dh i
g £ G015 A 5080 WASHER 1 SAHHAESORO
RA—2 ASSY E10XER ()
7- 9 5688-110-0048-0 | STARTER ASS'Y 1 12v 581100-0480 See Fig. 10
F33-j240-0 | THAR~} F0193 [-Z4oo
1-10 5690- H¥5=6246—=9= BOLT 2 MI12 X 45 iiitrdiaryaiis
S .W
7-11 5690-915-0512-0 | WASHER, spring 2 Milz2 909150-5120
+ 7k
7-12 5690-912-0412-0 | NUT 2 909120-4120
+aV—F ASLSY E11HE2B (HD)
7-13 5688-120-0114-0 | GENERATOR ASS'Y 1 581200-1140 See Fig. 11
X ds
7-14 5691-971-1803-0 | BRACKET 1 919711-8030
Hak
7-15 5699-205-1225-0 | BOLT Z 992051-2250
5. W
7-16 5690-915-0512-0 | WASHER, spring 2 M1l2 409150-5120
4R A
7-17 5690-197-0830-0 | SEMS BOLT 2 901970-8300
+ =}
7-18 5690-911-0508-0 | NUT Z 909110-5080
B hARA L
7-19 5690-191-0820-0 | SEMS BOLT 1 901910-8200
: r¥Fal—F ASSY
T-20 5698-225-3107-0 | REGULATOR ASS'Y 1 982253-1070 H© 3I
LR AR e —n
T-21 5698-253-0110-0 { RESISTANCE, control 1 982530-1100
4 vF—-2 vvF ASSY
7-22 5691-432-0652-1 | INTAKE SHUTTER ASS'Y 1 914320-6521
S48 -FE3 - Tpfs—0 | S ver 50043 Z—O/S‘D
7-23 Siret=ga2=1o40=0-| PACKING 2 =
7Y =7
7-24 5681-431-9100-0 | CLIP 1 514319-1000
. EN A
7-25 5690-410-0848-0 | STUD 2 904100-8480
5w
1-26 5690-915-0508-0 | WASHER, spring 2 909150-5080
+ v b
7-27 5690-911-0408-0 [ NUT 2 909110-4080
WF—w AFYrF '
7-28 5690-994-2600-0 | RETURN, spring 1. 909942-6000
27N Z T4
7-29 5691-433-4613-0 | EYE, spring 1 914334-6130
. 22 a
T-30 5699-344-0612-0 | SCREW 1 993440-6120
7 v
7-31 569-916-4508-0 | WASHER 2 909164-5080
Lr AR A g 4
7-32 5690-916-4708-0 [ WASHER 1 909164-7080

18




7

R
8 OIL PUMP

8 A1 41

Fig.

No.

19



No. 8

RH#ES| HI2—F AR # ‘@ﬁ 52} % -] e
Ref No. Parts Code Name Qty Standard Remarks
A4 Hr7 ASSY RbV-FvH 1~ 16 Fir
8- 0-1| 5691-310-0615-0 | OIL PUMP ASS'Y, with strainer 1 913100-6150 Included 1~ 16
A4 #Hr7 ASSY Abv—-FF 1~ 125
8- 0-2| 5691-311-0075-0 | OIL, PUMP ASS'Y, without strainer 1 91&[_.10-—0750 Included 1~ 12
N FANX F¥F Fod47 vz b - L
8- 1 | 5691-312-3103-0 | SHAFT, oil pump drive 1 K 913123-1030 )
a—-2 ,44n Rr7 ¢ - - .
8- 2 5691-312-1056-0 | ROTOR, oil pump 1 ‘5913121—0560 " .
.. -4 2 ~
[ ?wa%ﬁj
8- 3 5601-312-9017-0 | PIN 1 £913129-0170 R
A4 HrFT v _5‘;9"3!2'060[—0 [
B- 4 | 5691-312-5047-0 | VENE, oil pump 1 £K013125-0470 2HROL (Riton A:zlt)
E= g
8- 5 5691-312-8079-0 | PINION 1 913128-0790
e
8- 6 5690-987-6084-0 | PIN 1 909876-0840
’ Adn HWT o
8- 7 5691-311-3086-0 | COVER, oil pump 1 913113-0860
. ok
8- 8 5690-104-5850-0 | BOLT 2 90 9010G45-8500
5. W
B- 9 5690-915-0508-0 | WASHER, spring 2 M8 909150-5080
Kl
8-10 5690-204-0825-0 | BOLT 2 902040-8250
3.
8-11 5690-915-0508-0 | WASHER, spring 2 ‘M8 909150-5080
Oyt -
8-12 5690-916-4508-0 WASHER 2 909164-5080
de AN RbV—F :
8-13 5691-314-3603-0 | GAUZE, oil strainer 1 913143-6030
r—=
g8-14 5691-314-1604-1 | CASE 1 913141-6041
= b
8-15 5690-204-0812-0 | BOLT 1 902040-8120
. W
8-16 5690-915-0508-0 | WASHER, spring 1 M8 909150-5080
taRx KAl '
8-17 5690-197-0825-0 | SEMS BOLT 2 Q(1970-8250
A4 247 ASSY
8-18 5691-331-2325-0 | QIL PIPE ASS'Y 1 913312-3250
/9 | &by -3i2-0bo[~g| Wi f / 34X ~bofo__ 42 34 EEx
‘//

20




21

No.9 #F1NW7 404
Fig.9 OIL FILTER




No. @

RYEEE| HII-F an kA ﬁ,ﬁ I g i ] e
Ref No.; Parts Code Name Q'ty Standard Remarks
A4 7Ams ASSY & D ~B gl
9- 0-1| 5691-320-1812-1 | OIL FILTER ASS'Y 1 913201-8121 Included 1~ 8
-~ - o .

A4 FALE Hoi— ASSY . 2~8%3l
9- 1 5691-316-008B1-0 | « COVER, oil filter 1 .913160-0810 Included 2~ 8

J.) =7 T ASSY (YvdrvE)
9- 2 5691-316-0068-0 | « RELIEF VALVE ASS'Y, with 1 913160-0680

packing P

Qv >z
9- 3 5690-992-0525-0 | « O-RING 1 309920-5250

H—n, LTFA ST
9- 4 5690-009-7011-0 | + BALL, safety valve 1 900097-0110

! Ay TAN
9- 5 5690-994-0582-0 | «+ SPRING, coil 1 909940-5820
’ R

9- 6 5690-992-0841-0 | . PACKING 1 909920-8410

Py, sy RFYT
9- 7 5691-326-3011-0 | « CAP, valve spring 1 913263-0110

R Bk S
9- 8 569]-324-080‘&_17 « CARTRIDGE 1 913240-8041
~.

22




AL —H
Fig.10 STARTOR

No. 10

23



No.10

RuEs| oo - F 8 P mE| | & i %
Ref No. Parts Code Name Q'ty Standard Remarks
2F—Fvy ®—2 ASSY 1~158t B
10- 0-1| 5688-110-0048-0 | STARTER MOTOR ASS'Y 581100-0480¢ Included 1~15
7wF+ ASSY (5U4-207)
10- 1 5688-112-1011-0 | , ARMATURE AS5'Y 581121-0110 ({2114-51004)
ASRARF iy Fwh
10- 2 5688-112-9056-0 | , THRUST WASHER KIT 581129-0560
E=#» ==} »7 SET .
10- 3 5688-112-9057-0 | . PINION STOPPER SET 7:':2_1__2_‘_?_-3_5_7,0. .
Z74—nbF A ASSY {2114-42007) " 651
10- 4 5688-111-2008-0 | , FIELD COIL ASS'Y 581112-0080_  Included 6
_ y4 #si— ASSY
10- 5 5688-111-5010-0 | « REAR COVER ASS'Y 581115-0100 ({2114-23001)
75w (+)
10- 6 5688-111-6008-0 | , BRUSH (+} 581116-0080
73y (=)
10- 7 5688-111-6009-0 | , BRUSH (-} 581116-0090
F3w =ZFYF
10- 8 5688-111-7001-0 | , BRUSH SPRING £81117-0010
S5 das ASSY (2114-5360) 7, 851
1o- 9 5688-111-8007-0 | ., BRUSH HOLDER ASS'Y 581118-0070 Included 7,8
g FI& b ASSY (2114-54001) 115
10-10 5688-111-4009-0 | , CENTER BRACKET ASS'Y 581114-0090 Included 11
¥R AFR
10-11] 5688-111-4010-0 | , METAL, center 581114-0100
E=iv #Zv¥F ASSY
10-12 5688-112-3006-0 | ., PINION CLUTCH ASS'Y 581123-0060 ({2114-85003)
oy 44— ASSY
10-13 5688-111-3013-0 | , GEAR CASE ASS'Y 581113-0130 (2114-76005)
7 h wes— ASSY
10-14 5688-112-7011-0 | , SHIFT LEVER AS5'Y 581127-0110
R Ar— 1K b
10-15 5688-112-9058-0 | , BOLT 581129-0580

24




Tt —%
Fig. 11 GENERATOR

No.11

25



No.11

SHES| &2 - F & # i # % ) x
Ref No. Parts Code Name Q'ty Standard Remarks
HHL—F-- ASSY 1~ 1151
11- 0-1| 5688-120-0114-0 | GENERATOR ASS'Y (L T120-05) 1 581200-1140 Included 1™~11
n--g2 ASSY
11- 1 568B-122-1030-0 | | ROTOR ASS'Y I 581221-0300
=F—~F ASSY
11- 2 5688-121-1024-0 [ , STATER ASS'Y 1 581211-0240 (L 135N-2200)
4 #A4A— ASSY .
11- 3 5688-121-3033-0 [ . REAR COVER ASS'Y 1 581213-0330
vsFZ74% ASSY
11- 4 5698-223-1619-0 . RECTIFIER ASS'Y 1 982231-6190 (L125-6320)
sFe Hasd A8SY
11- 5 5688-.121-5008-0 | , BRUSH HOLDER ASS'Y 1 581215-0080
Ve FTTAY RS-
11- 6 5688-121-8009-0 o COVER, rectifier 1 581218-0090
vwwph AHsoi—- ABSY
11- 7 5698-223-1308-0 | FRONT COVER ASS'Y 1 982231-3080
F-y ASSY
11- 8 5688-122-2032-0 . PULLEY AS5'Y 1 581222-0320
F—W PPV Fatb
11- 9 5698-223-5074-0 | , NUT, pulley fixing 1 982235-0740
Ad— Hwt .
11-.10 5698-223-5072-0 | , THROUGH BOLT 2 982235-0720
Ag— Hat
11-11 5688-122-9042-0 | , THROUGH BOLT 1 581229-0420

26







No.12

RHES| Had—F & me|l ® 4 o %
Ref No. Parts Code Name Q'ty Standard Remarks
IRV S YA
12- 1 5698_523-1423-0 | REPLACE, valve spring 1 985231-4230 X
A3, S FHAY
12- 2 5698-523-1212-0 | REPLACE, valve guide 1 985231-2120 %
[VEVE I O A
12- 3 5698-511-3503-0 | WRENCH, oil pan 1 985113-5030
Vs, 4rHAl ~F=R
12- 4 5698-511-1601-0 | WRENCH, inside hex 1 985111-6010 % ]
vieF AF—TFAvY pa-
12- 5 5698-511-1340-0 | WRENCH, starting clow 1 985111-3400 *
7—5 ASSY
12- 6 5698-521-0062-0 | PULLER ASS'Y 1 985210-0620 *
7'—3% ASSY
12- 7 5698-521-0063-0 | PULLER ASS'Y 1 985210-0630 *
e wF Ay V-
12- B 5698-522-0021-0 | SETTING TOOL 1 985220-0210
F—35 A4avh NTWrT
12- 9 5698-523-1807-0 | PULLER, pilot bearing 1 985231-8070 %
tvFArS -
12-10 5698-522-1279-0 | SETTING TOOL 1 985221-2790 *
VT, AP =gy ar RrT
12-11 5698-511-3701-0 | WRENCH, injection pump 1 985113-7010
vrF APy H¥F
12-12 5698-511-3703-0 | WRENCH, injection pump 1 985113-7030 &

28




No.13 [1v¥zvavivT
Fig. 13 INJECTION PUMP

284




thb 1:3

RUES| &Ka—F &k A M| # 1% % Z
Ref No. Parts Code Name Q'ty Standard Remarks
- j P axnr Aol=pirar fw7 ASSY TSi1i610H
13-0-1 5681-560-0657- FUEL INJECTION PUMP ASSY 1 515600-6578 For TS1610
! 7ama Avpisvey H¥7 ASSY j TS19108
13.0-2 | 5681-560-0658-&% [ FUEL INJECTION PUMP ASSY 1 515600-658% For T51910
Hr? oo
13-1 5681-561-1043-0 « HOUSING, pump 1 515611-0430
N . Aﬁwr
ri-2 5641-561-9024-0. « BOLT 1 115619-0240
HFr b
13-3 5641-563-9008-0 + GASKET 1 115639-0080
. Bl .
13-4 N 5681-561-2006-0 | , COVER 1 5156120060
A2 =
13-5 N-5698-841-0406-0 +« SCREW 3 988410-4060
VWwy ¥-r
13-6 -5681-561-9079-0 « SEAL-ring 1 515619-0790
Hrot—
13-7 L5681-561-2007-0 . COYER 1 515612-0070
)z w—r
13-8 +5681-561-9082-0 « SEAL, ring 1 515619-0820
z220) =
13-9 N-5698-841-0406-0 + SCREW 4 988410-4060
FF P4 ASSY
13-10 -5681-563-2004-0 » PLUNGER ASSY 2 515632-0040
L FlY4) HaF
13-11 5681-564-1007-0 « DELIVERY, valve 2 515641-0070
Er
13-12 5698-124-1303-0 « SPRING 2 981241-3030
’ PEY N
13-13 ™ 5681-563-9003-0 « GASKET 2 515639-0030
Fz
13-14 5698-124-1416-0 « HOLDER, D.V. 2 981241-4160
. et
13-15 5698.122-1243-0 « TAPPET 2 9B81221-2430
+ 7t
13-16 [5698-841-0484-0 « NUT 2 988410-4840
2L h Fal
13217 5681-562-9007-0 « BOLT, tappet 2 515629-0070
E
13-18 5698-122-1244-0 « PIN 2 981221-2440
a-3
13-19 5698-135-1403-0 | . ROLLER 2 981351-4030
N HA K
13-20 }5698-122-1246-0 « GUIDE 2 981221-2460
Forgy AW
13-21 £698-124-1307-0 « SPRING, plunger p 981241-3070
=t RFYrz
13-22 N 5681-563-9004-0 « SPRING, seat 2 515639-0040
3 v mFTY
13-23  }5698-124-50%5-0 [ o SPRING, seat 2 981245-0350
I wy Arxlp—n
13-24 5698-123-3701-0 | « CONTROL, rack 1 981233-7010
R =
13-25 5641-563-9003-0 | « SCREW 1 115039-0030
E=4
13-26 5681-563-6001-0 | « PINION 1 515639-0010
N z2) -7 Trypa-—-n
13-27 F5681-563-5001-0 | « CONTROL, sleeve 1 515635-0010
N 2 -7 2vba—aw
13-28 [5681-563-5002-0 | . CONTROL, sleeve 1 515635-0020
7 I} rs
13-29 Y5698-123-5003-0 | . SCREW 1 981235-0030
AavtezZ b '
13-30 5681-562-1014-0 | , CAMSHAFT 1 515621-0140
_TY '
13-31 5690-009-0066-0 | + BEARING 1 900090-0660
T
13-32 5690-009-0233-0 | . BEARING 1 900090-2330
4
13-33 N 5698-122-5067-0 | « RING 1 981225-0670
I} 7
13-34 N 5681-562-9022-0 | « RING i 515629-.0220
o da
13-35 < 5698-122-5027-0 | » SHIM AR 981225-0270
PPN
& . SHIM A/R 515629-0160

5681-562-9016-0

288




No.13

EH#S| &K a—F St i H o3 ] #
Ref No. Parts Code - Name Q'ty Standard Remarks
g
I\5698-122-5028-0 | , SHIM A/R 9812250280
. RN
~5698-122-5029-0| , SHIM A/R 981225-0290
A
\5698-122-5030-0| , SHIM A/R 981225-0300
P2 N
\5698-122-5031-0| , SGIM A/R 981225-0310
| v
-5693-122-5032-01 « SHIM AR 981225-0320
' g
~5681-561-9038-0 | , SHIM' A/R 515619-0380
L
N5698-841-0409-0| , SHIM AR 988410-4090
¥4
~5681-561-9039-0| , SHIM A/R 515619-0390
A
5641-561-9090-0 | , SHIM A/R 115619-0900
PN
13-36 [-5698-122-5627-0| , SHIM A/R 981225-0270
: P
\5698-122-5028-0 | , SHIM A/R 981225-0280
PN .
“5698-122-5029-0  ,SHIM A/R 981225-0290
L g N
<5698-122-5030-0 | , SHIM A/R 981225-0300
WA .
\5698-122-5031-0| , SHIM A/R 981225-0310
. A
5698-122-5032-0] , SHIM A/R 981225-0320
P
N5681-561-9038-0| , SHIM A/R 515619-0380
PN
~5698-841-0409-0 | , SHIM A/R 988410-4090
o d
~5681-561-9039-0 | « SHIM A/R 515619-06390
oA
5641-561-9090-0 ) » SHIM A/R 115619-0900
W — #+ 4
13-37 5698-122-5041-0 | ,SEAL oil 1 981225-0410
75—
13-38 5681-561-2005-0 | , COVER 1 515612-0050
ok -
13-39 5690-190-0614-0 | , BOLT 3 901900-6140
HrT )y
13-40 5681.252-4040-0 | , COUPRING 1 512524-0400
$— vIN37
13-45 [~5681-561-9029-0 | « WOODRUFTF, key 1 515619-0290
e r s
13-46 5681-561-9089-0 | « PIPE 1 515619-0890
HAb T A
13-47 T 5698-139-3101-0 | « EYE -bolt 1 381393-1010
HRy 7}
13.48 | 5641-564-9003-0 | + GASKET 2 115649-0030
-
13-49 > 5681-572-9098-0 | » PLUG 2 515729-0980
HAL vh
13-50 5698-131-5062-0| « GASKET 2 981315-0620
Fro7
13-51 ~5681-561-9086-0| « CAP 1 515619-0860
- rad
13-52 5681-975-1028-0| « BRACKET 1 519751-0280
- AE 7Y
13-53 T 5698-841-0489-0| « STUD 3 988410-4890
(ORI
13-54 P 5681-561-9061-0| « O-RING 1 515619-0610
FEwAFHE
13-55 5690-916-0608-0 | « WASHER 3 909160-6080
5w
13-56 5690-915-0508-0 | « WASHER-spring 3 909150-5080
vt
13-57 5690-911-0408-0| « NUT 3 909110-4080
REEs
13-58 T 5698-139-3902-0 .PIPyE 1 981393-9020
2y 27
13-59 5681-561-9063-0 | , GLIP 1 515619-0630

28¢C

(Re(.No. L3—4 1~4d 4 BKFTT,)




No.13

AE&S| &3 —F i I W & B
Ref No. Parts Code Name Qty Standard Remarks
F= b
13-60 [-5698-139-3102-0 |, BOLT | 9813%3-1020
§5.W
13-61 5690-915-0506-0 | , WASHER, spring 1 909150-5060
Vot —
13-62 5681-572-5051-0 |, LEVER 1 ..515725-0510
¥ ¥7 b
13-63 ~5681-572-9125-0 | , SHAFT 1 515729-1250
0y vz
13-64 5698-132-5512-0 | , O-RING 1 981325-5120
- P S
13-65 [-5698-132-€173-0 |, SHIM A/R 931325-17/30)
A —
- 5698-132-5097-0 |, SHIM AR 981325-0970
’ x 7 ) a
13-66 [~5698-841-0406-0 |, SCREW 2z 988410-4060
redi— A ~NA
13-67 |~5681-572-5052-0 {, SWIVEL, lever 1 515725-0520
2PN
13-68 [M5698-132-2258-0 |, SPRING , gov 1 981322-2580
Wal— F i als
13-69 [~5681-572-5053-0 |, TENSION, lever 1 515725-0530
FarFarn z7FN s
13-70 5681-572-9160-0 |, SPRING, capsule 1 515729-1600
| vei- HAN
13-71 [~5681-572-5054-0"{, GUIDE, lever 1 515725-0540
AN -y
13-72 [N5681-572-9129-0 ¢}, SPACER 1 515729-1290
. S
13-73  |~5681-572-9130-0 |, PIN 1 515729-1300
#HAE 2 b
13-74 5641-563-9009-0 |, GASKET 2 115639-0090
Fa 4
13-75 |~5698-121-5107-0 |, PLUG 2 981215-1670
P
13-76 |~5681-572-9134-0 |, SHIM A/R 515729-1340
b
~5681-572-9135-0 |, SHIM A/R 515729-1350
g
-5698.139-3301-0 |, SHIM A/R 981393-3010
Py
N 5681.572-9137-0 |, SHIM A/R 515729-1370
¥
~5698-139-3302-0 |« SHIM AR 981393-3020
WL
“5698-139-3303-0 |, SHIM A/R 981393~ 3030
W
~5698-139-3304-0 |, SHIM A/R 98139 3- 3040
[
~5698-139-3305-0 |, SHIM A/R 981393-3050
AN -7
13-77 |~5681-572-9142-0 |, SLEEVE 1 515729~ 1420
734% =4+ ASSY
13-78 |* 5698-132-3302-0 |, FLYWEIGHT ASSY 1 981323-3020
5.W
131-79 5690-915-0508-0 |4 WASHER, spring 1 909150-5080
+ v b
13-80 1-5698-841-0494-0 ), NUT 1 988410-4940
v—F ARFYrF
13-81 5698-139-3701-0 [, SPRING-seat 1 981393-7010
R
13-82 [N5698-139-1301-0|, WASHER A/R 981391-3010
Fi TR
~5698-139-1302-0 |, WASHER A/R 981391-3020
A
~5698-139-3306-0 |« SHIM A/R 981393-3060
g
~5698-139-3307-0 |« SHIM A/R 981393-3070
FET N
13-83 5681-561-9023-0 | , GASKET ] 515619-0230
Hoos—
13-84 [-5681-572-1028-0 |, COVER 1 515721-0280
& At
13-85 {-5681-572-9058-0 |, BOLT 7 515729-0580
b
13-86 [|~5681-561-9067-0 |, BOLT 1 515619-0670

28D




No. 13

AHES| Hfma—F & e ﬁ,ﬁ 5} & i ] Z

Ref No. Parts Code Name Q'ty Standard Remarks
Frt azz

13-87 {~5681.572-9151-0( ., LOCK, nut 1 515729-1510
7Y =

13-88 [~ 5698-841-0390-0(, SCREW 1 988410-3900
+ » b

13-89 [~ 5698-132-5081-0]|, NUT 1 981325-0810
Har vt

13-90 5641-563-9008-0| ¢ GASKET 1 115639-0080
FN—-¥ 7

13-91 [~5698-131-5214-0|, AIR, breather 1 981315-2140
27Ny

13-92 [ 5681-561-9068-0|« SPRING 1 515619-0680
RFYa H4F

13-93  |~5681-561-9069-0 | 4 GUIDE, screw 1 515619-0690
#Hoaa v

13-94 |~5698-139-3907-0 |« GASKET 2 981393-9070
Pl

13-95 |~\5698-139-3204-0« NUT 1 981393-2040
+ v b Frrd

13-96 | 5698-132-5112-0 . GAP, nut 1 981325-1120
YxZ b

13-97  [N\5681-572-9109-0 [, SHAFT 1 515729-1090
*rFARL RTY ST

13-98 | 5698-139-3909-0 |, SPRING-capsule 1 981 393-9090
akdls

13-99 [5698-131-5181-0 ]+ NUT 1 981315-1810

28¢




VAR
CHASSIS










31

NO.15 79I—%
Fig.15 RADIATOR




No. 15

REES] BB&a—F o) E {E,# # % 1 *
Ref No. Parts Code Name Q'ty Standard Remarks,
5yzTx- ASSY ' SEOGLE — N 200 20054
15-1_ | 1421-101-3100-0| RADIATOR ASS'Y___ . _ . | 1 groglf K7 PSS
7
15- 2 1421-101-3130-0| , CAP 1
AFTE '
15- 3 1421-101-3120-0| , NET 1
i
15- 4 1424-101-2030-0| . PLUG 1
aF v
15- 5 1424-101-2040-0] , PACKING 1
' Gl A FYTA- Tyl GOGLE w2 2ogucf - aee ST
L5~ 6_._|..1421-101-0110-0| .HOSE, rubber radiator upper—_.. .. | 1__|_._ .. |7#rdef we.r~2885
Fo—iEe R FYLA~ Og-
15- 7 1421-101-0090-0| HOSE, rubber radiator lower 1
2 27 (33) '
15- 8 1421-101-0120-0| GLIP (33) 1
. 2 =7 (45)
15- 9 1424-101-0040-0| CLIP (45) 3
18-10 | j42/epeof=3iop-0| FEES- ASSY e - } HO. apolted ~  ( Ibo GLE D
' Mo, P&~ CrFreGe D
(560 | 1haf-popmopit~0| FrEHAZ FEF o T ¢ R _ .
L8O H2 ZT03 ~0270-0| THTZX $274 77" (2%, N
L5zl - 703 200 e _ RN -/ B I

32




33

No.16 Vv F—-9L 54
Fig.16 INTAKE SYSTEM




No.16

EHES| MK - F & # m#| B & ] %
Ref No. Parts Code Name Q'ty Standard Remarks
1y2i-13 f-200-0 | =5 py—+— ASSY
16-0-1 Ferroo=051=0-| AIR CLEANER AS5'Y 1
wWF 14— AS33Y
16- 1 1421-101-0060-0( , BODY ASS'Y 1
~N—si- mwAsb ASSY
16- 2 1419-10i-0071-0] , PAPER ELEMENT ASS'Y 1
HArkry  (A)
16- 3 1419-101-0080-0( , PACKING (A) 1
Rog iy ASSY
16- 4 1419-101-0100-0| , PACKING ASS'Y 1
v 4y F7hASSY
16- 5 1419-101-0090-0] , WING NUT ASS'Y 1 Mb
Sexrg (B)
16- 6 1419-101-0130-0| , PACKING (B) 1
£z -l ASSY -
16- 7 1421-101-0070-0| , DUST PAN ASS'Y 1
FA-54# - ABSY
l16- 8 1419-101-0120-0| , DIVIDER ASS™Y 1
g ay N—ai—
16- 9 1416-101-0160-0| , PAPER, caution 1
030 F 2% &b COMP
16-10 1421-101-H88-0 | WING BOLT COMP 1
S.W
16-11 V40116-000800 WASHER, spring 1 M3
_ Far vt COMP
( 16-12 - 1421-602-6000-0 | BRACKET COMP 1
AHAF AL
16-13 V20126-080200 BOLT 2 M8 X 20
5.W
16-14 V40116-000800 WASHER, spring 2 M8
i 724 vb RF— COMP
. olb-15 1421-602-7000-1 | BRACKET STAY COMP 2
aFHERE
16-16 V20126-080200 BOLT 4 MB %20
' 5.W
16-17 v40116-000800 WASHER, spring 4 M8
& oy ay AA (c)
16-18 1421-602-0080-0 | RUBBER, cushion (G) 2

34




35

No.17 xxv—2xh BLIUVM»T—0 AT A
Fig.17 EXHAUST and INTAKE SYSTEM




No.17

AdES| a1 —F £ # |y | % # %
Ref No.| Parts Code Name Q'ty Standard Remarks
THRS-R) AT
17-1 1430-101-0010-0| PIPE, exhaust 1
HRy v
17~ 2 1415-101-0180-0 | GASKET 1
T aHEFrh (3¥a)
17- 3 V30326-000800 NUT 04 4 M8
aFrF vl (3a) .
17- 4 VvV 30526-000800 NUT 4 M8 79
=77 COMP oG l. Ko, zeec |~ 2003
17- 5 | 1430-101-2100-0( MUFFLER COMP___ | 1 1bloGgLF WO |~ f§5o
Fos 47 [20GL M. Zeoeo] ~ 200 §45
17- 6. _| 1431-101-2200-0 | PIPE, tail | — ! 1510GLF Ao f~ [240
w77 35377
17- 17 1431-101-0020-0 | CLAMP, muffler Z‘
IFAHEA L
17- 8 V20126-100700 BOLT 2 M10 % 70
FIiwa WHGE
17- ¢ V41316-001000 WASHER, plain 4 MLO
5 .Ww
17-10 v40116-001000 WASHER, spring 2 Mlo
+ b
17-11 v30026-001000 NUT 2 Mlo0
Ta AT
17-12 1421-101-0050-0 | PLPE, rubber 1 /7
2 »7 (C)
17-13 1415-101-0400-0 | CLIFP {G) 2
{v b 2347 COMP "_'
17-14 1421-101-2000-0 | INLET PIPE COMP 1
I R -
17-15 1415-101-0390-0 | PACKING, inlet 1
FYL—~R Z VY oar L
17-16 1415-101-0100-0 | CUSHION, radiator 4 '
#Hark (M10x42) R
17-17 1421-101-0010-0 | BOLT (M10 X 42} 2
F T WHA
17-18 V41316-001200 WASHER, plain P Ml2 —m
AT T AY -
17-19 1305-241-0010-0 | PIN, hair z .
Frrw Hk—=A
17-20 1421-101-0080-0 | HOSE, drain 1 8 X14
h— R A T
17-21 1417-102-0050-0 | BAND, hose 2 .
v (O “T§1910GL, GLFHA
17-22 1422-605-0050-0 [ SEAL (C) 1 For TS1910G1l., GLF M
! azHg =7% SET
17-0-1 1421-091-2000-0 | MUFFLER SET 1 *
gafig ~77 COMP
17-23 1421-916-2000-0 | , MUOFFLER GOMP 1 *
73 AF-
ol7-24 1421-916-0010-0 | , STAY, mufiler 1 *
2 HFE Fab :
17-25 VZ0126-080160 . BOLT 1 M8 x 16 *
S.W
17-26 V40116-000800 . WASHER, spring 1 M3 *
bl I o Pl
17-27 V20126-080250 . BOLT 2 MBx 25 *
F-A Hei-
17-28 1431-604-0010-0 | COVER, tail 2
73 Al
17-29 1431-604-0020-0 | COVER, rmulfler 2
. &k o3 A= (AY (L)
17-30 1421-605-0010-0 | COVER, exhaust pipe (A) (LH) 1
T, A4 A= (A () - porrf . 200578
17-31 1421-605-0020-0 | COVER, exhaust pipe (A} (RH) 1 16106L Ky, Zovee~ 20037
za, i Hoi- (1) V619GLE Wb, [~1$8
17-32 1430-604-0030-0 | COVER, exhaust pipe (B) 1 ) ‘SL,“(S)
2 AR H JoioGl WP 2oevaf 2w
17-33 V20126-080140 BOLT 12 M8 x 14 ) ,
s w 1 OGLF N, 1287
17-34 v40116-000800 WASHER, spring 14 M8
IHF Kb
17-35 VZ0126-080180 BOLT 2 ME %18
S i FHAR
17-36 V41316-000800 WASHER 14 M8

36




2ibge VN
BONNET

No.18
Fig.18

37



No. 18

AHES &3 —F #h # ﬂﬂ,ﬁ H i -] =3
Ref No. Parts Code Name Q'ty Standard Remarks
/| #eRvr COMP z“‘
) A G100 0= B ONNE T-COME +
A4n =—-z J AT
=2 ——=—430-903—0 070=0—MARK—oil i
’ P a2z T—F
18- 3 1421-903-0100-0 | MARK, [fuel i
DAYV =7
18- 4 1421-903-0180-0 | MARK, wiring 1
®¥F v b A (L)
0l8- 5 1430-601-0010-0 | SIDE, bonnet {L. H) 1 . ) .
Tl rar =) (W wrdgiF 45 imi580 | TSas10 B L A
18- 6 | 1421-903-0010-0 [ MARK, side (A} (L.H) _ 1 fH|6L Ao diweef<20723) ForESLEL b —#oA-=30-
HxF b #4F () '
0lB- 7 1421-601-0020-0 | SIDE, bonnet (R.H) 1 _ 200738
FAF w-2 (A) (R TS16108 G4 Noaecd/vases
18- 8 |[.1421-903-0020-0| MARK, side (A} {(R.H) | 1 | .. | ForTS81610 &GLf M [~dwe /840
b At ’
18- ¢ 1421-601-0030-0 | BOLT, set 8
Fiwa FHI
18-10 v41316-000800 WASHER 22 M8
w4 F Z'v—t (L) COMP
ol8-11 1421-601-2000-0 | SIDE PLATE COMP {L. H) 1
#4F Zv-—-t+ (R) COMP
o0l8-12 1421-601-3000-0 | SIDE PLATE COMP (R.H} 1
: IHE Hak
18-13 V20126-080160 BOLT 10 M8 %16
5. W
18-14 v¥40116-000800 WASHER, spring 14 M8
Joxyph TRZ
18-15 1421-601-0040-0 | MASK, front 1
) zayp w-F
18-16 1421-901-0030-0 | MARK, f(ront 1
) _. - R -
18-17 VZUQZG_-G._\OON:O BOLT 4 M6 % 16
o e § W
18-18 V40116-000600 WASHER, spring 8 M6
F 7
18-19 V30026-000600 NUT 4 M6
Z Yo COMP
318-20 1421-601-4000-0 | GRILL COMP 1
H+4r ZTFTRF
18-21 1421-601-0050-0 | FASTENER, sign 2
BEHa +2i7 (¥2)
18-22 V71024-000900 RING, snap 2 9
’ i wiay Th
18-23 1421-601-0069-0 RUBBER, cushion 4
PN
olg-24 1421-601-0070-0 NET 1
54+ =F— (L) COMP
18-25 | 1421-601-5000-0 | LIGHT STAY COMP(L.H)_..— .| __1__ L PEIOGLE WD, f~ir8P
: 74k =*7F- (1) COMP J H10GLE o [~FED
18-26__ | .1421-601-6000=0_| LIGHT STAY COME (R.H}) 1 -
afig Krb
18-27 V20124-080200 BOLT 4 M8 x 20
¥ w—H (L)
18-28 1421-601-0080-0 | MARKER, side (L.H) 1
o 4y w=n(R)
18-2¢9 1421-601-0090-0 | MARKER, side (R H}) 1
wak
18-30 V20026-060120 BOL1 4 M6 X 12
B
18-31 1422-$05-0040-0 SEAL faf 2
18-32 1422-605 6060 0 SEAL ?B)) 1 I3}
- -605- - TS1910
FAN w=2 (A) (L) For TSL910 /AVALF ¥ s~V
18-33__ | 1422-903-0010-0_ | MARK, side (A){L.H)____ __ 1 e e AEman s 4L e Apaief ~re 4T
+4 1 w-2 (A) (V) J igQLELI~ 115V
18-34 | 1422-903-0020- A 1 :&zb&bf::@mﬁ’
1 903 - -0 | MARK, side { HR H)_ r_ T kL Ms 2eesef o oo AT
I N
O#B=O=!==iﬁl:&00=060(l:b‘BA-GK_M!RRQR ASS'Y I
2F— FIFrwd twi
ARt 062=20 000 —STAYT BRACKETSET 1
a290 IF-FFrvh et
18-35 1421—62!-9&2&—0 T BREACEETCSET 1 ?X\
2500~ T3-RF = et
18-36 | 1421-621 85488 | S—sTevser 1 %

38




No.1

RHES| #HHa—~F & = B R ¥ 2} )
Ref No. Parts Code Name Q'ty Standard Remarks
- 5 - et
18-37 1416-621-8809—8 k—}v{-}[-R-R-eR—S-E—T 4 l
~ 7k - =2
18-38 1421-901-0040-0 | MARK 1
AL~} b (5)
18-39 3746-411-0260-0 | NUT, speed (5) 2
. 1619 &L MO geeRehe 200} 3 F s
IBbde | A -Ge7- pode0 | THFR-) (H) _ I i | tbro_GLE Ko et g
. 7570 Gi no eember ospRfe
LR-8a | p2f-9e7 -0%0-0 | ¥ALZ-2 (R) e i N tre aur pemE— tsi o~
- o - .. FIro gt FTE==A= 2 ool f
p-dga | waz-ge7-ecdow | HAEIoE) || e e s g
N g P 10 GL wp EEToe doodldf —
183¢o| 1422-Fop-oslw 0 ﬂf"e 7¢) e L L e GUF . wemee sttt ~
£B-28% ,,/f?/‘.é’_v./fﬁ‘f’f‘.}?__ F1hRT - () . A R ,},(.‘_/Q__éjéf,___zj_fuf'f'[‘_{
B2ba| 4y B Y- of2d-0| FAFAF - R ) / IHOGLE  No-FE~
19-40 | jg2/~42f-otio-0| pori-s y _

39




SERVICE MEMO

.............................................................................................................................................
.......................................................................................................................




No.19 7o — IE3RES
Fig.19 FRAME SYSTEM

41



No. 19

AwER #Maa— K & % mu| m i %
Ref No. Parts Code Name Q'ty Standard Remarks
' zaxp zl—au COMP
olg- 1| 260 960~9 | FRONT FRAME COMP 1
POy 1 PR Y S > ya
19- 2 1421-602-0010-0 | BUSHING 2
TIHa Kk
19- 3 V20126-080160 BOLT 13 MB X186
S .W
19- 4 V40116-000800 '| WASHER, spring 14 M3
V& 7uv—a COMP
0l9- 5 142]1-602-2000-0 | REAR FRAME COMP 1
ExAay Hody 42
19- & 3746-261-2050-0 | RUBBER, raise-up 4
FIwa FHAR
19- 7 V41316-000800 WASHER, plain 6 M3
aHA FHat
19- 8 v20126-080200 BOLT 1 MBX 20
FevFr RF— COMP
ol9?- 9 1430-602-2000-1 CATCHER STAY COMP 1
7 vz COMP
0l9-10 1421-602-4001-1 | FOCK COMP 1
AF Ny HaHE-+ COMP
ol9-11 1421-602-5000-1 | SPRING SUPPORT COMP 1
2 wir=ary Ta (A)
lg-12 1421-602-0020-0 | RUBBER, cushion {A) 1
F i ay axRIVxr  (65)
19-13 1421—992-0030-0 SPRING, tension (65) 1
' FlLwviey AFNry (85)
19-14 1421-602-0040-0 | SPRING, pressure (85) 1
’ 7y
19.15 Vv50015-250180 PIN, cotter 2 2.95x18
I pwrar Ta ()
19-16 1421-602-0058-0 | RUBBER, cushion (B) 2
vy T
0l9-17 1421-602-0060-0 | PLATE, seal 1
#Wdowb AR ves COMP
19-18 1421-602-8000-0 | BONNET STOPPER COMP 1
' A a»lV =)y
19-19 1421-602-0070-0 | SPRING, rod 1
Ha b
19-20 VZ20026-060120 BOLT 1 M6 X 12
+ v b
19-21 Vv30026-000800 NUT 1 Mb
5.W
19-22 V40116-000600 | WASHER, spring 5 M6
e
19-23 V50015-200180 PIN, cotter 1 2 *x18
. Heim mF - (A) COMP
0l9-24 1421-604-3000-0 | COVER STAY COMP (A) 2
|
19-25 V20026-060160 BOLT 4 Mb X 16
F i HHR
19-26 V41316-000600 WASHER, plain 4 M6
fi-i— AT - COML
019.27 1430-604-2200-1 | COVER STAY COMP. 1
7K
19-28 V500i5-250150 PIN, cotter 1 2,5x15
F S HHE WMl
19.29 V41316-000800 WASHER, plain 2 M8 For Adjusting
F zp
19-30 V30226 -000800 NUT 2 M8 36
1 v—a &was (L)
olg.31 1422-405-0010-0 | HOLDER, seal (L.H} 1
y—r kA (1)
- 0l9-32 1422-605-0020-0 | HOLDER, seal {R.H} 1 TS1510J
v—n (A) For TS1910
19-33 1422-605-0030-0 | SEAL (A) 2
Fr P ZyYay oA
19- 34 1421-602-0090-0 | RUBBER, tank AR

42




No.20 72 XN 734yt (GLE)
Fig.20 AXLE BRACKET (For GL)

43



No. 20

AuEs| H&a—F o % AR i %
Ref No. Parts Code Name Q'ty Standard Remarks
Ta#aN FF4 b COMP TS1610GL,TS51910GLA
020- 1 1430-401-2000-1 | AXLE BRACKET COMP 1 For TS1610GL, TS1910GL
edFATYy KA 4 £ -
20- 2 3746-261-2050-0 | PLATE 4
SHF HAL
20- 3 Vv20146-140350 BOLT 2 M14 X35(9T)
IHA KA
20- 4 v20146-140320 BOLT 4 Ml4 X32(9T})
S. W TS1610¢1LH
20- 5 v40116-001400 WASHER, spring 6 Ml4 For TS1610GL
<Fwa =g (14)
020- 6 1430-401-0010-1 | WEIGHT, balance (14} 1
HA b
20- 7 V20126-100200 DOLT 2 . MLO X20
7oy
z0- 8 V40116-001000 WASHER, spring 2 MLO ]
e ELR
c20- 9 1421-922-0010-1 | WEIGHT, balance 3
2HF HAb Ml2 x55 TS16100LH
20-10 W20126-120550 BOLT 3 (S:SS) * For TS1610GL
F b (3 a)
20-11 V30226-001200 NUT 3 Ml2
77y Aei— (A) COMP
o20-12 1430-604-2000-1 FAN COVER (A} COMP 1
ZFrry Ahei— (B) COMP
020-13 1430-604-2300-1 | FAN COVER (B} COMP 1
THE Kb
20-14 VvZ0126-080160 BROLT b M8 X 16
S . W
20-15 Vv40116-000800 WASHER, spring 6 M8
$e FHA
20-16 v4l316-000800 WASHER, plain 2 M8
77y Hoi- (Q) COMP
020-17 1430-504-2400-1 | FAN COVER (C) COMP 1
IHE Kt
20-18 v20126-080160 BOLT 2 MB X 16
5. W
20-19 V40116-000800 WASHER, spring 2 M8
w—r (1) TS1910MA
20-20 1422 -605-0040-0 | SEAT (B) 1 For TS1910
s a -2 (L) TS51610GLH
20-21 1421-907-0020-0 | MARK, model {L) 1 For TS1610GL
2va =—2 (L) TSt910GLAH
20-21-1 1422 -907-0020-0 | MARK, model (L) 1 For TS1910GL
vad bd =T kEav TS1610GLH
20-22 142]1-902-0070-0 MARK 1 For TS51610GL
. Yag b2 =rF{4 k& av TS1910GLH
20-22-1 1422-902-0030-0 MARK 1 For TS1910GL
G
A NS
L ()\) PIEZAN
T »y

Dq__,\fﬁf] %/-%w ’

DC\g\/oﬂ\

44




45

No.21
Fig.21

FPoAIL 754y F (TS1610GLF, TS1910GLFA)
AXLE BRACKET (For TS1610GLF, TS1910GLF)




No. 21

RS Maa-— K & & mul w8 # %
Ref No. Parts Code Name Q'ty Standard Remarks
Fr AN FIrwb  COMP
21- 1 1421-436-2000-1 | AXL.E BRACKET COMP 1
aHA b
21- 2 V20146-140350 | BOLT 2| M14 x35(97)
AHE AL
21- 3 V20146-140320 | BOLT 4 | Mi4 x3209T)
S.W
21- 4 V40116-001400 WASHER, spring 6 Ml4
LAy FoA»r 4 F
21- 5 | 3746-261-2050-0 | PLATE 4
23o0.p | EF b A2a (FY b
21- 6 142]1-436-6056—F | METAL (F),_pivot 1 7 B
=# Fuva (45X50%X25) )
21-7 | 1421-436-0020-0 | BUSHING (45.x_50_x25) 1 AR
00z '
21- 8 V72010-350450 | O-RING 1 P45
40 TH#HE Hap 40
21- 9 | v20126-1408%0.. | BOLT ... . .. ... 8 | Miax®s |
§ . W
21-10 | V40116-001400 | WASHER, spring g | Mi4
. Zh—2 =»7n
21-11 | V74140-000000 | NIPPLE, grease —ofe % | ASPT /B _
i b AAan (R) ASSY ‘
21-12 1421-436-2200-0 | PIVOT METAL (R, H) ASS'Y 1
<% Twira (60%X63%X30)
21-13 1421-436-2220-0 |, BUSHING (60X 65 X30) 1
oYz
21-14 V72010-570600 | O-RING 2 | peo
»—n (B)
21-15 | 1422-605-0040-0 | SEAL (H) 1
sa w—2 (F) TS1610GLEH
21-16 1421-908-0020-0 | MARK, model (F) 1 For TS1610GLF
Fva =w=-—2 (F) TS1910GLFA
21-16-1 | 1422-908-0010-90 | MARK, model (F) 1 For TS1910GLF
yavhs =vF4 kay TS16100LFH
21-17 1421-908-0030-0 | MARK 1 For TS}6)0GLF
b by muFA Eav TS1810GLFH
21-17-1 | £422-908-0020-0 | MARK 1 For T51910GLF
218 | prfofe 22p0 | N7 2 724} SET N I T P
2/~rf 142/~ pefe-o | IN5A f?:.i} 3 A%
/20 \Womf - pavsso |- aAG A | 3 M2 xE8(HAT #
/2] | yzeard-poprgo |- 7ot RN S




a7

No.22 7o b77RX)L (TS1610GL, TS1910GLA)
Fig.22 FRONT AXLE (For TS1610GL, TS1910GL)




No. 22

RHES| BMHIA—-F A # 1A & #H % b &
Ref No.| Parts Code Name Q'ty Standard Remarks
Fav}l FPAV COMP TS1910GLA
022~ 1 1422-401-1000-1 | FRONT AXLE COMP 1 For TS1910GL
I Juwt FIA¥ COMP TS1610GL A
o22-1-1 | 1421-4901-2009-0 | FRONT AXLE COMP 1 For TS1610GL
V-2 =7N
22- 2 V716140-000000 NIPPLE, grease 2 A-PT 1/8 -
TV -2 =470 ’ '
22- 3 V76340-000000 NIPPLE, grease 1 B-PT 1/8
Ly el oy b
22- 4 1421-401-0010-0 | PIVOT, center 1
% Fyiva (25X29%30)
22- 5 1411-401-0010-0 | BUSHING (25X 29 x30} 5
2% Fuiva (25X29X40)
22- 6 1412-401-0040-0 | BUSHING {25 x 29 x 40} 1
YAy b A T-
22- 7 1414-401-0031-0 | COLLAR, pivot 1
0 Yvy
22- 8 V72010-350250 O-RING 2 P25
1Y R (FAHT)
22- 9 V32014-002000 NUT, slotted 1 M20 P=1,5
7y v
22-10 V50015-400400 PIN, cotter 1 4 X 40 v y 2
. fesl b, e/ 2007
Fuom AEvEM (L)} COMP ’é .
o22-11 | 1421-403-1000-0_| KNUCKLE SPINDLE (L. H) COMP _1 ] fé?/f.o(f— ;f;‘fﬁlmd_/ s
yosm AEYEM (R) COMP oG L. o deceof~ 20075
022-12 _ | 1421-403-2000-0 | KNUCKLE SPINDLE (R, H} COMP L |22l wo zeecosZeoSES
TR N
22-13 1407-403-0020-0 | WATER SEAL 2
AT - (25%X42X4)
22-14 1419-403-0010-0 | COLLAR (25X 42 x 4} 2 PLY]
R.B.B
22-15 V60011-062050 BEARING, radial ball 2 6205
R.B.B
22-16 V60011-062040 BEARING, radial ball 2 6204
Y% b2F Ju-4& HT-
22-17 1325-930-1050-0 | COLLAR, rear hitch 2z
1Y% Fal (e2HF)
22-18 V32116-001200 NUT 2 M1z P=1,25
7) £
22-19 V50015-300250 PIN, cotter 2 3x 25
4N - ,
22-20 V74413-448080 OIL-SEAL 2 TC34488
T.B .B
22-21 1414-403-0040-0 | BEARING, thrust ball 2 27TAGBO0L
0 YV~
2e-22 V72010-350250 O-RING 2z P25
AL EN Bt
022-23 1414-403.-0030-1 | COVER, spindle 1
S.W
22-24 V40116-001200 WASHER, sprin 1 M2 .
pring rélubL,A/o,Zvoaa/u,mo7J9
ady Kt -
22:25.. | v2ol26-120200 __| BOLT o | Mazxzo | 17068 B, 2000, o 20 5FS
g-£Y t»7 v - ‘
22-26 1326-708-0050-0 | KEY, rotary top shaft 1
k927 7-a 1bloGl  wozecv( 220737
Q22-27__ | 1419-403-0020-1 | ARM, drag R N bt WO 2] o, byt S
My Hwt
22-28 V20126-100550 BOLT 1 MI10 x 55
S.W
22.29 v40116-001000 WASHER, spring 1 Ml10
Fu b
22-30 ¥30026-001000 NUT 1 M10
24 Bzl
022-31 1419-403-0030-1 | TIE-ROD 1
Fub (£ FP)
22-32 1421-403-0020-0 | NUT 1 MI17 P=1,5
Fu b
22-313 1421-403-0010-0 | NUT 1 M17 P=1.5
FJawb FrArx COMP TS1910GLH
022-34 1422-401-1000-0 | FRONT AXLE COMP 1 For TS1910GL
oy xVF ASSY SL ()H)
022-0-1 | 1421-400-0540-1 | ROD END AS5'Y {1..H) (R 1
oxF xvF ASSY (R)(L)
022-0-2 | 1421-400-0550-1 [ ROD END ASS'Y (R, H} (L. H) 1
FAar AHA-
22-35 1404-402-0010-0 | , GOVER, dust 2

48




No. 22
BHES| &, —F i) =2 || | i i #
Ref No. Parts Code Name Q'ty Standard Remarks
¥+ o AN Fax}
22-36 1421-403-0030-0 | , NUT, castle 2 Ml2 P=1.25
7y K
22-37 V50015-300200 . PIN, cotter 2 3Ix 20
- FVA =27N
22.38 1404-402-0050-0 | , NIPPLE, grease 2 1/4" S-type
wy ¥ TP (L)(R)SET
02239 1421-403-0040-1 | , ROD'END (L, H) (R.H) SET 1 A
oy ¥ 2w F (R)(L)SET
022-40 1421-403-0050-1 | , ROD END (R. H) (L. H) SET 1 A :
. B0 Gl jp Zoopt Qo
22-la | (2] -4237200-0 | 377 WAL (E) cemg / 19 /0 GL w.;;o@?m
rbro bl Mo 2e0 TR0~
227122 | gl po3pzepl o (R el L \FeoseGe.  po, 2ot $P~
22-248| 730024~ c0/200 ad N - arra
22-270| ,42/-¢03 -0\ Y777 T-A ;|
224 | g2/ gpd-oefo-O| (7Y 77 v CHMIZ]) /
2242\ fig2] ~fo3 @y T (134T ExED /
B o

- 49




SERVICE MEMO




51

No.23 7n>» bt 722 (TST610GLF, TS1910GLFA)
Fig.23 FRONT AXLE (For TS1610GLF, TS1910GLF)




No.23

RUES| /- F Loy (& # & g %
Ref Nao. Parts Code Name Q'ty Standard Remarks
FaaN novvd COMP
023- 1 1421 -432-2000-1 AXLE HOUSING COMP 1
S B
23- 2 7963-201-0030-0 | PIN, knock 2
TY -y A4T
23- 3 1425-432-0010-0 PIPE, breather 1
Ty Yk TIY
23- 4 V78110-000080 PLUG 1 PT 1/2
Javt AAr 7-7
23-. 5 1421 -908-0010-0 | MAREK, front oil 1
LN RV S
23- 6 1421-432-0010-0 PACKING, housing 1
vr= i Kb 2=
23- 1 V25126-100250 STUD 10 MIl0Ox 25
5.W
23- 8 V40116-001000 | WASHER, spring 10 M10
+» b
23- 9 v30026-001000 NUT 10 MI10
FrdFr -2 (A)
023-10 1421-433-0010-1 CASE, fainal (A) 2
afy Ka}p
23-11 Vv20146-100250 BOLT 12 Ml0Ox 25
S.Ww
23-12 V40116-001000 | WASHER, spring 12 MI10
Ly Er
23-13 1421-433-0040-0 PIN, knock 4
F-A HKyFr
23-14 1421-433-0050-0 PACKING, case 2
A e~ (17)
23-15 1421-433-0060-0 | GEAR, bevel (17) 2
R.B.B
23-16 V60015-060100 BEARING, radial ball 2 6010
AGwy v}
23-17 1421-433-0070-0 | SHAFT, counter 2
CHE A7 (¥7)
23-18 V70414-003000 RING, snap (C-type) 2 30
. Fyire (11X36X6)
23-19 1421-433-0080-0 | WASHER (11 x 36 x6) 2
aHp Hmb
23-20 V20146-100250 BOLT 2 MlOx 25
s.W
23-21 v40116-001000 WASHER, spring 4 MI10
‘ RF YT Jpaie
023-22 1421-433-0090-1 | COVER, bearing 2
Ah- Auxky (A)
23-23 1421-433-0110-0 PAGKING, cover (A) 2
afy Kwt
23-24 v20126-100250 BOLT 12 M10 x 25
S.W
23-25 V40116-001000 WASHER, spring 12 M1
e K¥ - (16)
23-26 1421-433-0180-0 | GEAR, bevel (16) 2
R.-B.B
23-27 V60011 -062050 BEARING, radial ball 2 6205
cHy AT (7))
23-28 V70514-005200 RING, snap {C-type) 2 52
52 v—
23.2¢9 }421—201-0030—0 5EAL, 52 A
: ap KR - (40)
23-30 1421-433-0210-0 | GEAR, bevel (40) 2
Abe? V¥
23-31 142)-433-0220-0 | RING, stop 2
AZFAL AT~
23-32 1421 -433-0230-0 COLLAR, thrust 2
R.B.B
23-33 V60011-063070 BEARING, radial ball 2 6307
R.B.B
23-34 V60011 -062060 BEARING, radial ball 2 6206

52




F4T7pLriwll £4— (TS1610GLF, TS1910GLFRE)

Fig.24 DIFFERENTIAL GEAR (For TST1610GLF, TS1910GLF)

No.24

53



No.24

BHES| &3 —F & * || R i% ] &
Ref No. Parts Code Name Q'ty ‘Standard Remarks
. metfy =g (8)
24~ 1 1421-431-0010-0 | PINION, bevel (8) 1 Vay
S A 380
24- 2 1421.431-0020-0 | GEAR, bevel {39) 1 A
Al - R
o024~ 3 - 1421-431-0030-1 { CASE, bevel 1
232 b 4T -
24- 4 1421-431-0040-0 | GOLLAR, thrust 1
4] A4 - £
24- 5 V74412-035080 SEAL, oil 1 £C20358
0 VU
24- 6 V72010.350350 O-RING 1 P35
R.B.B
24- 1 V60011-063060 BEARING, radial ball 1 6306
R.B.B ’
24- 8 V60011-060040 BEARING, radial ball 1 6004
A7~ (A)
24- 9 . 1421-431-0050-0 | COLLAR (A) 1
) #7- (B)
2410 1421-431-0060-0 | COLLAR (B) 1
cHs +AD (TF)
24-11 V70514-007200 | RING, snap (C-typel 1 72
CCHE OPAT (V)
24-12 V70414-003000 RING, snap {C-type} 1 30
F7 OAFN
24-13 1421-431-0070-0 METAL, diff, 2
va (A
24-14 1421-431-0080-0 | SHDM (A) 8 £=0.2
w4 (B)
24-15 1421-.431-0090-0 | SHIM (B) 4 t=0,1
afy Hwt
24-16 V20126-080200 BOLT B8 M8x 20
S -W
24-17 v40116-000800 WASHER, spring B MB
7 -
24-18 1421-431-0110-0 | CASE, diff, I
F7 ¥=Ar ¥+t —=l
24-19 1427-301-.0030-0 | SHAFT, diff. pinion 1
F7 €=F (12)
24-20 1427-301-0040-0 | PINION, diff (12) 2
v=Av AFAF+ AT~
24-21 1427-301-0050-0 | COLLAR, pinion thrust 2
F7 #4F ¥¥- (14)
24-22 1427-301-.0060-0} GEAR, driff. side (14} 2
AFA b AF - (32X48%X1)
24-23 1427-301-0070-0| COLLAR, thrust (32 X 48 x 1) 2
270 KA ¥FHA
24-24 1427-301-0080-0| WASHER, lock 2
~429 ¥» (B)
24-25 V52110-080300 PIN (B} 1 8 % 30{mb)
~f a0y B
24.26 | V52110-080l60 | PIN (B) (B) L | 8x 16(mé)
, afs Hwv b .
24-27 V20146-080250 BOLT 4 MB x 25
R.B.B
24-28 V60011-060090 BEARING, radial ball 2 6009
SAp #x - (13)
24-.29 1421-433-0020-0] GEAR, bevel (13) 2
R.B.B
24.30 V60011-062070 BEARING, radial ball 2 6207
CHE AT 22
24-31 V70414-003500 RING, snap ( ~type} FA 35
cHy tA7 (TF)
24-32 v70514-002200 | RING, snap (C-type) 2 22
Fr{dFw FIF347 v+t
24-33 1421-433-0030-0| SHAFT, final drive 2
- N P
ot | st tymed| p 75 Y= (F) el I I W 2 £ 228

54




No.25 774+ =R LV »v P 7—4
Fig.25 FINAL CASE and KNUCKLE ARM

(TS1610GLF, TS1910GLFH)
(For TST610GLF, TS1910GLF)

v

9 2224 23

) ; ) = o Lo - - . i. . B
28~ LA (193 5‘0’3_: " ‘J:"f_”ktil @) wb e b f } rélob LF
LMY 5 —-F’ L2TAINT- R CByR) peh . 56D T
b ;‘“/‘g’Z/_ Y33 IS0 FP7Tv-AL ,d.o,t 78 ‘ / AeSLE
52 42/ 493090 -0 | Afnx-n o | R [
8 s ga B0 Azperrts il ast SR 2 A N L
Sl T R TV SIS R N R =3 %"""6”
: £ o 230G LE
65/?& /R 43 R[0T g o) <
o g |

N fEA ~

NO. 1 hE ~

Mo 78 -
A $O7 -

H?-fEEf ~
o ST~




‘No.25

REES| &0 —F & # BE| B B O e
Ref No.| Parts Code Name Q'ty | .Standard Remarks
2000-0 | 774+~ 7-2 (B)(L) el PBTREF o TISED s
0Z5- 1 | 1421-433-0426=1_ | CASE, (fainal (B) (L.H} I R 07 L N o L =
200-0 | 774Fm #~A (B)(R) IICGLE o [/SEE
025- 2| 1421.433-8336=% | CASE, fainal .(B) (R.H) ol [ B PUOGLE  NO-f 415D
~f{ A v ARFAL (wwrwr)
25- 3 V61011-511060 | THRUST (single} 2 51106
142~ 433-0320-0 | g 4m +-m ) ErTaTT
- TSGR i =
25- 4 SEAL, oil 2 (FSo689T  |Tesr4oés/o NEK.
7% Fwvva (50X55X30} -
25. 5 | _1421-433-0140-0 | BUSHING_(50X 55 X30) o 2 o %/_\_ﬁ’pa gt
- - o GL [ e~ )
27000 F72% F-s sl 4
025~ b ) 1421-433 kS8t | ARM, drag. — .- —em . I T (o6 LI _se t~S70 TR
% Zrva (30X34%20) 29
252 7 | 1421-433-0160-0_| BUSHING {30%_34.x20) . z EXFP VT,
0 Uy érogt F o f~ 28T
25- 8_ | V72010-350300__| O-Ring 2. | pao__ . 120G LF _ No. /570
~ 725D
23000 | 527 wv Azw FroGLE NP7
026 9 | 1421.433-4F0=2 J\viETAL,.king_p'mg.,ai_—Z;‘__, [ NS T P LOGEE 0. e a£T0 v
. 2 H¥ EHat
25-10 V20146-100250 | BOLT 8 M10 x 25
g.W
25-11 V40116-001000 | WASHER, spring 8 M10
FUzx =a7N
25-12 VT6140-600000 | NIPPLE, grease 2 AP 1/8
~da9 v (A)
25-13 V52010-100220 | PIN (A) 2 10 % 22
REW w7k As- (L) jbtoGLlE Mo r~1$80
o2%.14 |.1421-433-0240-1 | .COVER,. wheel.shaft (L, H). [ DU (R _ (HOGLL N fti ST
SAW waT b dei- (R) 7EIOGLE WO, [nfE O
02515 _| 1421-433-0250-1| COVER, wheel shafe AR.H).___ V| L esreslE a8
~d429 ¥r (A)
25-16 V52010-080220 | PIN (A) 4 8 x 22
At~ Ryiv (B) sheoGLl e /5B
2517 |.1421-433-0260-0] PACKING, cover (B} — . I P V2277 S - N el L
Trevk TS
25.18 V¥78110-000080 | PLUG 4 | PT L2
xiy RN}
25-19 V20126-100250 | BOLT 24 M10 x 25
§.W
25-20 V40116-001000 | WASHER, spring z4 | M10
Fusd F-au (L)
025-21 1421-433-0270-1] ARM, knuckle (L.H) 1
Foor -5 {(R)
025 -22 1421-433-0280-1| ARM, knuckle (R.H) 1
vaol4b 2 Ay Eab
25.23 | W28124-100250 | BOLT B M10 X 25 97
s.w
25.24 V40116-001000 | WASHER, spring 8 M10
£4 (= 1.
025-25 1421-433-0290.1| TIE-ROD A
v F Fau}
25-26 1421-403-0010-0| NUT 1 M17 P=1.5
pah? FTab (EEY )
25-27 1421-403-0020-0| NUT {left hond screw) 1 | M17 ®=1.5
oy ¥ T f (L)(R) ASSY
26.0-1 | 1421-400-0540-0| ROD END (L.H) (R, H) ASS'Y 1
FAL AR
25-28 1404-402-0010-0| , GOVER, dust 1
Farz A Fob
25-29 1421.403-0030-0| , NUT, castle 1 MI2 P=l1,25
73 £
25-30 V50015-300200 | . PIN, cotter 1 IX20
FYyx =y 7w
25-31 1404-402-0050-0| . NIPPLE, grease 1 1x4"S
gy xvF (L)(R) SET
25.32 1421-403-0040-0| , ROD END (L,H) (R.H) SET 1 A
gy xTv¥ (R)(L) ASSY
25.0-2 | 1421-400-0550-0| . ROD END (R,H) (L, H) ASS'Y t
FAL pei-
25-33 1404-402-0010-0] , COVER, dust 1
¥rwvANM Fo}
25-34 1421-403-0030-0| , NUT, castle 1 M12,P=L,25
. 7% ¥
25-35 V50015-300200 . PIN, cotter 1 3 x20
. VA =a7n
25-36 1404-402-0050-0{ . NIPPLE, grease 1 1x4' 5 H
gy ¥ =¥ (R)(L)SET :
25-37 1421-403-0050-00 , ROD END (R.H) (L, H} SET 1 A

56




37

No.26 7norf 14— (TS1610GL , TS1910GL H)
Fig.26 FRONT WHEEL (For TS1610GL-, TS19210GL )




(_

No.26

RHEES|l S H2—F & = @ | & 1% " %
Ref No.| Parts Code Name Q'ty Standard Remarks
Fovb #{¥ ASSY
26-0-1 1407 -400-9010-0 | FRONT TIRE AS5'Y 2 b
Fovsl s4% 4,00-12
26- 1 VB8814-400120 . TIRE, front 2 -4PLY
Fa-T
26~ 2 V88900-400120 . TUBE ) 2 4,00-12
F4x Fuksty 78 (AHF)
26 3 v99900-000010 . CAP, tire choke valve 2
Jovt &4 -m~ ASSY .
26-0-3 | 1407-041-2000-0| , FRONT DISC WHEEL ASS'Y 2 FYFAp
Favh 4 A7 KA-R(IOFTFTY) s
o2b- 4 1403-411-0040-0| .  WHEEL, front disc 2 (~4Z7¥ #4%)
Favh Fiar - (FEETFFV) 1600 8 M dgoeol w2001 Y
026- 5 1403-411-0030-0| , . WHEEL, front disc 2 .
2Hy Hr} /i/"' é’j- ﬂ" Joﬂ?b‘/ﬂv)fpflg
26 6 V20126-120200 . « BOLT 12 M2 X 20
gs.W
26- 1 V40116-001260 . » WASHER, spring 12 M12
+o b
26- 8 V30026-001200 .. NUT 12 Ml12 )
aHy Kt
26- 9 V20126-120250 BOLT 8 M12 x 25
§.W
26-10 V40116-001200 WASHER, spring 8 Ml12
Javt ki-r £
a26-11 1412-411-0010-1 | BOSS, front whesl 2
A=W FvvT
52612 1411-411-0020-2 | GAP, wheel 2
Ry Fv
26-13 1411-411-0030-0 | PACKING 2
#wp
26-14 V20026-060120 BOLT 6 Mé x 12
5.w
26-15 V40116-000600 | WASHER, spring 6 Mb
0w b k4 - x4} SET -
26-0-4 | 1421-092-2100-0| FRONT WHEEL WEIGHT SET 1 *
- Favl &K4-r# Txd}b
02b6-16 1401-922-0030-0}| . WEIGHT, front wheel 2 *
24y Kwtb TS81610GLA
26-17 V20126-120750 . BOLT g | M12x75 * ( For TS1610GL
Fo b —~ 3
26-18 | V30026-001200 | , NUT 8 | M1z * 1061 5 20000] ~ 200737
s.w
26-19 V40116-001200 . WASHER, spring B M12 *
2f-2g | v8EZM -derfde | 7oyl 2 Ngev-p2-2rt N
26-2] | VERfor-#epi2e | F2-7" 2 |peo-pd ' .
‘ 2270 EL Vo 245 ~
24-22 | yiffie~aele | $4e KT Ae2 7 2 1970 fib Ho 20084 ]~
2603 | poF-gyp-2fee—] | Fidi B (oo —z2) 4%/4? 2
-
2608 | pafe o2 dewo-g | Fou}qngza} SET / *
A3 | paF- 2 cgpfp-ile 727 ﬁ-dw‘fu:ff!— (282 4 -
shof | po7-foa-2/0e-0|- ok diwk (57D Loty s S 610 GL Wi 200740~
2427 | Y0006 -gopree |+ Tl st 2| ML #
24-28 J. W /6 | M2 y

VEerf - gellog

58




59

No.27 7no>t &4 —n (TS1610GLF, TS1910GLFR)
Fig.27 FRONT WHEEL (For TS1610GLF, TS1910GLF)




No.27

RHES| &3 —F & # M | M it i =
Ref No. Parts Code Name Q'ty Standard Remarks
Jowt #4% (L) ASSY 1
27-0-1 | 1421-438-2000-0 | FRONT TIRE (L, H) ASS'Y 1
Zawvhl m=44 Y4 COMP
027- 1 1421-438-2100-1 | , FRONT WHEEL RIM GCOMP ! 5.Tx 14
#4%
27. 2 1421-438-2010-0 | , TIRE 1 6-14-4PR
Fa-7
27~ 3 V88300-006140 . TUBE 1 6-14
- g% VT ke a7 Mepaziz
27- 4 ¥99930-000100 . CAP, tire valve 1 Atype
Jovlt #4% (R) ASSY
27-0-2 | 1421-438.2200-0 | FRONT TIRE (R.H) ASS'Y 1
Jawb kd4a Y4 COMP
027- 5 1421.438-2100-1 | , FRONT WHEEL RIM GOME 1 5-F x 14
4% ' e
27~ 6 1421-438-2010-0 | , TIRE ) 1 6-14-4PR 2TV R E
Fa7 . > Not needed for
27- 1 VB8300-006140 . TUBE L 614 2 wheel drive
AN ANT xR T A a1z
27- 8 V99930000100 . CAP, tire valve 1 Atype
A s V7t
027~ 9 1421-433-0190-1 | SHAFT, wheel 2 oA
6 A48 - AG286FES
27-10 | v74215-0720¥0 | SEAL, oil } 1 (vcsorh)
: FA40 v-n AE2864A0
27-11 V74415-072120 SEAL, oil 2 {(TC507212)
. -
: 24y A b
27-12 V20146-120250 BOLT 12 M12 x 25 9T
) 5.w
27-13 V40116-001200. | WASHER, spring 12 Miz
27-14 | 42/~ 435-250-0| 71X /

60




61

No.28
Fig.28

ATTV T HRA—N
STEERING WHEEL




No.28

RYUES| HHI—-F da # M %] #®| # - %
Ref No. Parts Code Name Q'ty Standard Remarks
AFFUYY ASSY
28-1 1421-400-0510.0 | STEERING ASS'Y 1
Fa b
28- 2 1414-406-0050-0 | , NUT i M20P=1.5
S .w
28- 3 V40116-002000 « WASHER, spring N | M20
Byt 7T-4
28- 4 1421-406-0020-0 | , ARM, pitman 1
AFFYvY &f-» ASSY
28- 5 1421-400-0520-0 | STEERING WHEEL ASS'Y 1
AFFIVT Fx o7
28- 6 1407-406-0020.0 | , CAP, steering 1
Frov 7 N
28~ 17 1407-406-0040-0 | , PACKING, cap 1
kv 27 -7
28- 8 1421-903-0160-0 MAkRK. cap 1
) 1Y% Fob ‘
28~ 9 V32116-001000 NUT 1 MIlOoP=1,25
7Y ¥r
28-10 V50015-200250 PIN, cotter . 1 2 x 25
Fiwnm HFHA
28-11 V41316-001000 WASHER, plain 1 Ml
ATV ¥ Ev
28-12 “V58014—100240 PIN, spring ) A 10x 24
= ' aA e b :
28-13 V20146-100250 BOLT : 4 MIL0OXZ5(9T)
S .W .
28-14 V40116-001000 WASHER, spring 4+ MlC
Fo+#% voF ASSY . TSIGIUGL”]7 I?IDGLF N2 (~3%
28-15 1421-400-0530-0 | DRAG ROD AS5'Y ] For TS5L610GL '
¥F3.4 o+ F ASSY TS1610GLFHY
2 Bt a2 O PRACSR OB ASSHY 1 For TSIHEIO0GLE -
. V-2 = 7N (SHF) )
28-16 1404-402-0030-0 | , NIPPLE, grease (S5-type} 2 1/4 S-type
FAp AA- TS1610CGL, GLFH
28-17 1404-402-0010-0} , COVER, dust 2 For TSlﬁ_lOGL, GLF
Fypam Fout
28-18 1404-402-0020-0|  NUT, slotted {low) 2 M12 P=1,25
7Yy v
2819 V50015-300200 « PIN 2 3IX20
Y% kbz»F Zv -4 HF- .
28-20 1325-930-1050-0| GCOLLAR, rear hitch 2
V927 oz ASSY -
a2B-21 1422-400-0510-0( DRAG ROD AS5'Y 1 )
FY-a =7 (SHF) TS1310GLH
28-22 1404-402-0050-0| , NIPPLFE, grease (S-type) 2 1/4 For TSI910GL
. FAb gras-
28-23 1404-402-0010-0] , COVER, dust 2
- oA Faz}h
28.24 1404-402-0020-0| , NUT, slotted (low) 2 M1Z P=1,25
7Y ¥
28-25 V¥50015-250250 « PIN 2 2.5%X 25 )
2824 | paf-yzp-2200-0 | RTTY 77T Assy e
2827 | M2/~ 7= 22/0-0| < IRz F oA ‘o
T L AC oL FEF AN o _ .,/_._ ________ _._fgfoél_F___m__/ﬁ,? L
- S — — . L v 7 - :
28-28 |/ -bob=oobo0| © Wyl | |\H2 028 906l E ape. 30/ 28D
29**.2‘[_ | Tiopd~ 002eve | - S W | mao .
i . . TSHERGLE v AJLD
28 ~Jo | s#a/- - - ZT A 7 T .
.—_.____(‘7—2[,4537 2‘70/0 -7 7"?_/_ Asﬁ/ﬁ_ = / 78 /T /068 F w‘qjo/‘_7§0
223080 s82) p3 Fomep3-0| |50 77 < TS/Ete GLF  No 75/~
- ’/ 7 402 -} 7---'? . ,,,l',‘_,_/ﬂ}:_ﬁ}’huwmh - — / g L‘ZEDG_L 3 /Ié"‘f?i/}tw
D8 | @t goZafo0 + FJREH )N z o
B2 | wbtoz-pedool T oyl | R | M pyag
23R | Tog~pozeo |+ PYESY o £ | ex20 o
28| spoti-yoz - o800\ - 7V AZT 7N 2 | s7s

62







No.29

RHES) & a— F & M\ R 5 b} %
Ref No.| Parts Code Name Q'ty Standard Remarks
A~ nin COMP
029- 1 1421-603-1001-0 | METER PANEL COMP 1
- Af»F w7
29- 2 1421-903-0190-0 | MARK, key switch 1
a¥x-% w-4 (A)
29-3-1 1421-903-0200-0 | MARX, (A) starter 1
ag-% =-4% (B)
29-3-2 1421-903-0210-0 | MARK, (B) starter 1
K947 w7
29. 4 1421-903-0140-0 | MARK, drive 1
g4 vh T-7
29- 5 1421-903-0060-0 | MARK, winker 1
Ss7 =-~7
29- 6 1421-903-0150-0 | MARK, lamp 1
- v .
29- 7 == oree=t | MARK, horn 1
127 JoF-oe#e-P | 4iv -5 (BY(L) _ .
29- 8__| 1421-903-0030-0 | MARK, side (B) {L.H}... .. . ol eeRE NO o]~ 20200
$4F %-2 (B)(R) 1BI0GLE Mo [~300
29- 9 [ 1421-903-0040-0. _MARK, side (B) . IR.H) .. _ .. [ N I
afs it
29-~10 V20126-080250 BOLT 2 MEX 25
S.W
29-11 V40116-000800 WASHER, spring 2 M3
Yoy Frivars FHF
29-12 3740-314-0170-0 | WASHER, tension 2 M8
AFFY v FTeiva
29-13 1421-603-0010-0 | BUSHING, steering 1
y¥ v-m -t
29-14 1421-603-0020-0 | PLATE, rear seal 1
Ha b
29-15 V20026 -060160 BOLT 4 Mbé x 16
S.-W '
29-16 | V40116-000600 | WASHER, spring 4 | M6
AT -
29-17 1421-603-0030-0 | STAY 1
vii- Tuyva
29-18 1421-603-0040-0 | BUSHING, lever 1
vFg a-wva» -7
29-19 1421-902-0030-0 | MARK 1
yo- 2-7
29-20 1421-903-0230-0 | MARK, glow 1
Agy b T-7
29-21 1421-903-0220-0 | MARK, throttle 1
2822 | ppap-gad-eodo—o| VAF=R-2 gy | 4 | /04t . WO[~3 00
29-23_| juaf-9e3 ~osbgv| TKRTT (BYRD oV BeeFE wal~3eo




65

No.30
- Fig.30

Z79F gy
CLUTCH HOUSING




No.30

Ri@Es| &3 —F ) Bu| & L i %
Ref No. Parts Code Name Qty Standard Remarks
001-0 | 27 2F npvvy G LA
030- 1 1430-121-£t0=t | HOUSING, clutch 1 For GL
o[-0 97 2F npvws GLFA
030-1-1 1421-134-80656=t | HOUSING, clutch 1 For GLF
vraxi b (2va) :
30- 2 V25140-120280 STUD 3 M12X28(9T)
oo afs Kt
30- 3 V20146-120300 BOLT 5 M12X30(9T)
5 -W
30- 4 V40116-001200 | WASHER, spring 8 Miz
a2HF Fu}
30- 5 V30346-001200 NUT 5 Ml2 (7T)
. Mizzag =<9) Fi1 FHA
30- 6 1404-120-0090-0 | WASHER, lock (M12) 1
A2y (M14) '
30- 7 1427-317-0040-0 | CAP (M14) 6
Fv > 737
30- 8 1326-706-0020-0 | PLUG, drain 1 PT 1/8
Uy =x7N (BHS)
30- 9 V76340-000000 NIPPLE, grease (B-type) 2 PT /8
i ~429 v (A)
30-10 V52010-100220 PIN (A-type) 1 10 x 22
) TEetx T3
30-11 V78110-000060 PLUG 1 PT 3/8
. 4 ARART ey Jii-
03012 1416-120-0020-2 (| COVER, inspection 1
A
30-13 1416-120.0030-0| PACKING 1
‘ afy ot
30-14 V20126-080160 BOLT 4 M8 X 16
S.W
30-15 V401146-000800 WASHER, spring 4 M8
V| Ri -7 s GLH
30-16 1430-121-0028-0| METAL, sleeve 1 For GL
p| Ry ssm G LF7
30-16-1| 1421-134-0029-0| METAL, sleeve 1 For GLF
. 2P HAedr (A)
30-17 1430-121-0030-0| PACKING, metal (A) 1
~ B
30-18 | V52010080160 | PIN (a) 2 | MBxlb
aKE Kb
30-19 V20126-080200 BOLT 7 MB x 20
S.W
30-20 | V40116-000800 | WASHER, spring 7 | Ms
Ay -
30-21 1421-120-0040-0] SLEEVE 1
2EsF VY-X NTFUY
30-22 1416-120-0040-0| BEARING, clutch release 1 40TMK 20B !
Friasry 27YvY (43)
30-23 1430-121-0040-.0| SPRING, tension {43} 2
Iy Kb
30-24 V20146-120350 BOLT 4 M12 35(9T)
S .W
30-25 V40116-001200 WASHER, spring 6 Milz
[
30-26 O-RING 1 Gb60

V72110-310600

66




67

No.31 459 F oy 44—
- Fig.31 CLUTCH HOUSING GEAR




No.31

RHuES| MHKIA—F ol mal # & ] £
Ref No.| ‘Parts Code Name Q'ty Standard Remarks
{ 4¥7»F F¥x- (12)
31- 1 1430-121-0058-0 | GEAR, input (12} 1
CHs +AD (T7F)
3l- 2 V70514-005200 RING, snap (C-type) 1 52
R.B.B (F7v#a5W)
31. 3 V60611-052050 BEARING, radial ball 1 5205
CHy +AT7 (v7)
3l ¢ V70414-002500 RING, snap {G-type) 1 25 Ap;322ZE0
TH412-542050 | A4 - o
31-5 SERLOE2 5421 SEAL, oil 1 ﬁﬁﬁﬁiﬁé
o . ¥ (warm TEFV) Te2b42
3- 6 V65331-624200 BEARING, needle 1 TAL620
Frve ¥¥- (29)
- 7 1430-121-0060-0 | GEAR, change (29) 1
A4V - AC2233E1
31- 8 V74013-856100 SEAL, oil 1 {5C385610)
R.B.B
31- 9 V60011-062050 BEARING, radial ball 1 6205
hovs waTtb GLMA
31-10 1430-121-0070-0 | SHAFT, counter 1 For GL
AU vE w7} CLFA
31-11 1421-134-0030-0 | SHAFT, counter 1 For GLF
Aoy Fv - (35-17) GLH
31-12 1430-121-0080-0 | GEAR, counter (35-17T} 1 For Gi
' Hovs Fx - (35-17) GLFH HIoELF ¥7 (~20]2
31-13 1421-134-0060-0 | GEAR, counter (35-17T} 1 For GLF 0/ /7 4 /e 3o72
R.B.B
31-14 V60011-063050 BEARING, radial ball 1 6305
CHE AT (FF)
31-15 V70514-006200 RING, saap (G-type} 1 62
~ A4 v - ACZ2961EDQ
31-16 V74015-272100 SEAL, oil 1 (5C527210)
Tt R.B.B .
31-17 V60011-063010 BEARING, radial 1 6304
. P.T.0 ¥F3{47 #x- (20)
31-18 1421-211-0021-0 | GEAR, P, T.O, drive (20) 1
- P.T.0 FF47 #+7%F (A) 18706 L NO.2cceof ~ 2005 U
31-19 1430-211-9010-0 | SHAFT, P.T.Q, drive shaft (A) 1 bppG L N0/ n182 ‘
He7 VT /970G L. A, Apeof 2elT ¢ F
31-20__[_1430-211-0030-0. | _RING, cup _ 1 ) eSreGtF_ 42 [~2887
’ gY~-7 vFE AF -
11-21 1430-121-0120-0 | STAY, creep shifter 1
aHF Hrb
31-22 V20146-080200 BOLT 2 M8X20(9T)
5.w
31.23 V40116-000800 WASHER, spring FA M8
T gN-7 vI¥ .
31-24 1430-121.0130-0 | SHIFTER, creep 1
AF - K-
31-25 V68020-000130 BALL, stell 1 13/32"
: v2s ATIY
31-26 1415-210-0020-0 | SPRING, shifter 1
2Yy~-7 w?t F-x COMP
31.27 1430-121-2000-0 | CREEP SHIFT ARM COMP 1
[V .
31-28 V72010-240520 O-RING 1 P12
o 7Yy=-7 Lsi- COMP
31-29 1430-121-2100-0 | CREEP LEVER COMP 1
a-p Frad ¥7 =¥
31-30 4106-105-3030-0 | KNOB 1
27V 7 Ky (W)
31-31 V5B80L4-060280 PIN, spring (W) 1 6328
TY-F AFN
031-32 1430-121-0090-1 | METAL, creep 1
AFK HAsx%v (B)
31-33 1430-121-0110-0 | PACKING, metal (B) 1
oAy Hwtk
31-34 V20126-080450 BOLT 4 MB X 45
5.w
31-35 V40116-000800 WASHER, spring 4 M8
bl
31.36 V59013-09150 WIRE 1 0.9x 150
A5- (25%X40X4) GLFH
31-37 1421.134-0040-0 | COLLAR (25 x 40 x 4) 1 For GLF
#5~ (30%X42X4)
31-38 1421-134-0050-0| COLLAR (30 x 42 x4) 1

68




No. 31

REHEHES WH— F nAa 1 18 378 ¥ i1 =
" Ref No. Parts Code Name Q'ty Standard Remarks
AT~ (30x34Xx10)
31-39 1421-134-0070-0 | COLLAR (30 X34 x10) 1
Frov H%- (16) GLFH
31-40 1421-134-0080-0 | GEAR, change (167T). 1 For GLF
m-tn (T-v)
31-41 V65443-035170 BEARING, needle 2 KT303517
16106l A2 20055 T
Y ? /é;/a%f.,f VA ;}
[y Y 5 RSy 2P Yo lilel ™ Ao 3opIET ~
7450 2/ 2o _C' _PI’D I‘"'?‘{? . l‘ (A) CWV_._‘:‘"_ _J L ﬂf’/ﬁoéL/LﬁC"‘_/:été"’
s we SLE Wi 2073~
L0 | g2 - gebld | MGy Y- K- (36-02) | _s AP A

69




SERVICE MEMO




71

l Z “F
B2 Ty F N
:;.32 CLUTCH PEDAL




No.32

RHEEHS HaHa—F aa @ & 328 1% ft %
Ref No. Parts Code Name Q'ty Standard Remarks
77 v F <Fr COMP
032- 1 (| 1421-122-2000-0 | CLUTCH PEDAL COMP 1
Y- = 7W(BHF)
32. 2 V76340000000 NIPPLE, grease {B-type) 1 PT 1/8B
Iy Kwt
32- 3 V20126-080300 BOLT 1 M8 x 30
Frb (3a)
32- 4 V30226-000800 NUT 1 M8 (3 =)
: 7<% {(R) CoOwMP
32- 5 | 1430-122-2300-0 | YOKE (R, H} COMP 1
Frr (3va)
32- 6 V30226-000800 NUT 1 MB Bva)
C 4F2F oz ¥ COMP
32-. 7 ©| 1430-122-2100-0 | CLUTCH ROD GOMP 1
oxAY Frt (EFVFRY)
32- 8 1401.-122-0050-C1| NUT 1 MS§ (3va)
— 75%% (L) COMP
32- ¢ (| 1430-122-2200-0 | YOKE (L,H) COMP 1
F73T-235 0080 -0 | =TI FEoY DYy o S
32-10 EE2E280010=0 | PIN, (89¢23) 2
. Fiwam FHA
32-11 V41316-000800 WASHER, plain 2 M8
7y
32-12 V50015-200150 PIN, cotter 2 2dx 15
25 4F v+7b SET
32-0-1 1430-012-2000-0 | CLUTCH SHAFT SET 1
- 73+% v+7}F COMP
032-13 Q| 1430-122-2000-1 | , CLUTCH SHAFT COMP 1
;e
32-14 1404-120-0110-0 | , YOKE 1
FU~2 =uFN (AHF) A-MGF
32-15 V76740-000000 NIPPLE, grease (A-typa) 1 p=0.75
YFaF F-9 F-4A B '
32-16 1404-101-0010-0 | PIN, clutch yoke 1
Lt Fot
32-17 V59013-121500 WIRE 1 1.2x 150
V- Fy 7
032-18 1415.122-0020-1 | CAP, seal 1
’ woll=0 | izt A7 F-u
032-19 1430-122-8848~1| ARM, cut-off 1
aHE Krd
32-20 V20126-080200 BOLT 1 M8 X 20
Yod7 AV FHE
32-21 3560-201-0150-0 | WASHER 1
+2 F
32-22 V30226-000800 NUT 1 M8 (3i=)

72




73

No.33 F547 +7 | Bk (TST610GLF, TS1910GLFA)
Fig.33 DRIVE SHAFT SYSTEM (For TS1610GLF, TS1910GLF)




No. 33

RHES| #HBa&a3a-—-F 7 H/&s| ®| FG 1% =
Ref No. Parts Code Name Q'ty Standard Remarks
-2 (F} TS1610CLFA
033~ 1 1421-134-0090-1 | CASE (F) 1 For TS1610GLF
y-2 (F) TS1910
033-1-1 1422-134-0020-1 {| GASE (F) 1 For1 TSl%IfggLF
N -2 Aok
33- 2 1421-134-0110-0 | PACKING, case 1
AL N =N
33- 3 V74012-047070 SEAL, oil 1 5C20477
o cHE AT (TF)
33~ 4 V70514-004700 RING, snap {C-type} 1 47
Fy=sry F3Y
33- 5 V78110-000060 PLUG 1 PT 3/8
~4a9 v (A)
33- 6 V52010-080160 PIN (A) 2 Bx 16
aHFy Kab
33- 7 V20146-080850 BOLT 4 MB8 X 85
‘ S W
33- 8 V40116-000800 WASHER, spring 4 M3
huvy ¥y~ (22)
13- 9 1421-134-0120-0 | GEAR, counter (22} 1
Aoy v
33-10 1421-134-0130-0 | PIN, counter 1
. R.B.B
33-11 V60711-062030 BEARING, radial ball 2 6203NR
CHSE +2A7 (¥%)
33-12 V70414.00170-0 | RING, snap (G-type) 1 17
F347 F¥- (21) T S$1610CGLFA
33-13 1421-134-0140-0| GEAR, drive (21) 1 For TS1610GLYF
FF47 Hy- (22) TS1910GLFA
33-.13-1| 1422-134-0030-0| GEAR, drive (22) 1 For TS1910GLF
¥FE47 vx7t+ (A)
33-14 1421-134-0150-0| SHAFT, drive (&) 1
R.B.
33.15 V60011-062040 BEARlNG.rachal bali 2 6204
¥4 v+7F (B)
33-16 1421-134-0180-0] SHAFT, drive (B) 1
HT VT
33-17 1421-134-0190-0| RING, cup 2
CHy AT (¥7)
33-18 V70414-002000 RING, snap {C-type) ) 20
Aem Hit-
33-19 1421-134-0210-0| COVER, metal 1
HA—- MHoF v
33.20 1421-134-0220-0| PACKING, cover 1
aH#Hy Kwt
33.21 V20126080200 BOLT 4 MBx 20
S.W
33.22 V40116-000800 WASHER, spring 4 M8
o Vs
33.23 V72010-350350 O-RING 1 P35
vx7t #HiA- COMP
33-24 1421-134-2200-0| SHAFT COVER COMP 1
aHy Hwb
33-25 V20126-080160 BOLT 1 MB X 16
, 5 .W
33-26 V40116-000800 WASHER, spring 1 M8
w28 AF- (F)
33-27 1421-134-0160-0| STAY, shifter (F) 1
cHy FAT (UP)
31.28 v70414-001200 RING, snap (C-type) 2 12
v?% (F)
13-29 1421-134-0170-0| SHIFTER (F) 1
w7y RTYvH
33-30 1302-225-0030-0| SPRING, shifter 1
AF-N fH-w
33-31 V68020-000100 BALL, steal 1 5 /16"
w7 b ;,r'ﬂa {(F) COMP PBIOGLE  No S~ Fo
©33.33_{_1421-134-2000-0| _SHIET. ARM.{E).COME 1 | 220Gl F MO EFT
[ P4
33-34 V72010-240120 O-RING 1 Pl2
vi~ (F) COMP r8/0GLE NSO
33.35_ | 1421-134-2100-0_ . LEVER_(E} COMP .. 1 P EEE NO S NESTY
o-p Fraf vy =2F)
33-36 4106-105-3030-0| KNOB 1
27Yv¥ €y (W)
33.37 Y¥58014-060280 PIN, spring (W) 6 x28
F ook
33-38 V59013-091500 WIRE 1 0,9x 150
(Ref.No 33—320KRFCT.) -
33| sE2 A0~ 0 | BA T AN (F2 CBHP ) N 7}:"_"’44}5 v Mo DS/~ _74;
I3-354 {@Z«(— (3(\0“-}—{0!"’2 I/[\-— (F) CEW‘{P' ,- (?/OGL/: - /Vt'fv/-\/




75

No.34
Fig.34

77w F
CLUTCH




No. 34

RHES HL&a-—F & £ mE| B % " *
Ref No.| Parts Code Name Q'ty Standard Remarks
73,3 (200) ASSY
34.0-1 1416-100-0520-0 | CLUTCH (200} ASS'Y 1
5 F.F F4ARY (200)
34- 1 1416-120-0070-0| , DISK, clutch {200) 1
Fvaeivv Fv-t+ ASBY
34-0-2 1416-120-2000-0| , PRESSURE PLATE ASS'Y 1
73+F FHA- H7 COMP
34- 2 1416-120-2010_-0 « « CLUTCH COVER .5UB COMP 1
Fvy iy TLr—}
34- 3 1416-120-2020-0| , o PLATE, pressure 1
Frzix RTY Y
34- 4 1416-120-2050-0| ., , SPRING, pressure 9
27 Y Fwr T
34- 5 1416-120-2040-0| , « CAP, spring 9
X byt :
34- 6 1416-120-2110-0( , « STOPPER 3
' o-m
34- 17 1416-120-2090-0| . + PIN, roll 3
vasi- FAHENME
34- 8 1416-120-2070-0| , « EYEBOLT, lever 3
v -F i
34- 9 1416.120-2030-0} ., + LEVER, release 3
Yyg~w ATI¥T
34-10 14146-120-2060-0]| , . SPRING, return 3
Fiwn ¥HA
34-11 1416-120-2100-0| , » WASHER, plain 3
v~ Fa b
34-12 1416-120-2080-0| , , NUT, lever 3 \
a4 F Kt .
34.13 V20126-080250 BOLT 6 MBX 25
S.w
34-14 V40116-000800 WASHER, spring [ M8
Sy B
34-15 1414-120-0120-0{ PIN, knock A

76




77

No.35
Fig.35

ZaTII D
FUEL TANK




No.35

RHES| H&a3—F sl # 1 ;) % i =
Ref No. Parts Code Name Q'ty Standard Remarks
Faxzh Fv7 COMP
035~ 1 1421-111-1000-0 | FUEL TANK COMP, 1
#FHA (BX12X2)
35« 2 1407-111-0010-0 [ WASHER (8% 12 X2) 1
FHb
35- 3 V20026-080120 BOLT 1 M8 <12
e - ALT
35. 4 V73506101100 PIPE, vinyl 1 6 %10 x110
e F ok
35- 5 V59013-091000 WIRE 2 0,9 %100 203z
oo-0| *r»7 ASSY
35- 6 1402 -1110826~0 | CAP ASS'Y L
I 7 i
35- 17 1317-606-2050-0 { STRAINER 1
FA4NF 227 ASSY
35-90.1 1421-100-0520-0 | ' FILTER COCK ASS'Y 1
HF -
35~ 8 1415-102-0040-0 | , BODY 1
E
35- 9 1415-102-0110-0 | , ELEMENT 1
Ahz7
35.10 1415-102-0090-0| , CUP 1
0 Yr”
35-11 V72010-350440 « O-RING 1 P44
Yy Fot
35-12 1415.102-0t00-0 [ , NUT, ring 1
[P
35-13 1415-102-0050-0 ] , LEVER 1
F = S
35.14 1415-102-0060-0 | , VALVE, taper 1
By 27N T
35-15 1415-102-0070-0| . SPRING, valve 1
0 Jry
35-16 V72010-240100 . O-RING 1 Pl0A
R K A
35-17 1415.102-0080-0| , VIS 1
=7y 737
35-18 1415-102.0120-0| , PLUG, breathing 2
FLETE 37
35-19 1415-102-0130-0] , PJ}CKING 2
L#y va4r})
35-20 1415-102-0140-0| , JOQINT (L) 1
Fax)y Vadf s}
35-21 1415-102-0150-0( o JOINT, fuel 1
afy Hab
35-22 V20l26-080200 BOLT 2 MB x 20
- S.W
35-23 V40116-000800 WASHER, spring 2 M8
Fazp A{7 (A)
35-.24 3415.102-0011-0| PIPE, fuel (A) 2 Tx1l1x220
=zl Jizn 447 (B)
35-25 H=H6-102-0021-0| PIPE, fuel (B) 1 TX11X280
k- £=Z AvE ASSY (11£)
35-26 3768-164-0060-0| BAND, hose {11ld) . 3
3 Fazp UF-w BA47 .
Xs.27 1415.102-0030-0 | _PIPE, fuel return 1| 3x6.5x260. | Euua, N~ 599544
Frg HAvy () COMP
035-28 1415-111-2000-2| TANK BAND (A) COMP 1
vy AV COMP
035-29 1421-111-2000-0| TANK BAND COMP, 1
FATEN -
35-30 1415-111-0010-0] STOPPER, band L
AF—- (9X14X30)
035-31 1415-111-0020-2{ GQLLAR (9 * 14 X 30) 1
F b
35-32 V30026-000800 NUT 1 M8
F b
35-.33 V30226-00080 NUT 1 MB (3¢a)
f-Z A F (12£)
35-34 3741-141-0050-0] BAND, hose {12¢) I
36279 430-102 ~polo0| T35 7= L INA T2 L rgia o, STPFpE~

78




79

No.36
Fig.36

20w bl AL
THROTTLE SYSTEM




No.36

REES| HHI-F &h # %% | M 1% 1w -
Ref No. Parts Code Name Q'ty Standard Remarks
Foerm <FAr COMP
36- 1 1421-116-1000-0 | ACCELERATOR PEDAY. COMP 1
Fuwiray AFVwr (65)
36- 2 1416-120-0060-0 | SPRING, tension (65) 1
7Y g
36- 3 V50015-250180 PIN, cotter 1 2.5%18
Frenm arss (A)
36- 4 1415-116-0071-0 | CONNECTOR, accelerator {A) 1
Foyenm atz¥
3h- 5 1421-116-0010-0 | CONNECTOR, accelerator 1
M6 F~uw MRz
36- 6 1421-116-0020-0 | M6 BUGCKLE, turn 1
Fz}
36- 17 V30026-000600 NUT 1 M6
7Yy v
36- 8 V50015-200180 PIN, cotter 2 2x18
Frenw F-Aih
036- 9 1421-116-0030-1 | ARM, accelerator 1
T4 Er
36-10 1416-116-0040-0 | PIN, arm 1
s .w
36-11 v40116-000300 WASHER, spring 1 M8
FLTL FH
36-12 V41316-001000 WASHER, plain 1 MI10
7Y v
36.13 V50015-200180 PIN, cotter 1 2x18 ]
Fraem ol AIOGLE  paf 7SO
36-14 | 1421-.116-0040-0 | ROD, accelerator 1 £ 270GLE Ko 1~5DD
7Y Ev
36-15 V50015-200180 PIN, cotter 2 2x18
A0y b v COMP
36-16 1421-117-1000-0 ] THROTTLE LEVER COMP, 1
A~ 27 (30)
36-17 1414-117-0040-0 | KNOB, lever (39) 1
FA= v (13X50%3)
36-18 1414-117-0050.0 | LINING (13X 50 x 3} 1
FHA (13x32X1)
36-19 1407-117-0070-0| WASHER {13 x 32 x 1) 1
Tvyirs RFTY Y
36-20 1404-117-0080-0 [ SPRING, pressure 1
Fiwn HFHA
36-21 V41316-001200 WASHER, plain 1 M12
YR Fa b (F)
3622 V32016001200 NUOT, slotted 1 Ml2 P=1,25
7Y v
36-23 Vv50015-300250 PIN, cotter 1 3 X 25
Ay b s
036-24 1421-117-0010-0 | HOLDER, throttle 1
aIHy Kt
36-25 V20126-080160 BOLT 2 M8 X 16
5.W
36-26 V40116-000800 | WASHER, spring 2 M8
oz}
36-27 Y30026-000800 NUT 2 M3
ReFY VauFr 25
36-28 1421-903%-0240-9| TAG, battery 1
RaFh CauFy 7% )
36.28-1 1421-904-0190-0| TAG, battery 1 HAL
. BP0 GLE N8 IS/~
R W el B 2 ad S i A R 2 VR T N

80




No.37
Fig.37

P2 A1 wyirqy H—RA
TRANSMISSION CASE




No.37

RHES| ®Ho— ¥ A # mul m o #
Ref No. Parts Code Name Q'ty Standard Remarks
; FFvAaiviay -2
037~ 1 1421-201-001%-0 | CASE, transmission 1
: - pxrad b (1va)
37- 2 V25020-120280 STUD 14 Ml2x 28
Feeiik TFY
37- 3 V78110-000060 PLUG, drain 2 3/8 PT
. AT b AT
37- 4 1430-201-0010-0 [ METAL, input 1
Az Ak
37- 5 1421-201-0050-0,( PACKING, metal 1
-
37- 6 V20126-080200 BOLT 2 M8 x 20
S.W
37- 71 V40116-000800 WASHER, spring 4 M8
F vk :
37- 8 v3i0326-000800 NUT 2 M8
. vxray Kwb (2¥a)
37-9 | v25140-080180 STUD 2 | M8xIBQT
N
FIA4F =k AFNn
37-10 1430-201-0020-0 | METAL, drive pinion 1
o V7
37-11 1419-201-0040-0 | O-RING 1
- . F=Av A&Nn s {A)
37-12 1421-201-0070-0 | SHIM, pinion metal {A) 4 t=0,2
i Y=Av A4nm va (B)
37-13 1421-201-0080-0 | SHIM, pinion metal (B) AR t=0.1
=g AFN va (C)
37-14 1421-201-0090-0 | SHIM, pinion metal {C} AR t=0.05
N vxrai KAk (2va)
37-15 V25120-080180 STUD 4 M8 x 18
— [ e 5.W ————
37-16 v40116-000800 WASHER, spring 4 M8
aHy Fa}
37-17 Vv3i0326-000800 NUT 4 M8
A Fo-
37-18 1430-201-0030-0 COVER, metal 1
Hi— ReFs
37-19 14130-201-0_040-0 PACKING, cover 1
— | = afs Ewl
37-20 Vv20126-080200 BOLT 4 M3 x 20
) 5.w
371-21 v40116-000800 WASHER, spring 4 M8
o (A)
37.22 1430-201-0050-0 { SHIM (A) AR t=0,05
va (B)
37-23 1430-201-0060-0 | SHIM (B) AR | t=0.1
v=n Faa27 (35) -
37-24 1340-253-0020-0 CAP, seal (35) 1
’ gxai Fwp (1i=)
37-25 V25020-120550 STUD 4 M12 X 55
a i | 24=me vew
37-26 1414-201-0020-0 | SEAL 1
' ~fag Er (A)
37-27 52010-100280 PIN (&) 2 10 x 28
AT T [ e e | T T e
: ~d4a39 Er (4A) -
37-28 V52010-100220 PIN (A} ¥4 10x22
ATV Y Ky (W) '
37-29 V58014-080220 PIN, spring (W) z ax22
5277 V-
37-30 1421-201-0030-0 | SEAL (52) 1
wxal Hub (2va)
37-31 V25120-080180 S5TUD 2 MB x 18
Y% - ky3F* COMP
037-32 1421-201-2000-0 | REAR HITCH GCOMP 1
aHy HEwp
37-33 V20126-120300 BOLT 2 Ml2 x30
xRy Faut
37-34 Vvin3Z26-001200 NUT 6 Mi2
s.w
37-35 V40116-001200 WASHER, spring 8 Ml12
gro i Kb (1va)
37-36 VZ25020-120250 STUD b Ml2 x25
Al e
2254 (MI4)
37-37 1427-311-0040-0 | PLUG 2
gxa i Hal (2ia)
37-38 V25140-080200 STUD 4 M8 x 20{9 T}

82




No.37

RHES| 42 -—F & # 1% # % i E:3
Ref No. Parts Code Name Q'ty Standard Remarks
b ~% B> ASSY
37-39 1402 -900-9030-0| TRAILER PIN ASS5'Y 1
Y7 E¥ (#F1) ASSY
37-40 1402-500-9010-0 | LINK PIN (LARGE)} ASS'Y 1
gxrai Kapr (1lia)
37-41 V25040-120320 | STUD 2 | mizx32(97))

83




SERVICE MEMO

.....................................................................................................................................




85

No.38
Fig.38

PSS Xiyigy Fv—
TRANSMISSION GEAR




No.38
BPH&S|) &3 —F & % ﬂii'ﬁ # 1% 1 =
Ref No. Parts Code Name Q'ty Standard Remarks
4 7s b F¥- (127%4)
38- 1 1430-202-0010-0] GEAR, input {127T) 1
R.B.B (F7»*22 W)
38- 2 1430-202-0020-0 | BEARING, radial ball 1 5205NR
cHFx +AT (¥7F)
38- 3 V70414-002500 SNAP-RING (C-type) 1 25
=-fFN (vxI A FTEFV)
3g- 4 V65331-624200 BEARING, necedle roller 1 TALb20
' Frve va? b
38- 5 1421-202-0020-0) SHAFT, change 1
R.B.B
38- 6 V60011-063040 BEARING, radial ball 1 6304
Fove ¥¥- (34-2274) GLH
38- 7 1421-202-0050-0 | GEAR, change (34-227T) 1 For GL
Frvy Fr- (34-22~4) ' GLFH
38-7-1 1430-202-0050-0 | GEAR, change(34-22T) 1 For GLF
Fzsv F¥- (2424)
38- 8 1430-202-0040-0 | GEAR, change (24T) 1
Fxwy HF4¥- (19-15<4)
18- 9 1430-202-0030-0 1 GEAR, change (19-15T} 1
cHy rAv7 (FF)
38-10 V70514-005200 SNAP-RING (C-type) 2 52
) cHy AT (¥7) T§1610G
38-11 V70414-002000 SMAP-RING (C-type) 1 20 333_12, 42_Lfﬁﬁt,
Fo47 #%¥- (L) SET Included 38-12, 42-1
38-0-1 1421-023-2000-0 | DRIVE-GEAR (L} SET 1 For TS51610GL
Y547 #v- (F) SET Included 38-12-1,42-1-1
38-0-2 1421-024-2000-0 | DRIVE GEAR (F) SET 1 For TS1610GLF
Fs4 7 v=Av (874} TS1610GLA
38-12 1421-239-0010-0 | , PINION, drive (8T) 1 For TS1610GL A
FI47 ¥=xv (874} TS1 61 0GLFH
38-12-1| 1421-240-0010-0 | , PINION, drive (8T) 1 For TS1610GLF A
sy TVED ROV OT
38-13 1420-203-0020-0 | BEARING 1 NH2206
FHvY TVAA apvIIT
38-14 1430-203-0030-0 | BEARING 1 HR30304BJ
pouy 7HFY Fot M20x1.0
38-15 V67020-000400 NUT 1 ANO4
Gaoy FTETE Tt
38-16 V67140-000400 WASHER, adapter 1 AWO04 M20
Ay A¥- (23-27-3074)
38-17 1430-203-0040-0 | GEAR, counter (23-27-30T) 1
Aovy ¥ - (35-13-24741)
38-18 1430-203-0050-0 | GEAR, counter (35-13-24T) 1
Ty (26X34X2)
38-19 1421-203-0040-0 { WASHER (26 x 34 x 2) 1
HF- (20xX40%3)
38-20 1430-203-0060-0 | COLLAR (20 X 40 X3) 1
=-Fr (¥ -i)
3g-21 V65442 -328240 BEARING, needle roller 1 KT232824
=-Fr (F-¥)
38-22 V65442 -530170 BEARING, needle roller 1 KT253017
Hay Ey—- {(2574)
38-23 1421-204-0010-0 | GEAR, back (25T) 1
Ky H¥- B
"38-24 1421-204-0020-0 | PIN, back gear 1
R.B.EB ]
38-25 V60011-062020 BEARING, radial ball 2 6202
: CHy +AT (FF)
38-26 V70514-003500 SNAP-RING (C-type} 2 35
' ¥347 %¥%- (F) SET Included 32-27-1,42-32-1
38-0-3 1422-024-2000-0 | DRIVE GEAR (F) SET 1 For TS51910GLF
k747 ¥v¢v- SET Included 38-27, 42-32
38-0-4 1430-020-2000-0 | DRIVE GEAR SET 1 For TS1910GL -
N F347 =ty (B874) TS1910GLA
38-27 1430-203-0010-0 [ ., PINION, drive (8T} 1 For TS1910GL &
F747 =g (8%4) TS1910GLFH
38-27-1] 1422-240-0010-0 | ., PINION, drive {8T) 1 For TS51910 GLF A

86




87

No.39
Fig.39

NT— T4 F7
POWER TAKE OFF




P0G Wb, 28000 200949
e GLF Ne /-TEE

]
No:39
AHEES| #HKH3—-F an . ] {8 % # 1% W E:3
Ref No. Parts Code Name Q'ty Standard Remarks
P.T.0 ¥FIFI4F v+71t (B} FBl0G L. No 2wevf~ZopS¥ER
39- 1 1430-211-0020-0 | SHAFT, P.T.O drive {B) 1 shlogd - Ko fl50
R.B.B
39- 2 V60011-062040 BEARING, radial ball 1 0204
’ Fevr
39- 3 V59013-090900 WIRE 1 0.9 %90 20%.
- R.B.R .
39- 4 V60011-062050 BEARING, radial ball 1 6205
P.T.0 H9xy ¥¥- (17-2471)
39- 5 1421-211-0030-0] GEAR, P, T.O. counter (17-24T) 1 TS161 08 ,
P.T.0 #0¥% %%x- (20-1471) For TSI610 Gl _ Ao Zoocd|s 20fa0;
39- 6 | 1421-211-0040-0| GEAR, P. 20-14T) | k. ) GLF e |~3330
R-B.B
39- 7 V60011-063040 BEARING, radial ball 1| 6304
P.T-0 vw+7}
39- 8 1421-212-0010-0| SHAFT, P.T.O, 1
sR.-B.B
39- 9 V60711-062040 BEARING, radial ball 1 6204NR
R.-B.B
39-10 V60011060070 BEARING, radial ball 1 6007
CA® A7 (27)
39-11 V70414-003500 RING, snap 1 35
CH% tAF (7F)
39-12 V70514-006200 RING, snap 1 62
A4 N v
39.13 V74413-562100 OIL-SEAL _ 1 TC356210
P.T.0 Fv¥ &%- (33-26v4)
39-14 1421-212-0020-0¢] GEAR, P, T.O change {33-26T) 1 T§16108
P.T.0 Fzvi ¥¥- (31-36%1) For TS1610
39-15 1430-212-0010-0| GEAR, P, T,O change (31-36T) 1
P.T.0 - 7%
39-16 1421-216-0010-0 | SHIFTER, P.T,O. low 1
P.T.Q0 ~{f v7%
39-17 1421-216-0020-0 | SHIFTER, P.T.O, high 1
viy ATV oY
39-18 1302-225-0030-0 | SPRING, shifter 2
AF-n H-n
39-19 V6801 0-000100 BALL, steel Z 5/16"
0y ¥
39-20 V50015-300250 PIN, cotter 2 3X25
- P.T.0 7% =AF- ——
39-21 1421-216-0030-0| STAY, P.T.O shifter 1
o Vv
39.22 v72010-190100 O-RING 1 P10
P.T.0 Oo- Favi s-
39-23 1421-216-0050-0( BAR, P,T,O, low change 1
P.T.0 4 Fzwit si-
39-24 1421-216-0060-0 | BAR, P.T,O. high change 1
7y v
39-25 v50015-250180 PIN, cotter 4 2.5%18
A b i
39-26 1421-216-0040-0 | STOPPER 1
24y Ew}
319-27 V201246-080160 BOLT i M8 x 16
s.w
39-28 V40116-000800 WASHER, spring 1 M8
nf{ @7+ F~smn COMP
39-29 1421-216-1000-0| HIGH SHIFT ARM COMP 1
0 yvy
39-30 V72040-240100 O-RING 1 P1OA
a- 7+ 7Z-4 COMP
39-3) 1421-216-2000-0| LOW SHIFT ARM COMP 1
. afsy Hwb
39.32 1415-216-0060-0 . BOLT 1 M8 X 16
Ty
39.33 V59013091500 WIRE 1 0.9x150 .
P.T.0 #Z+F Z2+-% 4 COMP
39-34 1415-216-5000-0| P,T.O. SHIFT FORK HIGH COMP 1
ATN Y
39-35 V58014-060280 PIN, roll 1 6x28
P.T-0 ¢Z} Z74+-7 o- COMP '
039-36 1421-216-3000-0| P,T.O. SHIFT FORK LOW COMP. 1
oYy
39-37 V72010-240210 O-RING 1 Pzl o
. -
P.T.Q Fxvi wi- COMP 76 VY TR 1)
39-38 | 1416-216-3000-0| P.T.O. CHANGE LVER COMP, IR T ik 2 Y T et - X4

88




No.39

RE&EE & —F fh : # B = i % i) #
Ref No. Parts Code Name Q'ty Standard Remarks
g-p FyAd =X
39-319 4106-105-3030-0 | KNOB 1
HE21-216-0050-0| A3~ (15%19%25)
39-40 ert=a1rapio-0 | COLLAR (15X 19X 25) 1
P.T.0 Fxvv #H4F COMP
039-41 1421-216-4000-0 | P, T.0. CHANGE GUIDE COMP. 1
P.T.-0 7-7 (A&)
39-42 1421-903-0080-0 | MARK, P.T.O. (&) 1
P.T-0 <-% (B)
39-43 1421-903-0090-0 | MARK, P.T.O. (B) 1
. : 9y Kb
39-44 V20126-080160 BOLT 2 M8 x16
g .w
39-45 V40116 -000800 WASHER, spring 2 M8
Fiwn HHA )
39-46 V41316-000800 WASHER, plain 1 M8
F7as 4 AFr COMP
039-47 1421-301-1000-0 [ DIFT-LOCK PEDAL COMP, 1 R-
[
39-48 V72010-240160 O-RING 1 P16
FroLF hhA ]
39-49 1414-331-0120-0 | CAM, diff-lock O I <
aHF Erb : '
39-50 1414-502-0010-0 | BOLT 1 M8 x 20 DD S 27U
bal s A
39-51 v59013-122000 WIRE 1 1.2 X200 184
- T | Pruss vos T
39-52 1419-331-0050-0 | SHIFTER, diff-lock 1
Fvoivw ATV Y (40)
39-53 1407-303-0040-0 | SPRING, pressure {40} 1
. Fiem FHA
39-54 v41310-001800 WASHER, plain 1 M8
7Y L
19.55 V5001 5-400300 PIN, cotter 1 4%X30_
2Ty ¥ hrd
39.56 1421-301-0060-0 | HOLDER, spring 1
Ae by Fr-% ATV Y
39-57 ‘1’&2‘3-3%2-09; p-9 | SPRING, parking brake 1
P.T.-0 v+7F *+27 L0oNER A7T207970
039-58 dare=itr—rpee—+ | P, T.0. SHAFT CAP COMP, 1
ot '
39-59 V20026-060120 BOLT 2z Mb6 X 12
S .W
39-60 v40116-000600 WASHER, spriaz 2 M6
P.T.O0 #Hvrs F¥%-— (16-2371)
39-61 1422-211-0010-0 | GEAR, P, T.O. counter {16-23T) 1
P.T.0 A#9vy F%- (18-1371)
39-62 1422-211-0020-0 | GEAR, P.T.O. counter (18-13T) 1 TS19 108
P.T.0 F=v#% F¥- (35-287) For TS1910
3963 1422-2]2-0010-0 | GEAR, P.T.O. change (35-28T) 1
P.T.Q F=zv¥ #¥- (32-37%1)
39-64 1422-212-0020-0 | GEAR, P.T.O. change (32-37T) 1
il Mo:a;.fu?rv
blogLf  yo. &)~
rPi0G L Ko 2ewIET~—
89— Ia| 1430 <211 ppz)-0| PTB _[38 722z f (B2 | T N W2 V7Y O M L
BIOGLE  No ST~
_39-38a| suz)-2b oot} P10 FE=ZbiNT— R N IV, 7 2 2 S 107 Y o
_ 4 )42/ -30) (oo f-0| FZRTIN 5",'?u'/,cm[u... , { IOGL N2 200687
. oGl Mo 3777 ~
28a}_t421- 3ol 0150-0] T 707 2AN R Y A | b 1gregL. e 2eodé2
. 1916GLF We. 2766 ~
L $0p| ru0'7- 303 ~0030-0 ﬂ;_?ﬁ‘;?ﬁ‘ixv[- 2 Y AR -
85| ezt —2n-cobo-0 | AT 5. BT~ (202 Il g (410G L  wo20/208 .
6 | /430 - 201 —vobp—0 —— )y | ) [€ioGef w0 333/
,‘IOG’L Hﬂ,zﬂﬂﬂofw,lofjéf o - T
Py JEroGLF wo. }~3/98
1940GL NU.2voro/v_zoo$ﬁ/
PiroGLE NOI~2946

89




SERVICE MEMO

............................................................................................................................................




No.40 F¥— o7}

Fig.40 GEAR SHIFT

—& =
16

91




No.40

RYES| &1 —F s : % 2[R~ 4 H % ] =
Ref No. Parts Code Name Q'ty Standard Remarks
Frvi Hi-
040- 1 1421-207-0010-0 | COVER, change 1
. Fxwir Hl- Ao Fw
40- 2 1421-207-0020-0 | PACKING, change cover 1
afy Awib
40- 3 V20126-080500 BOLT 6 M8 X 50
5-W
40- 4 V40116-000800 WASHER, spring 6 M8
F427-207-0030-0) 7Y -¥=»7n (3q)
40- 5 REE504=0846=0:| NIPPLE 1
A4m F+u»7 (30)
40- 6 7956-205-0160-0 | CAP, oil (30) 1
~{39 Ev (AHF)
40- 7 V52020-060160 PIN (A-type) i Pox 164
] Frvi L~
40- 8 1416-207-003%-0 | LEVER, change 1
v~ JF (48)
40- 9 £414-207-0050-0 | KNOB, lever (48) 1
AN ATY gsw .
40-10 1416-207-0040-0 | SPRING, conical (63) 1 19/0GLF No. I-I535
EY PSS JBloGLE Nej 225
40=11_ | 1407-.207-0040-0_| SEAT, spring 1 610G L. Ko, 20cv0 20 865
Abe7 Vw7 Q1061 Na oo~ 2051
40-12 1407-207-0050-0 | RING, stop 1
Frr HAF
40-13 1415-208-0041-0 | GUIDE, change 1
R b —
40-14 1402-501-0170-0 | BOLT 4 Mb x 12 FEBR
S . W
40-15 V40116-000600 WASHER, spring 4 Mb
Tl
40-16 ¥59013-093500 WIRE | 0.9% 350
[~FET TV L. T -
40-17 1403-207-0010-0 [ BOOT, change lever 1
| $7 Fzv¥ vii- COMP
40-18 1421-208-1008-0 ( SUB CHANGE LEVER COMP 1
$7 Favy T-4 COMP
40-19 1415-209-1000-0 | SUB SHIFT ARM COMP,’ 1
o Yy
40-20 V72010-240120 O-RING 1 P12
. AT7Y v ¥v
40-21 V58014-060280 PIN, spring 1 6x 28
— o-p Frhd =#Y
40-22 4106-105-3030-0 | KNOB 1
o pyF
40-23 1421-209-0010-0 | SHIFTER, low 1
vIg ATV T
40-24 1415-210-0020-0 | SPRING, shifter 1
AF - M -p
40-25 V68010-000130 BALL, steel 1 13/32n
0o- y7Fy AF-
40-26 1421-209-0020-0 | STAY, low shifter 1
aHy Hab i
40-27 1416-209-0050-0 | BOLT 2 M8 X 20(9T) | BEFIAAM
5.w
40-28 V4011 6-000800 WASHER, spring 2 M8
$-F vo¥
40-29 1421-209-0030-0 | SHIFTER, third 1
vi2g A7TNH
40-30 1415-210-0020-0 | SPRING, shifter 1
. AF— H-
40-31 V68010-000130 BALL, steel 1 13/320
47 w7
40-32 1421-209-0040-0 | SHIFTER, sub 1
vIF ATUS S
40-33 1415-210-0020-0 | SPRING, shifter 1
: AF - H-n
40-34 V68010-000130 BALL, steel 1 13/32n o
$-¥ vIy AF- e
40-35 1421-209-0050-0 | STAY, third shifter 1
P ERE A
40-36 1416-209-0050-0 | BOLT 2 M8 x 20(9T) | mitps 2t
S.w
40-37 V40116 -000800 WASHER, spring 2 M8
CHs AT (vH)
V70414-001500 SNAP-RING {C-type) 1 15

40-38

92




No.. 40

RE#ES| HHI—F & 8 & 378 1% i ] - E
Ref No. Parts Code Name . Q'ty Standard Remarks
Auy vI75
40-39 1421-209-0060-0 SHIFTER, back 1
’ w7y ATy Y
40-40 1415-210-0020-0| SPRING, shifter 1
AF-r K-
40-41 V68010-000130 BALL, steel 1 13/32"
Kos yIH RF -
40-42 1421-209-0070-0] STAY, back shilter 1
aHs Ko
40-43 1416-209-0050-0| . BOLT 2 MB x20(9T) | WEs2AH
5.W
40-44 v40116-000800 WASHER, spring 2 M8
T
40-45 V59013-094000 wWIRE 2 0.9 x 400
TR
40-46 V59013-090900 WIBEE 1 0.9%X90
L 1610GLF  Np 22 b~
600Gl o, 200547 ~
3 130Gl No.zoofy
do-t/a | 142 ~207-00%0-0) 27> Fif / [910GLF o /536~

93




SERVICE MEMO

.............................................................................................................................................
..............................................................................................................................................
.............................................
.................................................................................................




VY~ PO ooy
REAR AXLE HOUSING

No.41
Fig.41

95



No.41

R#ES| &3~ F i # 8 % HO% 1 *E
Ref No. Parts Code Name QL Standard Remarks
Yx— FHARN ~gPrS
0dl- 1 1414-306-0010-1| HOUSING, rear axle 2
NPy Raxw
41-'2 1414-306-0020-0| PACKING, housing 2
F 2 b
41- 3 Vv30026-001200 NUT 18 M2 _
§.W
41-.4 Vv40116-001200 WASHER, spring 18 Miz
Axsery (ML2Z)
41- 5 1427-201-0160-0 | PLUG (M1Z) 4
. FIAN V- AP
odl- 6 1414-306-0030-1| METAL, axle seal 2
Yo AFm Rz
41- 1 1414-306-0040-0 | PACKING, seal metal 2
vIYE VM
41- 8 1412-307-0040-0 | SEAL 2 AQ2894E
afy it
41- 9 VZ0126-080200 BOLT 8 M8 % 20
- 5. W {asoge #o secce/~ro0fS3
41-10 | V40116-000800 | WASHER, spring 8 | Ms Qrobr # seocolarectt !
N /
g - e b vipe #4005 Togall| WRGEA TS1610GL, TS1910GLA
Kak/3 -’-::#3 4
41-11 1419-307-0010-0 | SHAFT, wheel 2 2 et g\t Cholce For TS16)0GL,
B A v :Eg TS1910GL
41-11-1 | 1419-307-0020-0 | SHAFT, wheel 2
) R.-B.B
41-12 V60011-062090 BEARING, radial ball 2 6209
Abs7 9vZ H (85)
41-13 1414-201-0140-0 | STOP-RING R (85) 2 85
R.B-B
41-14 V60011-062100 BEARING, radial ball 2 6210
CHE FAT (¥7)
41-15 V70414-004500 SNAP-RING {C-type) 2 45 TS1610GL A
w4 - ¥¥- (5671) For TS1610GL
41-16 1421-307-0010-0 | GEAR, wheel (56T) 2
A~ ¥rTE SRTYVS AT -
41-17 1404-307-0020-0 | COLLAR, wheel shait bearing 2
32 prad Kb (2va) 32
41-18 V25126-120280 STUD 4 M12 X 2%
thd ~% F¥ -~ (5774) T851910GLA
41-19 1414-307-0021-0 | GEAR, wheel (57T) 2 For TS1910GL
Hi4 -0 Hx- (5774) TS1910GLFA
41-19-1{ 1422-308-0010-0 | GEAR, wheel (57T) s For TS1910GLF
vk N varTE ; :
41-20 1430-307-0010-0 | SHAFT, wheel 2 ®REA TS1610GLF TS1910GLFA
- axF b Choice For TS1610GLF,
41-20-1] 1430-307-0020-0 ) SHAFT, whesl 2 TS1910GLF
si4-n0 F¥- (50) TS1610GLFA
41-21 1430-307-0030-0 | GEAR, wheel {50) 2 For TS1610GLF
vy FHTS Fwt ANOS
T816 10GLF, TS1910GLFH
41-22 V¥67020-000800 NU'l; rs . 2 M40x 1.5 | L e g6l 0GLE,
vy 7 o
41-23 V67140-000800 | WASHER 2 AW08,40 TS1910GLE
s410 G2 Ho 200754~
| 18- 30]-00 =0 | Hdnrie= 2 JRL0 L fo 2ae$b3
/{/‘5[_ ',/0 )-fr]"nf#’"
VI BV R IV pu Pl bl g7 soeLbd

ﬁd_’n/‘[/;;"’!’

96




97

TAT77Lrip b Fy—
DIFFERENTIAL GEAR




No.42

AHES| &K1 —F o # | 8 % & %
Ref No. Parts Code Name Q'ty Standard Remarks
Yy - (5191) TS1610GLA 38-0-LEHOE
42.- 1 1421-301-0010-0( GEAR, ring (51T) 1 AFor TS81610GL fdr 38-0-1
Jvg #F¥- (5171} TS1610GLFMH38-0 -2 {EFMa i
42- 1-1| 1421-302-0010-0| GEAR, ring (51) 1 AFor T31610GLF for 38-0-2
F7 o4 ~A (L)
42- 2 1421-301-0070-0| CASE, driff (L.H) 1
7 4¥-x (R)
42- 3 1421-301-0080-0| CASE, diff (R.H) 1
{1 F7 oHEmnm}P (MB)
42- 4 1421-301-0098-9| BOLT, diff 6 UTE20 7F02
<7y KA #HA
42- 5 1414-331-0050-0! WASHER, lock 4
A7V T
42- 6 V58014-080280 PIN, roll 2 48 x 28
=g RFA} Hh7-
42- 17 1427-301-0050-0| COLLAR, pinion thrust 4
. AFAL AP - (43x58x1)
42- 8 1421-301-0120-0| GOLLAR, thrust (43x 58'% 1) 1
HIK=F%» v+ }
42- 9 1421-301-0130-0( SHAFT, diff-pinion (A) 1
FIv=dv v+7}+ (B)
42-10 1421-301-0140-0| SHAFT, diff-pinion (B) 2
FIE=Fdw v+xZt KAy
42-11 1425—431—0_210-—0 HOLDER, diff-pinion shaft 1
77 E=A4r (117%4)
42-12 1425-431-0150-0| PINION, diff (L1T) 4
Ao F¥ - (2074 ) (L)
42-13 1421-301-0110-0| GEAR, bevel (L.H) (20T) 1
A Ky - (2094} (R)
42-14 1419-331-0022-0| GEAR, bevel (R, H) (20T) 1
F4w E=4r (L) {(11%4) T81610GLA
42-15 142]1-301-0040-0| PINION, wheel (1., H)(11T) 1 For TS51610GL
Hd v v=Ar (L) (1074) TS1610GLFH
42-15-1| 1430-301-0010-0| PINION, wheel {16} (L. H) 1 For TS1610GLF
kA =g (R) (1191) TS1610GLA
42-16 1421-301-0050-0| PINION, wheel (R.H} (11T) 1 For TS1610GL
w4 E=Ar (R)(10%4) TS1610GLFAl
42-16-1| 1430-301-0020-0| PINION, wheel (10} (R.H) 1 For TS1610GLF
Frasy §IuF
42.17 1419-331-0041-0| CLUTCH, diif-lock 1
F7 y-r fen (L) GLA
42-18 1421-201-0120-0] METAL, diff-case (L.H) 1 For GL
9 -z A%Aa (L) G LFH
42-18-1| 1430-201-0070-0| METAL, giff-case {L.H) 1 For GLF
F7 F-RA Asr (R) G LA
42-19 1421-201-0130-0| METAL, diff-case {R.H) 1 For GL
F7 o4 -a AFnv (R) GLFH
42-19-1| 1430-201-0080-0| METAL, diff-case (R.H) 1 For GLF
F7 4 -A AFr va (A)
42-20 1414-201-0090-0| SHIM, diff-case metal (A) 8 t=0,2
FT AR AFN A B)
42-21 1414-201-0100-0] SHIM, diff-case metal (B) 4 t=0,1
O Yy (147)
42.22 1414-201-0120-0{ O-RING (147) 2
[T 4
42.23 v72110-311000 O-RING 2 G000
aHy Rkt
42-24 V20126-080250 BOLT b M8 X 25
s . W
42-25 Vv40116-000800 WASHER, spring 38 M8
aHfFy Fu}
42 -26 V30326-000800 NUT 2 M8
R.B.B '
42-27 Y60011-060110 BEARING, radial ball. 2 6011
R.B.B
42-28 V60011-063060 BEARING, radial bali 2 6306
CHE +AT (FF)
42.29 V70514-007200 SNAP-RING {C-type) 2 72
Y- FTria
42.30 1414-30] -0070-0] BUSHING, seal 2
AL -
42-31 1414-301-0080-0| OIL-SEAL 2 TC457212
Yo #¥- (53%1) TS1910GLMA 38—0—Ja(ERIDY
42-32 1422-301-0010-0 | GEAR, ring (53T) 1 For T51910GLA
Yy ¥¥- (5371) TS1910GLFMA 3 8—0— 3o
42-32-1| 1422-302-0030-0| GEAR, ring (53T) 1 For TS1910 GLF A

98




No.42

BHEFES| &2 —F &h # ‘fﬁlﬁ H % 1 %
Ref No. Parts Code Name Q'ty Standard Remarks
1422-30|-0226-0| &4 -» E=x4» (L) (10%1) T81910CLH
42 -33 1419-301-0010-8| PINION, wheel (L, H) (IOT) 1 For T51910GL
k4 - =4 (L) (1091} TS191QGLFH
42-33-1 1422-302-0010-0| PINION, wheel {L. H) (lOT) 1 For TS51910GLF
h{ - =g (R){10%4) TS1910GLA
42-34 1419-331-0031-0{ PINION, wheel {R.H) (10T} 1 For TS1910GL
$i4~m v=gw (R)(10%4) TS1910 GLF A
42.34-1 1422-302-0020-0| PINION, wheel (R, H) (lOT) 1 For T51910 GLF

99




SERVICE MEMO




No.43 XFv7 k& 7L—3%F L X5 A
Fig.43 STEP and BRAKE SYSTEM

101




No.43

BHES & F & £ B\ A i# ] %z
Ref No. Parts Code Name Q'ty Standard Remarks
Fv-% A¥nm SET
43- 0-1| 1421-031-2000-0 | BRAKE PEDAL SET 1
) Fv-% “+7}F COMP
043- 1 1421-312-1000-0| , BRAKE SHAFT COMP. 1
g Fv ~% F&# (1) COMP
043- 2 1421-312-2000-1 | , BRAKE PEDAL (L. H) COMP. 1
Faivy (26X36X1)
43- 3 1421-312-0020-0 | WASHER (26 x 36X 1) AR
o VY
43- 4 V72010-350250 O-RING 2 PZ5
#37Y F-1 Er
43- 5 V51116-080500 PIN, tapper 1 8 X 50
Fv-% <Fnm (R) COMP
o043- 6 1415-312-3000-2 | BRAKE PEDAL (R.H) COMP, 1
Y-z =270 (BH#H¥)
43- 7 V76340-000000 NIPPLE, grease (B-type) i PT 1/8
CHE AT (97)
43- 8 v70414-002500 SNAP-RING (C-type} 1 25
7<% (R) COMP
43- 9 1415-312-56000-0 | YOKE (R, H) COMP 2
' ) J52% v (B)
43-10 1404-312-0050-0 [ PIN, yoke (B} 2
Fivw ¥HA
43-11 V41316-000800 WASHER, plain 2 M8
7Yy v
43-12 V50015-200180 PIN, cotter 2 2x18
T -% 0D F COMP
43-13 1421-312-3000-0 | BRAKE ROD COMP, 2
Foeb (3 a)
4314 V30226-000800 NUT 2 M8
Frb {(3va EFIAY)
43-15 1401-122-0050-0 | NUT 2 M8
7#wy {e#FJF¥) COMP
43-16 1415-312-5000-0 | YOKE COMP. 2
779 Erx (A)
4317 1404-312-0060-0 | PIN, yoke (A) 2
Fiww WHA
43-18 v41316-000800 WASHER, plain 2 M8
7Y B
43-19 V50015-200180 PIN, cotter 2 $2x18
Aoy Fv-% aTYrS
43-20 1403-312-0030-0 | SPRING, parking brake 2
A-kwd Aot
243-21 1421-312-0011-0 | STOPPER, parking 1
a#F Kt
43 .22 V20126-080200 BOLT 1 M8 x 20
F ot
43-23 V30026-000800 NuUT 1 M8
Frivsv AFY ¥ (53)
43-24 1414-312-0020-0 | SPRING, tension {53) 1 M8
a4y Kt
43-25 V201246-080160 BCOLT 1 ME x 16
277 (L)
043-26 1430-616-0010-1 | STEP (L. H) 1 .-
T - AF»7 (R)
043-27 1421-616-0020-0 | STEF (R. H) 1
aHS Hwb
43-28 V20126-080160 BOLT 4 M8 X 16
S . W
43-29 v40116-000800 WASHER, spring 4 MB

102




No.44 7L —% (TS1610GL, TS1910GLA)
Fig.44 BRAKE (For TS1610GL, TS1910GL)

103




No.44

EHES &2 -—F o # | | B i ] e
Ref No. Parts Code Name Q'ty Standard Remarks
Fv-% Foan
44. 1 1419-310-0010-0| DRUM, brake 2
F2n Trirw
44. 2 1419-310-0020-0 | WASHER, drum 2
aHy Kb
44- 3 V20146-120250 BOLT 2 Ml2X 25 9T
3.W
44- 4 v40116-001200 WASHER. plain 2 M1z
axF Tz
44- 5 1419-310-0030-0| WASHER, lock 2
Tv-% va-
44- 6 1414-310-0020-0] BRAKE SHOE 4
Fv-% A4~ (L} COMP
odd- 7 1421-310-1000-0{ BRAKE COVER (L.H) COMP, 1
Fv-% H4- (R) COMP
od44- 8 1421-310-2000-0 | BRAKE COVER (R, H) COMP, 1
T~ pa Vv COMP
o44. 9 1419-310-1000-1 | BRAKE COM PIN COMP, 2
[P
44-10 V72010-240160 O-RING 2 Plé
CHZ AT (#7)
44-11 V70414-002000 SNAP-RING (C-type) 2 20
IR BTN PT 1/8
44-12 V76440-000000 NIPPLE, grease 2 C-type
Fvwsy ATFJY (46)
44-13 1414-310-0030-0} SPRING, tension (46) 4
Fuy 73
44-14 1326-706-0020-0 | PLUG, drain 2 PT 1/8
aHsy #Hmt
44-15 V20126 -080250 BOLT 4 MBX 25
S.w
44-16 Vv40116-000800 WASHER, spring 8 MB
aHfy Fat
44-17 Vv30326-000800 NUT 4 M8
. TSIEIOGL. Mo BoTYD A
- — E02 0~ - RIS -
18 | rwdo-3/e-co20~p | TL-Fhco )0 vt = TS /90060 wow2oastd

104




No.45 7“1 —+ (TS1610GLF, TS1910GLFA)
Fig.45 BRAKE (For TS1610GLF, TS1910GLF)

105




No.45

RHES gasa—F on =2 ﬁﬁ F3:] 15 i £
Ref No. Parts Code Name Q'ty Standard Remarks _
TV-% V7
45- 1 1430-310-0010-0| DRUM, brake 2
FZ24 Txiv+r
45- 2 1419-310-0020-0] WASHER, drum 2
xHy Kt
45- 3 v20146-120300 BOLT 2 M12 xX30 9T
S.w
45- 4 Vv40116-001200 WASHER, spring 2 Ml2
Doy Toiry
45- 5 1419-310-0030-0| WASHER, lock 2
Fv—-% i#a- COMP
45- 6 1430-310-2000-0| BRAKE SHOE COMP, 4 BREA
FUv-% va- COMP Choice
45- 6-1| 1530-310-2100-0| BRAKE SHOE COMP. 4
é Fv-% #H#A- (L) COMP
od5- 7 1430-310-2208-0| BRAKE COVER (L.H) COMP, 1
230)-0l Fv-% hiaA- (R) COMP
045. 8 1430-310-2366=r| BRAKE COVER (R.H) COMP, 1
Fv-% H4a Er COMP
045- 9 1430-310-2400-1 BRAKE COM PIN COMP, 2
0 Vs
45-10 V72010-240160 O-RING 2 Plé
CHy AT (¥9)
45-11 V70414-002000 SNAP-RING 2 20
FYA =aFn PT 1/8
45-12 V76440000000 NIPPLE, grease 2 C-type
Fitary ATV »H (486)
15-13 1414-310-0030-0| SPRING, tension (46) 4
Fuve 737
45-14 1326-706-0020-0| PLUG, drain 2 PT 1/8
My Kl
45-15 V20146-080250 BOLT 4 M8 X259T
2 S .W
45-164 v40116-000800 WASHER, spring 8 M8
' aHY Foub
45-17 V30346-000800 NUT 4 M8 9T
FU-F A~ Aukyv
45-18 1430-310-0020-0] PAGKING, brake cover 2

106




No.d6 M FOYvyo LRFA
Fig.46 HYDRAULIC SYSTEM

107




No.46

RiES| HHI-—F &h 4 mE M 3 & X
Ref No. Parts Code Name Qy Standard Remarks
Zoop -0 vYrsg F—=n pa't /{{Jﬁiﬁ)a‘n‘fvjwb’ﬁ
od6- 1 1421-505-8618=0| CASE, cylinder 1 79, 8o BN |i1:6LE L 12248
SHR HAd 1 fc bl He seconf2pr $48
46- 2 v20146-100350 | BOLT 7 M10 X 35(9T 1 BLE [ 1~ r3E
aHR R}
46~ 3 V20146-100450 BOLT 1 MIlO X45(9T
g Fwal
46- 4 Ye0146-100700 BOLT 1 M10 x70(9T
i af A Kab MI10 %137
46- 5 V20146-101370 BOLT 1 (9T)
Fi=n HHF
46- 6 Vv41316-001000 WASHER, plain 1 MI10
S.W
46- 7 Vv40116-001000 WASHER, spring 10 M10
e FoS
46- 8 1427-201-0070-0| PLUG, drain 1
Ye— e T ow 16)
46- 9 1427-201-0080-0| WASHER, seal%lb) I
7 = e v
46-10 T 5=501—=66830~8| PIPE, breather 1 Tx11x 420
ruedi-def-gobo-e | o, o
odb-11 1421-507-0011-0| CYLINDER 1
) . 0y -7
46-12 V72011 -240140 O-RING 2 Pi4
~qav x (A)
46-13 V52010-140200 PIN (A) 2 14 x20
IHE Eab
46-14 Y20146-140380 BOLT 2 M4 x38(9T
22 Kawp
46-15 V20146-140550 BOLT 2 Mild x55(9T
S.W
46-16 V40116-001400 WASHER, spring 4 Ml4
i vz P
46-17 V78010-000020 PLUG 1 PT 1/3
= g
46-18 1421-507-0021-0( PISTON I
oYy»zr
46-19 Y72010-570550 O-RING 1 P55
Hws TeF Wrr
46-20 1416-501-0110~-0| RING,: BUCK-UP 1 P55 i
a M
46-21 1421-507-0030-0( ROD 1
awbha-A SAa7 ASSY
46-22 1421-507-2000-0| CONTROQL VALVE AS5'Y 1
THF Hat
16-23 V20126-080600 BOLT 4 M8 %60
. S W
46-24 V40116-000800 'WASHER, spring 4 M8
QUrsr
46-25 V72011-240120 O-RING 3 Pl2
$F T Hei—
046-26 1416-505-0030-2| COVER, sub control 1
QN>
46-27 V72011-240140 O-RING 3 P14
a#Hs Kal
46-28 V20126-080200 BOLT 2 M8 x 20
' aHA_ Hnbh
46-29 V20126-080250 BOLT 1 ‘MB %25
5. W
46-30 Vv40116-000800 | WASHER, spring 3 M8
o~ JFg—w F=zvy -A58Y
46-3] 1421-507-2100-0| SLOW RETURN CHECK VALVE 1
0Ny ASS'Y
46-32 V72011 -240160 « O-RING 1 Ple
oYy
46-33 V72011-240220 « O-RING 1 P22
w754 +tnF ASSY
46-34 1421-507-2200-0| SAFETY VALVE ASS'Y 1
onr
46-35 V72011-240160 « O-RING 1 Plb
TovRF RFYa
46-36 1421-507-0041-0| SCREW, adjust 1
QY2
46-37 V72010-240100 O-RING 1 P10A
V4
46-38 V72011-190070 8—)RING 1 Pt

108

—




No. 46

RHES| WL/ — F ) # M| ® % 4 %
Ref No. Parts Code Name Q'ty Standard Remarks
A2 a FAN
046-39 . 1421-507-0052-0| METAL, screw 1
2 vy 2—Z (A)
46-40 1424-903-0051-0| LOCK MARK (A) 1
a vy w2 (A .
46-40-1 1424-904-0011-0| LOCK MARK (A) 1 3
XL Wa Fan ek
46-41 1421-507-0060-0] PACKING, screw metal 1
IHA At
46-42 V20126-080200 BOLT 2 M8X 20
S LW
46-43 V40116-000800 WASHER, sprin 2 M8 .
. e HrbLF ko j~s3ST
. TivRARh ~rPFr COMP X
4644 | 1421-507-2300-0| ADJUST HANDLE CGOMP. __ . _ 1 Vo2l 1 7Y J,YEZ-/,"'/D" <
277 Er ()
46-45 V58014-030140 | PIN, spring (W) 1 3% 14
Ay buw—a 7 b COMP
46-46 1421-507-2409-0 CONTROL SHAFT COMP, 1
oYz
46-47 V72011-240120 O-RING 1 Pl2
ES
46-48 1421-507-0070-0| STOPPER 1
aHFE Hat
46-49 VvZ0126-080160 BOLT 1 M8 x16
S W
46-50 v40116-000800 WASHER, spring 1 M8
Fv=x FT-i
46-51 1421-507-0080-0| AEM, push 1
E#zs +£7
46 -52 V71014-000400 | RING (E-type) z 4
FIwa WHE
46-53 V41316-000600 WASHER, plain 4 Mb
74—V w7 T-2x COMP
046 -54 1421-507-2500-0| FEED BUCK ARM COMP, 1
E#HF b4
46-55 V71014-000600 RING (E-type) 1 6
' ot FA N
46-56 1421-507-0090-0| GUIDE, lever 1
#7— (Ox14x77)
46-57 1421-507-0110-0 COLLAR {9X 14 X% 77} 1
h7— (9% 1 4%87)
46-58 1421-507-0120-0 | COLLAR (9 X 14 x 87) 2z
IHFE HAL
46-59 V20126-080920 BOLT 1 M8 x 92
aHg #Hanb
46-60 V20126-081020. . BOLT 2 M8 x 102
S.W
46-61 V40116-000800 | WASHER, spring 3 M8 570 8L Ny drgveln2or 743
Gy bo—n Lo COMP VEfo GLT Mo j~r 2474
‘_046—62 1421-507-2600-0| CONTROL LEVER COMP, 1 1910 '61- f/;ﬂ)—ypm?/‘vjod;‘”
27Ny v (W) vALE ¢
46-63 | VSBO014-050180 | PIN, spring (W) 1 | sx1s yP1vaLi G 14 ]
Tt
46-64 V59013-090900 _WIRE 1 0.9 %90
-
4=y
46-65 1421-507-0130-0| LINING 2
T vy (6X24X2)
46-66 1421-507-0140-0( WASHER (6x 24 x 2) 1
Py RFYZ (26)
46-67 1421-507-0150-0| SPRING, pressure (26) 1
Rk
46-68 V2Z0026-060400 BOLT 1 M6 x 40
PR pa10EL S dopoe ) 200 43
46-69 V30226-000600 | NUT 1 M6 3 (re LA Ny 2 Fd _
Lei— =¥y /f/’ﬁ"’ f/f}ﬂrb‘v["lgv&—l/
46-70 1415-505-0150-0| GRIP, lever 1_| /372 GL iy joy9d |
Lel— ¥ p FEap
46-71 1421-507-0160-0| BOLT, lever set 2
# - (9x14x%X8)
44-72 1421-507-0170-0| COLLAR (9% 14 x8) 2
Faw +wh
46-73 V3T70146-000800 NUT, wing 1 MB 1ua
8. W
46-74 V40116-000800 WASHER, spring 2 M8
F oz}
46-75 V30026-000800 NUT 1

M8

109




(

No. 46
AYES| & 44— F & = 7 # 15 1 x
Ref No. Parts Code Name Q'ry Standard Remarks
. A4 sl ARy
46-76 1414-501-0030-0| PACKING, oil pan 2
A A sl
46-77 1421-501-0030-0| OIL PAN 1
FN—F =7
46-78 1414-501-0040-0} NIPPLE, breather 1
<% Fyva (JO0X45%37) D
4679 1414-501-0090-0| BUSHING (40 X 45X 37) 1 =
wd F o (35XL0XIE) AR
46-80 1414-501-0100-0] BUSHING (35 x40 x 35) 1 r
Fava Fyyd
46-81 1414-501-0080-0| CAP 1
Fawa DU T Lo
46-82 1404-201-0180-0 | PACKING, cap 1
. . - réeobl A6, /RS
44;{"44(:'-' S/ 50T - ofB0 ,T?YF(’" s / /9/9445:: we. foof~
HlobL A5 200 TET~
A | sa] fof-2pof-p | 2= G-X SET 7 HIOBLE o 2244~
' 1Bivbl Woreo§4f~r
1570 61T de 1836~
I BE My 2oo TSP~
1810BLE f 2097~
1§00 8L K 2so $EX~
A28 | g2 )-t07-2fel-v| ay |2 pvin— [(,@/P / /710 BLFG 154> ~
e fh b 2os P54
L1 BLF W 28 F 7 —
) . . 171064 Mo dop §82 —~
24-700 \ #3224 -podo-0| IV (B) /£ 1Pt GLE Mo 1562

110




MEOy s Y7 r7—n
HYDRAULIC LIFT ARM

No.47
Fig.47

111



No.47

AHES| oI - F & mH| B % # %
Ref No. Parts Code Name Q'ty Standard Remarks
I HE Fat
47- 1 1403-209-0060-0 BOLT 1 M8 x 20
' e g
47. 2 V59013-122500 WIRE 1 1,2%x250 18#
AT
47- 3 1421-506-0010-0 | SHAFT, lift 1
FAn v AE2048K0
47- 4 V74413-54B8080 OIL-SEAL . 2 (TC35488)
CHE a9 (22)
47- 5 V70414-003500 SNAP-RING (C-type) 2z 35
V7 T-a
od7- 6 1419-502-~0020-1 ARM, lift . 2
’ =7y e (W)
47- 7 V58014-080500 SPRING (W) 1 8§ X 50
—
N7ZhF T—a B
47- 8§ 1414-502-0080-0 | PIN, lift arm 2
' IHE b
47- 9 1404-502-0130-0 | BOLT 2 MB % 25(8=25
F vt (3a)
47-10 V30226-000800 NUT 2 M8
_ Wy vr (#£4) K§SSY
47-11 | 4402=500=96F0=¢ | LINK PIN (LARGE) #Ss=¥% 2
s~ go) - 0lo-0 Yy ar Fig
47-12 1414-503-0050-0 | FILTER, suction 1
ZArFE v —r
47-13 1414-503-0060-0 | SEAL, filter 1
Y7 b 3z COMP
47-14 1421-506-2000-0 | LIFT CRANK COMP, 1

112




" No.48 /M FaYwvs fErS
Fig.48 HYDRAULIC PIPING

113




No.48

amES| Haa1—F & % mu| n ® i %
Ref No. Parts Code Name Q'ty Standard Remarks
- H7 ( -
48- 1 1421-503-0040-0 | GEAR PUMP UNIT 1 GP 1/15¢C 1 67D Tl Do
- 2754 Hwa (25) )
48- 2 1404-503-0080-0 [ BOSS, spline {25) 1
¥y Rry7bz2 vrvs
48- 3 1404-503-0090-0 | WASHER, gear pump 1
xHE Fob
48- 4 Y30326-000800 NOUOT 1 M8
Q) rr
48- 5 V7T2011-240200 O-RING 1 PO
Fa b
48- 6 v20026-060300 BOLT 4 Méb X 30
S5.,W
48- 7 40116-000600 WASHER, i 4 Mb
8 v . -spfmg téiog L o, Zecouf~ze 737
g7 ar A4 (CONP f&lDC“(LF Vo Infbbe
48- 8 | 1421-503-1000-0 VSV»UCT;ON PIPE COMP, 1 A A
_— 0y 191040 K J~,
48- 9 V72011-240200 O-RING 1 P20 F /1250
4 b
48-10 V20026-060300 BOLT 4 Mb X 30
S.W
48-11 V40116-000600 WASHER, spring 8 Mé
2HL Har
48-12 V20026-060160 BOLT 4 M6 X 16
- i HHA
48-13 Vv41316-000600 WASHER, plain 4 Mb
+o=m Li b CONMP
48-14 1421-503-3000-0 | HOSE BAND COMP, 1
47 237 (D).
48-15 1416-506-0040-0 [ CLAMP, pipe (B) 1
' Fsr FLahY
48-16 V11116-800160 SCREW 2 MB X16
5.W
48-17 V40116-000800 WASHER, spring 2 M8
FiwA FHR
48-18 v41316-000600 WASHER, plain 1 Mé
R Fh-) a7 COMP
48-19 1421-508-2000-0 | DELIVERY PIPE COMP, 1
IHA Hab
48-20 V20126-080250 BOLT 2 MB x25
S.W
48-21 V40116-000800 | WASHER, spring 2 M3
QN
48-22 VT72011-240140 O-RING 1 Pl4
Tawl FaeP T8
48-23 1425-909-0010-0 | MARK, front change 1
24| 192/-803-Hor 0| #7234 77 (A )_eorgas / -
i oGl AP J.ocvo/_\)f)o?fj
#2001 ‘ (B, m;rv / QbloglE Mo, gt
. (G104t Mo Loroof ~ neol U
= . ~ -
6 005'6' % __:T_é_f[.-,,,z,,,(/""ng J(/DU) / 7 9/d/?.£r’F A /V/Z.jv
27 00600\ 7777 (2/) 2

114




No.49
Fig.49

Zxr¥ & —}
FENDER and SEAT




No.49

RH&EFS BE&HO—F &R % {@ﬁ R i% % %
Ref No. Parts Code Name Q'ty Standard Remarks
L zznz (L) _COMP
0d9- 1 1421-606-30008. FENDER (L. H) COMP. 1
‘A 7 =% (R) COMP
049- 2 1421-606-4000- FENDER (R. H) COMP. 1
F7 owy wT—ZF
49- 3 1421 -903-0130-0 | MARK, diff lock 1
M54 - ar w—F
49. 4 1421-903-0110-0 | MARK, drive caution 1
a2 Krtb
49- § V2Z0126-080200 BOLT 12 M8 X 20
‘ S . W
49- 6 V40116-000800 WASHER, spring 12 M8
Fi=wn WAL
49- 7 V41316-000800 WASHER, plain 4 M8 TS1910 8@
+ vt
49- 8 V30026-000800 NUT 12 M8B TS19104t16 /M
2w b FTr-F (L) COMP
c49- 9 1421 -606-1000-0 | SET PLATE (L.H) COMP. 1 TSL61L0GL, GLITI
£ 2k Fr—} (“) (C'OMP For TSlﬁloGL, GLF
c43-10 1421-606-2000-0 | SET PLATE COMP, (R.H) 1 '
b FL—)k (L) COMP g !
TSL1910GH, GLIN
odg-11 1422-606~1000-0 | SET PLATE COMP. {L.H} 1 For TS1910GL, GLF
bk FlL—F+ (H) COMP
. 0d9-12 1422-606-2000-0 f SET PLATE COMP,. (R.H) 1
Tori
Lg 1.2 L. W J2-F 80459 0 I'I:I.l.":rﬁr:' 4
F wiray TA
=it 5310050 01— RUB B ER—ecxshion + 5
+ v b
49-15 V30026-001200 NUT 4 Ml2
N F+ 2+ (3i=)
49-16 V3in226-001200 NUT 4 Ml2
aIHFE Kb
49-17 V20126-080160 BOLT 2 MB X16
F b
49-18 V3ion26-000800 NUT 2 M8
S5 .W
49-19 V40116-000800 WASHER, spring 2 M8
A R Ak
49-20 1421-606-0020-0 CATCHER, hand 2
rvdr o WHAHF
49_21 3560-201-0150-0 | WASHER 4
IHE RWah
4922 v20126-080200 BOLT 4 M8 x 20
S.W
49.23 v40116-000800 WASHER, spring 4 MB
¥—r ASSY
049-0-1 1421 -600-0510-1 SEAT ASS'Y 1
Y=+ (A)
49.24 1421-611-0010-0| , SEAT (A.) 1
=1+ (B
49-25 1421-611-0020-0 | , SEAT (B} 1
Zu—-t (A
049-26 1421-611-0030-1 | , PLATE (A) 1
Fat
49-27 V20126-060200 . BOLT 2 Mb X20
FHae b
49-28 V20126060300 . BOLT 2 M6 %30
S, W
49-29 v40116-000600 . WASHER, spring 4 Méb
FI v HHFE
43-30 v41316-000600 » WASHER, plain 4 Mé
Koy a4 (A)
49-3] 1414-632-0050-0 | RUBBER (A) 2
Forie a TA
49-32 1421 -611-0040-0 | RUBBER, cushion 2
3737~ Sl-000-8 v (10x188)
49-33 mnz—@ﬂzmo:& PIN (10% 188) 1
L
49-34 V50015-200180 PIN, cotter 1 2% 18
FAAITY AT — K
49-.35 1305-241-0010-0 | PIN, hair 1
g v ar TA
49-36 1423-621-0180-0 | RUBBER, cushion 8 TS1910GL, GLYMH
asis b For TS1910GL, GLF
49-37 V20126-080300 BOLT 4 M8 x 30

116




No. 49

AHES| K- F &R # M B 1% = %
Ref No. Parts Code Name Q'ty Standard Remarks
awy i3 COMP
049-38 1421-607-2001-0] TOOL BOX COMP, 1
: THE kA
49-39 v2Z0l26-080160 BOLT 2 MB X166
# 7t
49-40 V30026-000800 NUT 2 M8
S .W
49-4] V40116-000800 | WASHER, spring 2 M8
FAESTY AT -
049-42 1421-607-0011-0| STAY, {ender 1
—=b FIoreb (A) COMP
049-43 1421-612-2000-0] SEAT BRACKET (A) COMP ., 1
IHE Eal
49-44 V20126-080160 BOLT 4 MB X 16
S.W
49-45 v40116-000800 WASHER, spring 4 M8
=t I o (13 COMP
od9-46 1421-612-2100-0| SEAT BRACKET (B} COMP,, 1
IHE Kt
49-47 V20126-100200 BOLT 2 M10O x20
5.W
49-48 Vv40116-001000 WASHER, spring 2 MI10
R ayry -2
49-49 1421-902-0010-0] MARK, position 1
aAFY A - ak = -F
49-50 1421-902-0020-0 MARK, hydraulic caution 1
- 2Ty De-iray -7 .
49.50-1 1421-905-0010-0 | MARK, hydraulic caution I X
&7 | gai-pob-po30-0| N -2 7w AA “ . - .
o 82 | ppaf- 930 —tofomp| [y FenT 2F7E T A o |iEeGL  No.zeo4hT
53 |_r#22-930-cofo -0 . A el #e S~
2f s4 o] §o7-s0fp—v| Va2 743D /

117




SERVICE MEMO

.............................................................................................................................................




No.50 U+— skq—)
Fig.50 REAR WHEEL

119




No. 50

RE®S| &2 — F an # 18 2 # % i) 5
Ref No. Parts Code Name Q'ty Standard Remarks
50=0=t—|—1 421031 =3080-6- HIGH-LUG-TIRE ASS'Y (1. 1) 1 g |)
A A (R .
S=D=2—] 21=031=3HH=0 T HIGH=-E0 6 TRBE-ASS Y- (R H) 1 Ha
G2 - 347-2(t0 - 0 24X 4PR 5.3-20-
50- 1 #&834#4&%* . TIRE 2 834822 e FYIR}
: 4 ~ASr A4x 4PR S
50- 1-1]| Vv888£4-008220 » HIGH-LUG TIRE 2 8.3/8-22 A—F AT
Foam r_TSlGlom
50~ 2 V88900-008220 . TUBE 2 3.3/8-22 For TS1610
AAF¥ 7oF¥F ~Nv 7ZF JIS D4212
50- 3 V99900-000010 + CAF, tire choke valve A A-type
W7-22 &4nla COMP
o50- 4 1421-317-1000-0| , W7-22 WHEEL RIM COMP, 2 §
aH 2 Kk Ml6 x 30
50- 5 V20146-160300 BOLT 12 (9T)
.
50- 6 V40116-001600 WASHER, spring 12 M16
U+ k- o=1pF SHT
50-0-3 1423-092-2100-0 | REAR WHEEL WEIGHT SET 1 *
' Jx hi—n =4t (&)
050- 7 1404-922.0040-2 | , WEIGHT, rear wheel (A) 2 *
g4 k4~ o={b (B}
o50- 8 1404-922-0050-2 | , WEIGHT, rear wheel (B} 4 *
"y w=A{t bWFE KAk COMNP
50- 9 1404-922-1000-0 | , REAR WEIGHT SET BOLT COMP. 8 *
Jry mf-—a S=fb HF—
050-10 1404-922-0060-2 | , COLLAR, rear wheel weight 16 *
wagoribo @ibon 5.W
50-11 3\54—9-1-1-6109-}-6-90 « WASHER, spring 16 Mlé *
ralld
50-12 V30026-001600 . NUT 16 Ml6 *
e r &Y —(b) "
Bt =3 000= 0 HIGH-LUG TIRF-ASS Y (bt ' i R
5 6=0<5—{ 1 419-03 134 000 HE G- LG FLRE A LS ¥ Lt ; it 7,
22 =3 7- 2116 -0 gt g 8.3/8-24
50-13 FEEETEHEIAD- + TIRE-high-lug 2 4PR
Fa—7
50-14 V88900-008240 . TUBE 2 8.3/8-24
i 4% rsuFESry 72 TS19 104
50-15 V99900-000010 . CTAP, tire choke valve A JIS-D4212A For TS1910
W7—24 &4 Jau ASSY FUFR L
50-0-4 1416-031-2000-0 | , REAR WHEEL DIS ASS'Y 2 (~A57 #4+)
: W2-24 & i COMP .
050-16 1416-317-1000-2 | , . W7-24 WHEEL RIM COMP, 2
Y4 HA-n TAAZ
050-17 1404-317-0050-2 | , , DIS, rear wheel 2
afia A
50-18 V20146-160850 « » BOLT 8 Ml6 x85 9T
+ v b .
50-19 V30046-001600 . NUT 8 Mlé 7T
EaEd: .
50-20 V30246-001600 .o NUT 8 Mle (3+=)
5.w ;
50-21 v40126-001600 « +» WASHER, spring 8 MI1b J

120




No.51 TL AL AT
" Fig.51 ELECTRICAL SYSTEM

121




No. 51

51-37

1415-621-0160-0

F-1Fm Al (L14-7)
COVER, terminal (L14-7)

REER| ML - F & # mu| m % % %
Ref No.| Parts Code Name Qe Standard Remarks
R
51- 1 1416-621-0440-0 | HORN
Hae b
51- 2 VZ0026-060120 BOLT M6 %12
S .W
51- 3 v40126-000600 WASHER, spring Mb
F7-2~2 AS8SY
51- 4 1421-600-0531-0 | HOURMETER ASS'Y
. tW AR
51- % 1421-621-0040-0| , WASHER
+ v b
51- 6 V30026-000500 « NUT M5 P=0.8
5.Ww
51- 7 V40116-000500 , WASHER, spring M5
A—F F-7n
51- 8 142]1-621-0060-0] CABLE, meter 6754
Ag-A A4 vF
51- 9 1416-621-0020-0 | SWITCH, starter
- RfzF ASSY
51-10 1407-600-0520-0 [ KEY SWITCH ASS'Y
#_
51-11 1407-621-0120-0) , KEY
Ty HEw AR wF
51-12 1402-621-0130-0 | SWITCH, pushing button
F7IZ vy =7
51-13 1403-621-0120-0 | FLASHER UNIT
b
51-14 V20026 -060160 BOLT MbEX 16
S . W
51-15 V40126-000600 WASHER, spring Mb
Vi A wiF
51-16 1403-621-0130-0 | SWITCH, lever
~vF ASSY
51-0-1 1421-600-0580-0 | HEAD LAMP ASS‘Y
Fudkay
51-17 1421-621-0240-0 | , BULB 12v-25/25
v—an
51-18 1421-621-0250-0 | , SEALED
Y% »b SET
51-19 1421-621-0260-0| , SOCKET SET
afg Halb
51-20 Vv20126-100200 BOLT M10 x20
5.Ww
51-21 V40126-001000 WASHER, spring Ml0
744 =—3 2 (Ml SHRN R =
51-22 1421-621-0130-0 | HARNESS, wire (No 1) Panel-Starter
TA¥o—2A  (M2) AR~ T = E
51-23 1421-621-0140-0 | HARNESS, wire {(No, 2) Panel-Fender
74 —~d=2 (M3) £— A wF~ 7 b 54
51-24 1421-621-0150-0 | HARNESS, wire (No 3) Key switch-Head hght
g4~ (N4 ~»FZ4
51-25 1421-621-0160-0 | HARNESS, wire (No 4) Fox head light
74 ¥o—AA (Ma5) 77T 4AR 7 F R
51-26 1421-621-0170-0 HARNESS wire (No 5) For safety switch
Ax—-F=R F—Af yF~ik—-
51-27 1421-621-0180-0 HAR.NESS wn'e (No 6) Key switch-Horn
_ FAxo~=3 2 (M7} ZF— R~ —F TN
~ 51-28 1421-621-0190-0 { HARNESS, wire (No, T} Starter-Heater signal
FAx-—3 = (M) AP e mf SF
51-29 1421-621-0200-0 | HARNESS, wire (No.8) Start-Reray switch
7A¥a—32  (M9) L ot thalt g
51-30 1421-621-0210-0 | HARNESS, wire (No, 9) Horn button-Horn
F4d4e—3=x (Ml0) TAYAG TG AH
51-3]) 1421-621-0220-0 | HARNESS, wire (No.10) Winker lamp-Winker
TAY ArE (140)
51-32 1376-402-0030- 0] BAND, wire {[40)
A4 n—FaA FIFwel (¥2)
5]1-33 A737-172-0090-0 CLAMP, main harness (lower)
FIm o F xR
51-34 V11116-060120 SCREW M6 x12
S5.W
51-35 ¥40116-000§00 WASHER, spring Mé
Al | '
51-36 V¥30026-000600 NUT M6




No. 51

Ab#FES| & - F £ # B # % L] %
Ref No. Parts Code : Name Q'ty Standard Remarks
$-31Fm HA- (L20-13)
*51-38 1415-621-0170-0 | COVER, terminal (L20-13) 1
, T4% AvF (170)
51-39 1421-621-0380-0 | BAND, wire (170) 2
Fruy Y-Fer rAAD
51-40 1317-621-0020-0| CLAMP 3
: Al»7 Y14% ASSY
51-41 1421 -600-0541-0 | STOP WIRE AS5S'Y 1
T “/7 i
51-42 1421-621-0081-0| , KNOB 1
+v b
51-43 V30026-000500 « NUT 1 M5 P=0.8
Fo b (M14) - B
51-44 1421-621-0070-0{ , NUT (MI14} 1 Ml4
7y Ev
51-45 V50015-200180 PIN, cotter 1 2x%18
Fivw FHA
51-46 v41316-000500 WASHER, plaia 1 M5
Ad4as b F»7 (A) ASSY A4S 7H
51-0-2 1421-600-0550-0| PILOT LAMP (A) ASS'Y 2 1 For oil lamp
v E
51-47 1419-621-0150-0| , LENS 1 Red
7o
51-48 1419-621-0160-0] , WASHER 1
. HAY v b
51-49 1419-621-0170-0] , GASKET 1
TTeTT kv
51-50 1419-621-0180-0 | , HOLDER | A
i
51-51 1407-621-0080-0{ , BULB 1 12v-3w
v b
51-52 1421-621-0100-0| . SOCKET 1 fa)
HAiEe b 37 (B) ASSY Q F+-vIFIH
51-0-3 1421-600-0560-0| PILOT LAMP (B} AS5'Y 1 For charge lamp
(74 e
51-53 1419-621-0150-0| ., LENS 1 Red
doirr
5] -54 1419-621-0160-0| , WASHER 1
HAS v}
5155 1419-621-0170-0| , GASKET 1
E 4
51-56 1419-621-0180-0| , HOLDER 1 TAN
Frgay
51-57 1415-621-0100-0| ., BULB 1 6V-3W
Tt
51-58 1421-621-0110-0| , SOCKET 1 A
Afaxt F»7 (C) ASSY
51-0-4 1421-600-0570-0| PILOT LAMP ASS'Y (C) 1
) [ gl
5] .59 1419-621-0150-0| , LENS 1 Red
7o+
51-60 1419-621-0160-0] , WASHER 1
HATF »
51-61 1419-621-0170-0| , GASKET 1
T
51-62 1419-621-0180-0| , HOLDER 1 fa
Fr¥ay
51-63 1407-621-0080-0{ , BULB 1 12V-3W
Ve b
51-64 1421-621-0120-0| . SOCKET 1 A
Tv—- A{sF
51-65 14146-621-0050-0| SWITCH, relay 1
Fx b (3¥a)
51-66 V30226-000800 NUT 2 M8
S.w
51-67 v40116-000800 WASHER, spring 2 M3
frt
51-68 V20026-060160 BOLT 2 Mb % 16
b el
51-69 V30026-000600 NUT 2 Méb
S.W
51-70 v40116-000600 WASHER, spring 2 Mb6
Fiwnm FH
51-71 V41316-000600 WASHER, plain 2 Mb
€774+ AL »F ASSY
1416-600-0530-0) SAFETY SWITCH ASS'Y 1

51-72

123




No. 51

RHES| &3 -—F & {@'ﬁl # % fia E=
Ref No. Parts Code Name Q'ty Standard Remarks
7
51-73 1416-621-0250-0| , BOOT 1
F= b (M22)
51-74 1416-621-0260-0| NUT (M22) 1 M22
yzus# ASSY
51-75 | —tab=toe=0s70<0] REFLECTOR ASS'Y 2
r4x) - €} 2Fe0-T R
51-76 V30025-000500 . NUT 2 M5 P=0,9
5.W -
51-77 V40116-000500 . WASHER, spring 2 M5
o4wh F¥7 ASSY
51-0-5 | 1421-600-0590-0| WINKER LAMP AS55'Y 2
~ -2 COMP
51-78 1421-621-0270-0 | ., BASE COMP, 2 A
v x
51-79 1421-621-0280-0| , LENS 2
AR HAT b
51-80 | 1421-621-0296-0| , GASKET, bhase 2 A
nE FEHA )
51-81 V42116 -000500 . WASHER, tooth 4 M5 shRIE
+ o b
51-82 V30026 -000500 . NUT 4 M5
F by AV
5183 1421-621-0300-0{ , SCREW 4
FrEay
5] -84 1421-621:0210-0| , BULB 2 12V-20W
Fivlr FHE
51-85 1421-621-0320-0| , WASHER 4
n=p F»7T
51-86 1421-621-0360-0 | CLAMP, harness 3
A b (M6X25)
51-87 1423-621-0190-0| BOLT (M6* 25) 2
LyYE Fou b
51-88 V32016-000600 NUT, castle 2| M6 1mEmRE
St L
51-89 V50015-160150 PIN, cotter 2 1.6%15
H# iz ThA
51-90 1423-621-0180-0| RUBBER, cushion 4
) T~y F9UHE HRAZy HHT
51-91 2701-101-0520-0) WASHER, pulley fitting 2
: 1 9-2 w7 ASSY
51-0-6 | 1423-600-0520-0| WORK LAMP ASS'Y 1 *
v
51-92 1423-621-0050-0| , LENS 1 *
. Fdar?
51-93 1423-621-0200-0| , BULB 1 *
vyRX Ry iv
51-94 1423-621-0070-0| . PACKING, lens 1 *
ahF Hmb
51-95 V20126-080160 BOLT 1 M8 X 16 *
F 2 b
51-96 V30026-000800 NUT 1 M8 *
’ Fiwn FHA
51-97 V41316-000800 WASHER plain 2 M8 *
g .W
51-98 V40116 -000800 WASHER, spring 1 M8 *
TA% n-AR (1l )
51-99 1421-621-0370-0 | HARNESS wire (No.11) 1 *
n—i 7307
51-100 | 1421-621-0360-0| CLAMP harness 1 *
Fats b ()
51-101 1404-621-0300-0| GROMET {small) 1 *
D-23v7 w-7
51-102 | 1423-903-0070-0| MARK, work lamp i o

124




No.52 7JA4YY 5 51vo5n
Fig.52 - WIRING DIAGRAM

{ ) d ya3wag A39)98 YIImg Avray
H T} dwrery zayur s » & —
@ ireu HTH YPIImgIITI M moTEa A, APETH LEkerLey £5pY—ali
rEEs kG LELYEA ba 5 4 = a3avig )
= WU uUIIn 5 O d E—§Y {H T} dwe~y peay
W 3 s ~ () freq o
@IHRU‘VW.’@ 4= MOTIS A BT MW &) g
MOITa % HORTH- .y e amg =%l 2
Wi 1 « 4 ) el Z
2 e ¥aod Bl =
p \_ i) % 3
9 Xoerg %9 o
i a b
— »
o "o T o - 4
o H ~3 i =] I yaeg Uuﬂ_._b.rh.u M O #*
t 5 : g ;
o Y1 NETee E o [N]
nb w ok 3
Pl 1
s ) W *ouTg L2 @
Mcm 1eudtg 191way "3 : W
AL G =T Inig mo1n * o(m P B JojRIBUG D)
5 |30 souseta ol Gep—mg | E 5 PR
o |1f=crnfee @ =
#HW.. —J g 0 T s @ b
-3 g UM NIV v LT
u B 2
o AWM AR
BNl
S -
uo MM o
(H ") dureT aoyurm m_..u a kg
M) £riin pa 3 " =
_ ,ﬁm qR3IME BansEad 110 Y
T g £ purstasa bk o O. z
E ~ gEles
2 Ee B
usexr; HOUIG useIn 3 {qa ]
# e = ¥ = o
MOTIa L PO 9T M =N
bl b=l z
=H—
o —
Lrmade o
ivy POY #OTIPA
Z
H @ —e— bl b
ﬁ.ﬂ UDIImg Aoy Pay morrax PIY MOTIR L
o £4 Lar— . 4
> + €t L
B ~E
MM 59015 oy H”w |5
b
OITYM UIIIDY =
uoUng uzey Eljy (n"¥)
Tt A it dwe peay
S e s S L U £aed o
onig pay
Ry
SINY A POy pEace,
B M PO ]I ¥
PoY = .
W 280 I _u.u.m
¥—=3 £

125



SERVICE MEMO

...............................................................................................................




73w i) AT I

Fig.53 BATTERY SYSTEM

No.53

127



No. 53

Em%% gﬂlfﬂ-_—l"‘}: [-T:] 'gl {Eﬁ ﬁ *ﬁ ﬁ %
Ref No. Parts Code Name Q'ty Standard Remarks
4,50 ASSY (N70Z)
53-1 1421-600-0520-0| BATTERY ASS'Y (N70Z) 1
AR 4
53- 2 1421-621-0020-0| , PACKING <]
B FY) Fre7
53- 3 1421-621-0010-0| , CAP, battery 6
ReF) £y b Fu- b
053- 4 1416-112-0010-2 PLATE, battery set 1
HRe70 Tz b KWt
53~ 5 1416-112-0029-0| BOLT, battery set 2
' Fivnm FHA
53- 6 V41316-000600 WASHER, plain 2 Mb
s.W
53- 7 v40116-000600 WASHER, spring 2 Mb
* b
53-8 V30026-000600 NUT 4 Mb
. 5w F ARbF27
53- 9 1415-621-0010-0( STRAP, gland 1 3004
Ry FY T
53-10 [421-621-0330-0| CABLE, battery 1 900¢
F-3+Fn HFi- (L30-14)
53-11 1402-621-0140-0 COVER, terminal (L50~14) 1

128




A b PRTA

THREE POINT SYSTEM

No.54 Xl)—
Fig.54

129



No. 54

RHES] &2 —F fa = 8| R HE -] x5
Ref No. Parts Code Name Q'ty Standard Remarks
AY -~ #4¥b+ SET
54-0-1 1421-051-2004--0 | THREE POINT SET 1 *
a7 Vg $#-F COMP
054- 1 7963-611-2000-0 | , LOWER LINK SUPPORT COMP 1 *
T o Ty Hrk
54- 2 v20146-120320 . BOLT 4 MI2x32(9T)]| *
5.W ..
54- 3 v40116-001200 . WASHER, spring 4 M2 *
Fivwn FHA
54~ 4 V41316-001200 . WASHER, plain 4 M12 *
Yy v EEreassy
54- 5 S g5 vi" . LINK PIN #8823 {IARCE} 4 *
#2l- S0 = 8020701, (19x48)
54- 6 7963-611-0030-0| , PIN (12 X 48) 4 *
~% - e (F12)
54. 7 7957-405-0030-0 | , PIN, hair (412) 4 *
a7 Yv# COMP
054- B 7963-611-2100-0{ , LOWER LINK COMP 2 *
. Fr-¥ v
54- 9 7963-611-0010-0| , PIN, chain 2 *
N
54-10 V30026-001600 . NUT 2 Mlb *
s.w
B4l V40116-001600 , WASHER, spring 2 Mlé *
oy Yy Fxv COMP
B4 -2 7963-611-2200-0 | , LOWER LINK CHAIN COMP 2 *
be7 Bws (L) COMP
054-13 1421-511-3000-0}| , TOP LINK {L.H) COMP 1 *
b7 Y7 (R) COMP
054-14 1421-511-4000-0| , TOP LINK (R, H) COMP 1 *
7423 - 501 = Zoeo -0 $~v sHeTn COMP
054-15 Fe=ttT=26866=0] ., TURN BUCKLE COMPF 1 *
Er (19%220)
54-16 7963-603-0010-0F , PIN {19 X 220) -1 *
Vv Ey (S r—ASSY
54-17 02 =500=9810=8 | , LINK PIN-ASSS-{EARGHI) | 2 *x
rgal - €32 - godo-0 b7 Uwv7 wsy Fa2b COMP
054-18 1402-511-6000-2 | , TOP LINK LOCK NUT COMP 1 &
Fez¥ Fxv (A) COMP
54-19 7963-611-2300-0 | , CHECK CHAIN COMP (A) 2 *
Frxy Fx¥ (B) COMP
54-20 7963-611-2400-0] , CHECK CHAIN COMP (B) 2 *
- g My w
054-21 7963-611-0020-0 | , TURN BUCKLE 2 *
P
5422 V30226-001600 . NUT 2 M1 € 360 D]
f yz}+ oz F (L)} COMP
054-23 7963-613-2108-0| , LIFT ROD (L.H) COMP 1 x
¥ (16X60)
54-24 1963-613-0050-0 , PIN {16 X.60) 2 *
¥y Evsav ~¥Y-Ev
54-25 1305-931-0030-0| , PIN, hair 2 *
Y74+ F3%s b+ Z7x-% COMP
054-26 7963-613-2000-0 | , LIFT BRACKET FORK COMP 2 *
v (19%84)
54.27 7963-613-0040-0{ , PIN (19 X B4} 2 *
Yy o EE—AGSY
54-28 F402=H00=9010-6¢ | , LINK PIN 33 ¥—EARGE) 2 *
s} - Sod-z0de o W7 Fa-% COMP
c54-29 7963-613-2200-0| , LIFT FORK COMP 1 *
i yz¢+ waxF (R) COMP
054-30 7963-613-2308-0| , LIFT ROD (R.H) COMPF 1 x
goyiery (1TXI2X2)
54.31 7963-613-0020-0| . WASHER (17 x32x2) 1 *
FUrRP AV
54-32 7963-613-0030-0| , HANDLE, adjust 1 *
& A7YT Er (W) Jé
54-33 V58014-0603%0 . PIN, spring (W) 1 6 x5 *
PrrA}L AR2Ua
5434 7963-613-0010-0| , SCREW, adjust 1 *
By v v Frag Jd
54.35 1302-726-0050-0| . TINE, rear wheel handle 1 x
2PV EA AT S
54-36 1302-726-0060-0| , SPRING, lock 1 *
p-A ¥ A~ COMP
054-37 7963-617-2100-0| , SEALED COVER COMP 1 *

130




No. 54

EHES H&sHa—F HA # ‘fﬂ‘ﬂ i 1% 5 %
Ref No. Parts Code Name Q'ty Standard Remarks
afF Kb
54-38 V20126-080160 . BOLT 4 M8 X 16 *
s.w
54-39 V40116 -000800 . WASHER, spring 4 M8 *
-7 {(a-#%Y)
54-40 7963-905-0040-0 | , MARK (rotary) 3 *
-9 (v/7)
54-41 7963-905-0050-0 | , MARK 3 *
ko7 V¥ Foista COMP
54-42 1403-511-5000-1 | , TOP LINK BUSHING COMP 1 *
b»7 Uws Ew (#v) ASSY
54-43 1402-500-9040-0| + TOP LINK PIN (SHORT) ASS'Y 1 *
wt | et -092-geew-p| FL-7 7% (ar  ael . / ¥ GLF TR E
«& | _mz - gmonsg| HTTEVE gy / & .
46 | ppz-9eo feo-0| ll-7 7 sk t ¥ 4 .
47_| 79f3~dod-gofo-d|_ -\ ¥ (/F9xz20> 2 # y
s - £o2 - 0rlpeo R
48 | mwmcbre—tofoce| 9370ty 3 | H ‘

131




SERVICE MEMO




V=l
TOOLS

No.55
Fig.55

S

535 ‘F’%cuﬁ = oSt

133



No. 55

AHEE HI—F & # 1ﬂ__ﬂ'ﬁ 555 15 1= x
Ref No. Parts Code Name Qty Standard Remarks
Kwp = =mAF (22)
55- 1 1421-906-0010-0 [ SPANNER, box (22) 1
2HFVF
55- 2 1401-906-0050-0 | WRENCH i 17 19
R
55- 3 V92055-240270 SPANNER i 24 x27
A
55- 4 V92055-190220 SPANNER 1 19 x22
At
55- 5 V92055-130170 SPANNER 1 13 x17
A
55. 6 V92055-120140 SPANNER 1 12 x 14
;(/:;t-
55- 7 V92055-080100 SPANNER 1 8x10
Z 34
55. 8 V93425-001500 PLIERS 1 150
73R V348
55- 9 V95414-061000 DRIVER 1 No.2
=qF=x F544
055-10 V94114-061000 DRIVER 1 6% 100
.
S5-11 | WESS00=004000 | -GAUGE—ths o 1| 4 kg/em® *
N FE%7
el Ff-redte -0 S T
55-12 1421-906-0020-0 | PUMP, grease 1
T FE
55-13 V96000-000010 OILER 1
18>y =7w “av¥ ASBSY
55-0-1 1422-900-0510-0 | HYDRAULIC JACK ASS'Y 1
18 b aFwy ¥4 va TS1610—%
55-14 1422-906-0010-0 | , JACK 1 T51010f0
' S v EA For TS1910
55-15 1422-906-0020-0 | , LEVER, jack 1
b VaEu A4V
55-16 1421-906-0030-0 | BAG, licence plate 1
gE=—n J70
55-17 BAG, vinyl 1 170 % 240
) LAF LE Rl Favg{ PF
55-18 1415-903-0050-0 | CARD, caution 1
VA% 42 R4 Fand 7F
55-18-1| 1421-904-0140-0| CARD, caution 1 ®HX
FEOIHR Fav=ay ZF
55-19 1415-903-0060-0 | CARD, caution i
7oy Favlz=ag 25
55-19-1| 1421-904-0150-0 | CARD, caution 1 wx
AN FaAg ry:
5H-20 1415-903-0072-0 | CARD, caution 1
2P FAA Fapd T o
55-20-1| 1421-904-0160-0| CARD, caution 1 3.8
AT -2 PxyF T
55-21 1416-903-0090-0 | CARD, intake shutter 1
. A¥F—2 Yywva ZF .
55-21-1| 1421-904-0170-0| CARD, intake shutter 1 mA
vy A Favqf 2
55-22 1415-903-0080-0 | CARD 1
w=YgF Fawd T E3/ 4
55.22-1| 1421-904-0180-0| CARD 1
Nz »F A%~ ASSY
55-0-4 | 1415-900-0520-0| D CLUTCH HIGH GAUGE ASS'Y 1 *
ORI
55-23 1415-911-0040-0| ., SHAFT, pilot 1 *
27N F (W)
55.-24 V58014-060320 . PIN, spring (W} 1 6 %32 *
F— Fu—t COMP
55.25 1415-911-3000-6| , GAUGE PLATE COMP 1 *
#yvyp=x SET
55-0-1 1426-091-2001-0| BOX SET 1 *
Hyr =z COMP
055-26 1426-911-2001-1{ , BOX COMP, 1 *
' s ba COMP
055-27 1426-911-2101-1| ., HANDLE COMP 1 *
~xy— K (P12)
£E5.28 7957-405-0030-0{ , PIN, hair (gl2) i *
29E3—Eif—L0T0-0 FpEnate— £ SHF (12048 )
55-29 40450008480 , STABILIZER PIN S5ET 1 %*
39 | e zeono| T P75 @50y pel / # _
2/ yy2f e Gy 2000-0) TR (2507 ad / +4
7 ]
32 ¥2]-9y-cofo-0 AN— ! - A 134
_3¥ VR0l -240140 Lup™ v P AL _
s V2ei2b-0303% Iy dnl 4 MEXIS x







Q)







